® =

UpFront

FOR
HAGIE MODEL STS 14 HI-TRACTOR

HAGIE MANUFACTURING COMPANY

721 CENTRAL AVENUE WEST
BOX 273
CLARION, IOWA 50525-0273

COVERS MACHINE SERIAL NUMBERS:U1631111001 thru U1631111100
08-10 493508
05-12, 02-16, 03-17

To obtain the most current parts manual for your machine, please visit www.hagiehelp.com.
© 2010, 2012, 2016-17 Hagie Manufacturing Company. Clarion, lowa USA



SPRAYER IDENTIFICATION

Each Hagie sprayer is identified by means of a frame serial number.

This serial number denotes the model, the year in which it was built, and the
number of the sprayer. As for further identification, the engine has a serial
number and the planetary hubs have identification plates that describe the

type of mount and gear ratio. To insure prompt, efficient service when
ordering parts or requesting service repairs from Hagie Manufacturing Company,

record the serial and identification numbers in the space provided below.

NOTE: Reference to left hand and right hand used throughout this manual

refers to the position when seated in the operator’s seat facing forward.

SPRAYER SERIAL NUMBER ENGINE SERIAL NUMBER

PLANETARY HUB IDENTIFICATION NUMBERS

FILTER QUICK REFERENCE

QTY.  PART NO. DESCRIPTION
1 311543 ENGINE AIR FILTER, PRIMARY
1 311544 ENGINE AIR FILTER, SECONDARY
1 316281 FUEL STRAINER IN LINE
1 316372 ENGINE OIL FILTER
1 316683 FUEL FILTER
1 316684 REMOTE FUEL FILTER
1 605626 HYDRAULIC OIL FILTER
1 657463 CAB PAPER FILTER
1 657464 CAB CHARCOAL FILTER

508002



TABLE OF

ENGINE ASSEMBLY . . . . . . . . . . ..
RADIATOR AND OIL COOLER ASSEMBLY. . . . .
AIR CLEANER AND EXHAUST ASSEMBLY. . . . .
FUEL AND OIL TANK ASSEMBLY. . . . . . . .
BATTERY . . . . . . .« o v v o o
TIRE ASSEMBLY . . . . . . . . . . . ..
LEG ASSEMBLY

TREAD ADJUST ASSEMBLY . . . . . . . . . .
HYDRAULIC TUBING . . . . . . . . . . .
HYDRAULIC MANIFOLDS

SOLUTION CONTOL AND QUICK COUPLER . . . .
LADDER AND BRAKE VALVE ASSEMBLY . . . . .
LADDER ASSEMBLY . . . . . . . . . . . ..
SERVICE PLATFORM. . . . . . . . . . . ..
AIR DRIER AND AIR TANK ASSEMBLY

CAB ASSEMBLY. . . . . . . « « .« v v o . .
FLASHER AND LIGHT RELAY . . . . . . . .
REAR ELECTRICAL AND ENGINE BOX ASSEMBLY .
BUMPER AND ENGINE HOOD. . . . . . . . . .
SOLUTION TANK . . . . . . . . . . . ..
SOLUTION PUMP AND ELECTRIC VALVES . . . .
REAR WHEEL NOZZLE . . . . . . . . . . . .
TRANSOM, BOOM, AND LIFT COMPONENTS. . . .
FOAMER AND FRESH WATER TANK. . . . . . . .
PRESSURE WASHER OPTION . . . . . . . . . .
SIDE FILL/CHEMICAL INDUCTOR OPTION
FRONT FILL OPTION . . . . . . . . . . . .
FENDER OPTION. . . . . . . . . . . . . ..
FLOW MAX 110 MONITOR. . . . . . . . . . .
BOOM STAND OPTION . . . . . . . . . . . .
WET BOOM OPTION. . . . . . . . . . . . . .
AWS HYDRAULIC VALVE . . . . . . . . . ..
AIR LINE DIAGRAM. . . . . . . . . . ..
DECALS . . . . . . v v v v v oo
HYDRAULIC DIAGRAM. . . . . . . . . . . .
ELECTRICAL DIAGRAM . . . . . . . . . ..
ABBREVIATIONS . . . . . . . . . . . . ..
INDEX « . v v v v v v o s

PARTS ORDER FORM. . . . . . . . . . . ..

CONTENTS

16-23

e e e e e e e e e e . 24-27

e e e e e e e e .. 28129

.30-33

C e e e e e e e e e e e e .. .34-35

.39-41

e e e e e e e e e . 42857

e e e e e e e e e .. .D9-60

e e e e e e e e e e e ww.. o .B1-83

e e e e i e e i i e e e w4 ... .B4-66

N Y AL - 14

T 1

e e e e e e e e e e 894107

e e e e e e e e e e e e .. 108-114

P A R R V4

e RE R o)

e P

e e e e e e e 1224123

T L A )

e T R K

e 2 2 14

e (61

508003



700805

o
—

O~NOoO s WON =

QTY PART NO.

4 4 4 AN NDMNDRNOONN

ENGINE ASSEMBLY

292544
316371
316662
316884
316683
800502
800503
473798
473818
900128
920502
473767
473768
473799
473844
520120
520160
601537
601625
618059
618699
711039
611127
618476
618762
618763
618641
607001
520101
611306
657485

DESCRIPTION

ENG HEATR CBL ASSY,RED 6GA '10
GASKET, AUX DRIVE CUMM 154916
AIR INTAKE PIPE W/FLG,T3 ENG
CUMM ENG,QSB6.7C,275HP,STS14
FUEL FILTER, ENG, TIER 3 07
PUMP DRIVE,DIRECT SAE#3/C 23T
DRIVE DISK ASSY,11.5" 23T SPL
10MM LOCK WASHER

10MM-1.50 X 40MM HEX BOLT (H)
3/8UNC X 3/4 HEX BOLT

3/8 LOCK WASHER

6MM-1.00 HEX NUT

6MM LOCK WASHER

10MM FLAT WASHER

10MM-1.50 X 30 SOC HD CAP SCR
HOSE CLAMP NO 4 STAINLESS
CUSH CLAMP,#24 1 1/2D-3/4WLOOP
HOSE, 3/4 X 24 CLEAR VINYL
HOSE, 1/4 X 14 AIR
7/8MJIC-3/4MNPT ADPTR

1 1/16MJIC-M27X2.0MOR ADPTR
1/8MNPT-90-1/4 NYL TUBE LBO

1 1/16MJIC-1 1/16MOR ADPTR

1 5/8MJIC-90-1 5/16MOR LBO

1 5/8FJIC-1 7/8MJIC ADPTR

1 1/16MJIC-90-1 1/16FJX TUBE

1 1/16FJIC-1 5/16MJIC ADPTR
SAUER GEAR PUMP 29CC DE1L

CUSH CLAMP,#16 1"D X 1/2W
12-P919J-12FJX-12FJX90-42 H/A
10-213- 10FJX- 10FJX-62 H/A



G00809

O ~NO O WM =

QTY PART NO.

b A PO b N bk b b e e e

291358
291359
291708
291892
293631
314832
314987
316524
316370
316372
316394
316884
316680
316681
316682
473778
316723
473780
473804
618628
520067
520099
520069
292543
657484
618325
316810
316801
711058
316644
316645
316646

ENGINE ASSEMBLY

DESCRIPTION

BATT CABLE,BLK 56"2GA.281- 8mm
BATT CABLE,RED 26"2/0 3/8-3/8
BATT CABLE,BLK 73"2/0 3/8-3/8
BATT CABLE,BLK 42"4GA.406-.406
STARTER WIRE HARNESS,STS
RADIATOR HOSE 1.75 X 19(52818)
LWR RADIATOR HOSE STS-12

FAN, 28" CUMM QSB5.9C, STS 02
ALT PULLEY, 2.76 0D, 8-GROOVE
LUBE FILTER (CUMM ENG 316360)
DELCO ALTERNATOR, 160 AMP

CUMM ENG,QSB6.7C,275HP,STS 14
FAN BELT, TIER 3 ENGINE 07
FAN SPACER,6.4MM,TIER 3 ENG 07
FAN SPACER,63.5MM,TIER3 ENG 07
8MM-1.25 HEX NUT

STARTER, CUMM R4.0 ST9371
10MM-1.50 X 90MM FLANGE BOLT
8MM LOCK WASHER
7/8MJIC-45-7/8FJIC SWIV LBO
HOSE CLAMP NO 28 STAINLESS
HOSE CLAMP NO 40 STAINLESS
HOSE CLAMP NO 6 STAINLESS
CAB PWR,GND CBLE ASSY STS14/16
10-213- 10FJX- 10F JX-89 H/A
7/8MJIC-1/2MNPT ADPTR
REVERSING FAN KIT,STS 6.7L 07-
A51303<|

7/16MJIC-90-1/4MNPT LBO BRS
EXHAUST BRAKE, CUMMINS 05
GASKET, EXHAUST BRAKE CUMMINS
V-CLAMP, EXHAUST BRAKE,CUMMINS



9008095

A/C COMPRESSOR PUMP ASSEMBLY
DET. QTY PART NO. DESCRIPTION

147052  BELT, 9470 GATES

316591 A/C MTG BRKT WLD, STS 2004
473844  10MM-1.50 X 30 SOC HD CAP SCR
473798  10MM LOCK WASHER

291675  PED,TERM,M,WP, 16- 14GA

657450  A/C COMPSR,90D PORT  TM15/12
900131  3/8UNC X 1 1/2 HEX BOLT
910004  3/8UNC HEX NUT

657446  A/C HOSE,08-08F90-08F90SV-65"
657447  A/C HOSE, 10-10F90- 10F90SV-92"
291593  PED,RECP,WP, 1W

291620  PED,SEAL,GREEN, 18- 16GA

O~NOO O, WON =

[P U U OGN A N 0 ST




,00809

NOTE:

(10) DET.

ONOOOTA WN =

1.
2.

QTY PART NO.

606170
618799
618333
618362
618186
618444
618119
618734
618531
618677
618248
618178
607004
606258
900138
618753
618509
618637
618183
900264
611126
618765
618766
606196
900198
920502
618363
920002
870219
616038
618853
618451
618394
606357

[ N T N~ A O UGN X J9° SR SN I U

HYDROSTATIC PUMP ASSEMVLY

DESCRIPTION

TANDEM PUMP,606173 & 606176 05
1"FLG-1"ORFS ADPTR W/9/16 PORT
7/8FJIC SW RUN TEE-7/8MJIC

1 7/16MFOR-90-1 7/16FFOR LBO

1 5/16MJIC-1 5/16MOR ADPTR
9/16MOR RUN TEE-9/16MJIC
9/16MJIC-90-9/16MOR LBO
9/16JIC .047 ORIFICE ADPTR
9/16FJIC CAP NUT

0-RING,-16 FACE SEAL .93ID 90D
1 1/16MJIC-90-1 1/16MOR LBO

1 5/16MJIC-90-1 5/16MOR LBO
SAUER PISTON PUMP JRR0O60B
REFIEF, LS PUMP  SAUER

3/8UNC X 3 1/2 HEX BOLT
7/16MOR PLUG, HEX SOCKET
7/16MOR RUN TEE-7/16MJIC
7/8MOR BRANCH TEE-7/8MJIC
3/4MJIC-90-7/8MOR LBO

1/2UNC X 1 1/4 HEX BOLT
7/8MJIC-7/8MOR ADPTR

2" FLANGE-2 1/2MJIC ADPTR #61
2" SPLIT FLANGE KIT #61
PRESSURE TRANSDUCER, 9000 PSI
7/16UNC X 1 3/4 HEX BOLT

3/8 LOCK WASHER

7/16FJIC CAP NUT

3/8 SAE FLAT WASHER

BUNA ORING 1 5/16 X 1 9/16 90D
04-471TC-06FJX-06FJX90-15 H/A
1 7/16MFOR-45-1 7/16FFOR ADPTR
3/4FJIC SW RUN TEE-3/4MJIC
0-RING FOR 2" FLANGE -32
0-RING,3.737ID-.103CS-3.94 BMT

(*) USED WITH THE TREAD ADJUST OPTION.
(**) USED WITH THE PRESSURE WASHER OPTION.



800809

)
v/4

=

[/

—
—
o
o
==
o
(2]
=
L
[=}
=
o
(&)
=
o
[= =4
[Ny

=
m
—

0N O~ WN =

ENGINE SKID ASSEMBLY

QTY PART NO. DESCRIPTION

—

SN AN AN 2 AR DR A a2 A a0 NMNDOORMNNDNMNNN A A a2 a2 =W 2= =D

311057
316432
316637
291962
910004
470121
470122
470313
473855
520052
520121
292578
291359
291997
292541
650107
650372
900065
900129
900264
903706
903897
910027
914002
914008
920510
316828
316730
316729
657438
657443
657474
316650
470087
291936
291330
900408
914012
657421
657422
291963
470561
470562
470563
473859
470118
650272

RUBBER MT SET,SSB33-1000-4

A/C DRIER MT

BATTERY BOX WLD STS 05
BATTERY SWITCH,ON/OFF(KEY)6005
3/8UNC HEX NUT

1/4UNC HEX FLANGE LOCK NUT
1/4UNC X 1/2 FLANGE HEX BOLT
GROMMET BUMPER, 1/4T X 1/4D MT
12MM-1.75 X 35MM FLANGE BOLT
HOSE CLAMP NO 52 STAINLESS
CUSH CLAMP,#16 1IN X 3/4W

HIGH AMP FUSE HOLDER W/COVER
BATT CABLE,RED 26"2/0 3/8-3/8
BATT CABLE,RED 40"2/0 3/8-3/8
BATT CABLE,RED 72"2/0 3/8-1/2
DECAL ,CAUTION BOOSTER STS12
DECAL ,MAIN ELECTRIC DISCONNECT
5/16UNC X 1" HEX BOLT

3/8UNC X 1" SERR FLANGE BOLT
1/2UNC X 1 1/4 HEX BOLT
10-32X1/2 PHIL PAN MACH SCR
10-32X2 1/2 PHIL PAN MACH SCR
10-32 HEX NUT

5/16UNC HEX STOVER NUT

1/2UNC HEX STOVER NUT

#10 LOCK WASHER

LH RAD BRACE ASSY,STS 10/12'10
RH RAD BRACE ASSY,STS 10/12 07
RAD MT PLT, STS T3 QSB 07
RECEIVER DRIER W/SWITCH

A/C HOSE,06-06F90-06F90-34"
A/C HOSE,06-06F-06F90- 128"
SKID WLD, STS LS TIER 3 06
3/8UNC HEX FLANGE LOCK NUT
TERM BLOCK,RED, 3/8-16 SINGLE
FUSE, 200 AMP 32 VOLT DC
3/4UNC X 3 1/2 HEX BOLT

3/4UNC HEX STOVER NUT

A/C RECEIVER/DRIER

A/C BINARY SWITCH

KEY,BATTERY SWITCH 291962

IND BELT, 1.00 X 15.00 .203THK
IND BELT, 2.00 X 15.00 .203THK
IND BELT, 2.00 X 40.00 .203THK
12MM-1.75 X 50MM FLANGE BOLT
1/4UNC X 3/4 FLANGE HEX BOLT
DECAL ,200AMP ECM FUSE,STS '11



RADIATOR AND OIL COOLER ASSEMBLY

QTY PART NO. DESCRIPTION

DET.

RAD CAP, 10LB 10237

316377
650174

1
1

1

1
2

DECAL ,CAUTION RADIATOR,STS 07

3.50-3.00 X 6.40 REDU CAC HOSE

3.50 X 6.00 CAC HOSE

311500
3 311501
2 520128
4 470121
4 470122

CUSH J CLAMP,#9 9/16D X 3/4W
1/4UNC HEX FLANGE LOCK NUT

5
6
7

1/4UNC X 1/2 FLANGE HEX BOLT

@D DI~ I~ o © xr oo
DHOoOO B O SO+ - S w
= S - oS
oo womao ™o [= =}
== SV o m << (=1
<< <C m ™ N w (]

i i | oA — o 3]
OO m ~O O x4 o
= w o —oo = wo o
W HFO O 1 ©®© w<<IT - ©
DDOOHONDA MO O = _Jwn o ©
o O =Z 1O [2NTHEE o
T T w ~waA — - =@x — ©

OMW ~Omm o S o»
- -~ - o We -= - o
4 100 W ' dW<<©OmO
o o= WNn—~0O0O0O+—~O0OwWw_ [

oomnwo > TSN TR, ) b —
o (=TT o - O o [75) —
o A ZZ2axcocw ~ =
= o DD ww oC— <~ X

© © MCrOOIT I ~H 4w
ONOXLTWE=ETNDNDxcIXD2D210
= <L Dk L Lo S=0=
OOOoOFLIOor=E=TFEWOoOWOoH
<< - ~=wuw <O =Z2axc O
© © w w [ Jya'a Iy U R Y &g | ~ =
nooo O ITHAQ<CTDO®OW | D
S e HH LI D DWW g = 9o
oMo o CcCE T FCcOMM— o=

DLOOOMLOWOT-"ANTODMNMOO T
TIET T OO OOOWOWO T Mo O
TTOOOOOODOO0OO0OMOMO © DO
[ N e R i i a O OO MO o
NN T~ T~ O+~ 71+ +~1I~0W ™~ — —
LOLOOANOOOOOMNMIT T O oo
MNrrrrrr gt A AN AN T O AN~
VDO T ANMITOLONDODDDO T ANM

1111111111 NN

A/C CONDENSER COIL 21-0302

657434
783304

1
1

24
25
26
27

1/4 NPT X 3/8 HOSE BARB, BRS
5/16UNC X 3/4 FLANGE HEX BOLT
5/16UNC X 2 3/4 HEX BOLT
3/8UNC X 3/4 HEX BOLT

2 470233
8 900071
4 900128
4 900133
4 900264
8 473001

SERR FLANGE BOLT
NYLOC 316 SS

1/2UNC X 1 1/4 HEX BOLT

3/8UNC X 2
5/16UNC HEX NUT,

28
29
30
31

> < < N~ o oo
noo +HJo o S o
Y
[= ™ o < < »n
1> w = — = < oc w
w = = o 2= ~ =
Z=0 O (%2} I = X o o =
< » - = o - O — —=
= o ~O Q9 w w o o OO x<<
> D 0Omw = Ww=om i =
=0 J @ O=0xAn 4 J = w
w o =x - = = a > w H o<
oc w SErc=cwwSoOooouw
[T N i = =4 w w I=Z2< -~ _~T ©
> H 0 << o | B e B <O ==
(=N I < SEO0O=00xY Jd =< <O
= -0 — o o —~LOoOoomo
woc o — o 0000 X<+ < I I =
[cN=N = << < > >
XEO= v~ C 10 1O~ _~oco o
<t v o w = = — IT===ow=
I H Do X FTOIO—Xx < 1 1= <T
o=0o Qw - oc [Te} OO0 =>—om 4
O<COE=OD o o O =Zwocoo o
S xc~<<=Z0 ~Ch@CkH— ~Z2 [
> ~H=>OW=uw ) WS OwDDww
NaocwodnIIToaoaoaonNndN~—A €D D
- = <—-0cocaAa<a<O~~-~HIIOO
—dr-ocr-rocoL>OacDOacI~-OW®E I T
VOO ITDVDONNONDTITOM®O I DD
OCOOFTDOWOONIFTWT—OT™OOD”DO© O
O OLANOWULINIITOANT I I ©O
TOOOOT-TOOWOWOWOT—OOW©W®WO— O
—Frrr OO T rrrrrrOONKRTT—T - OW
DN OOOANMMOMOOMOAEITMMM O W
O~ A"t rmrrr AT T AT ANANN T
ANDITWONODOT ANMTOONDDO
DOONOOONTFITIITITITT T 0O

A

LAY

AT
UL
AL

TN
B T R
TN
LTI

RN

LA

@

@ \,
\
\

508009



0T

0T080S

TO AIR BRAKE (REF) =———

D

m

AIR CLEANER ASSEMBLY

QTY PART NO. DESCRIPTION

2 193037
1 311538
1 311507
1 311535
1 311536
1 311537
1 311541
2 311542
1 311543
1 311544
1 311545
1 316277
1 470480
1 316684
2 520134
1 520148
1 520149
1 520150
1 520163
7 470087
4 470121
5 470460
1 473782
1 473784
2 473855
1 520102
1 520101
1 601707
1 311565
2 711036
1 711039
2 900072
2 900129
2 901255
2 914002
2 914008
1 316796
1 316716
1 316795
1 520069
1 601625
1 601554
4 470118
1 311520
1 293880
1 293568
1 311082
1 311083
1 316656
2 470402
2 470463
1 611352
1 601671
1 711049
1 711057
1 711060
1 711061
2 903855
2 502707

STICKERTITE 1/8 X 3/4

PIPE,AIR CLEANER-TURBO,STS 07
4.00" 45DEG ELBOW, RUBBER
5.00-4.00 ID REDUCER BUSHING
7"-5" REDU HUMP HOSE, RUBBER
AIR CLEANER HOOD EXT,14"STS 07
AIR CLEANER,OPTIAIR 1300

AIR CLEANER MT BAND FOR 311541
PRIMARY AIR FILTER FOR 311541
SECONDARY FILTER FOR 311541
7.00-6.00 REDUCER,STEEL W/CLMP
AIR COMPRESSOR GOVERNOR KIT

6" EASYSEAL CLAMP, SS
FILTER,PRE FUEL 25 MICRON
4.31/4.59 T-BOLT HOSE CLAMP SS
5.38/5.69 T-BOLT HOSE CLAMP SS
7.13/7.44 T-BOLT HOSE CLAMP SS
7.38/7.69 T-BOLT HOSE CLAMP SS
CUSH CLAMP,#8 1/2D X 3/4W
3/8UNC HEX FLANGE LOCK NUT
1/4UNC HEX FLANGE LOCK NUT
3/8UNC X 1 SERR FLANGE BOLT
12MM-1.75 X 18MM HEX BOLT

12MM LOCK WASHER

12MM-1.75 X 35MM FLANGE BOLT
CUSH CLAMP,#20 1 1/4D X 1/2W
CUSH CLAMP,#16 1"D X 1/2W
HOSE, 1/4 X 63 AIR

COVER ASSEMBLY FOR 311541
1/8MNPT-1/4 NYL TUBE FTG
1/8MNPT-90-1/4 NYL TUBE LBO
5/16UNC X 3" HEX BOLT

3/8UNC X 1" SERR FLANGE BOLT
1/2UNC X 1 1/2 CARR BOLT
5/16UNC HEX STOVER NUT

1/2UNC HEX STOVER NUT

AIR CLEANER MT WLD, STS T3 07
RH FRT HOOD BRACE, STS T3 07
AIR INTAKE SUPP, STS10/12 07
HOSE CLAMP NO 6 STAINLESS
HOSE, 1/4 X 14 AIR

HOSE, 1/4 X 46 AIR

1/4UNC X 3/4 FLANGE HEX BOLT
ENGINE PRE CLEANER

JUMPER WIRE ASSY(DEUTSCH)
PRESS SWITCH HARNESS,STS16 05
AIR VALVE ASSY,STS16-GST20 05
PRESSURE SWITCH,80PSI, 12VDC
E-BRAKE CTRL VLV MT,STSLS16 06
1/4NMNPT MUFFLER

8-32 SERR. FLANGE NUT
04-213-04FJX-04FJX-25 H/A
HOSE, 1/4 X 145 AIR

1/4 NYL TUBE-1/4MNPT FTG
7/16MJIC-1/4MNPT ADPTR BRS
1/4 UNION TEE BRS

1/4NPT PLUG, SKT HEX HEAD BRS
8-32 X 1 1/2 PHIL PAN HD SCR
PIPE NIPPLE,1/4NPT HEX, BRS




TT

TT080S

MUFFLER ASSEMBLY

DET. QTY PART NO. DESCRIPTION
1 1 316657  MUFFLER 5"
2 1 316816  EXH REDUCER CONNECTOR
3 1 316817  EXHAUST STACK,ANGLED
4 1 470458 MUFFLER CLAMP, 3.00 ACCUSEAL
5 1 470477 5" LAP EXHAUST CLAMP
6 1 470600 MUFFLER CLAMP, 5.00 ACCUSEAL
7 1 343794  MUFFLER GUARD WLD,STS 11
8 2 343796  MUFFLER GUARD CLMP BAND,STS'11
9 2 900134 3/8UNC X 2 1/2 SER FLANGE BOLT
10 2 914004  3/8UNC HEX STOVER NUT




A

10809

AN

TO FUEL PuMp ——¢

FROM INJ PUMP

WS

o
m
—

N O WM =

QTY PART NO.

AN A N O =

FUEL TANK ASSEMBLY

291354
291789
903905
501451
470308
601666
601746
760469
783303
783304
760473
520101
520120
914000
910008
316575
520069

DESCRIPTION

FUEL LEVEL SENDER 05
GASKET FOR FUEL SENDER 291788
10-32X1 1/2 PHIL PAN MACH SCR
BLK PIPE EL 90DEG .25NPT
1/2MNPT DRAIN PLUG,AL HD,MAG
HOSE, 5/16 X 68 FUEL LINE
HOSE, 3/8 X 79 FUEL LINE

FUEL TANK CAP,3.50" VENTED

1/4 NPT X 5/16 HOSE BARB, BRS
1/4 NPT X 3/8 HOSE BARB, BRS
FUEL TANK WLDMT, STS/GST 06
CUSH CLAMP,#16 1"D X 1/2W

HOSE CLAMP NO 4 STAINLESS
1/4UNC HEX STOVER NUT

1/2UNC HEX NUT

FUEL TANK STRAP ASSY, STS 04
HOSE CLAMP NO 6 STAINLESS



€T

€10809

DET.

O NOOTHs WM =

HYDRAULIC TANK ASSEMBLY

QTY PART NO. DESCRIPTION

A A N A N DA DD DD 4

293815
618768
470471
605622
605623
605625
605626
605646
605645
618395
618745
618746
618747
291995
618764
618767
760177
760732
900131
920002
920502
900264
914008
618465
605632
605638
605647
605648

LIQUID LEV SWITCH ASSY,1/2NP05
1 5/8MJIC-90-1 5/8FJX TUBE

1 5/16MOR PLUG, MAGNETIC
SUCTION STRAINER,21GPM 100M 24
SUCTION STRAINER,39GPM 100M 32
IN-TANK RETURN FILTER, 10M
FILTER ELEMENT FOR 605625 10M
FILL CAP-HYD RSRVR NON-VENTED
STRAINER-HYD RSRVR

0-RING FOR 1 1/2" FLANGE  -24
1 7/8MJIC-45-1 7/8MOR LBO

2 1/2MJIC-45-2 1/2MOR LBO

1 1/2 FLANGE-1 7/8MJIC ADPTR
TEMPERATURE TRANSDUCER,HYDAC

1 7/8MJIC-90-1 7/8FJX TUBE LBO
1 7/8FJIC-1 5/8MJIC ADPTR
SIGHT GAUGE W/TEMP, HYD TANK
HYD TANK WLD,STS10/12/14  '10
3/8UNC X 1 1/2 HEX BOLT

3/8 SAE FLAT WASHER

3/8 LOCK WASHER

1/2UNC X 1 1/4 HEX BOLT

1/2UNC HEX STOVER NUT

0-RING FOR 1 1/4" FLANGE, -20
0-RING, -357,FILTER HEAD 605625
0-RING,-48 3.228ID-.118W
BREATHER-HYD RSRVR

FOAM BREATHER, HYD RSRVR



14

710805

DET.

OCONOOOPHAWN 20 OONDOSWN =

QTY

2
7
1
1
1
1
2
1
2
8
4
1
1
1
1
1
1
1
1

BATTERY ASSEMBLY

PART NO.

291196
291205
291680
291681
291705
291996
291707
291708
316470
910004
900150
291997
291962
291963
292531
292532
292534
292578
291330

DESCRIPTION

BATTERY, 12V 1010CCA, SS STUD
BATTERY NUT,3/8-16 SS CLSD CAP
POSITIVE JUMPER STUD, RED
NEGATIVE JUMPER STUD, BLACK
BATT CABLE,RED 26"2/0 3/8-3/8
BATT CABLE,RED 34"2/0 3/8-3/8
BATT CABLE,BLK 26"2/0 3/8-3/8
BATT CABLE,BLK 73"2/0 3/8-3/8
BATTERY TIE-DOWN

3/8UNC HEX NUT

3/8UNC X 9 1/2 HEX BOLT

BATT CABLE,RED 40"2/0 3/8-3/8
BATTERY SWITCH,ON/OFF (KEY)6005
KEY,BATTERY SWITCH 291962

BATT CABLE,RED 41"1/0.312-.343
BATT CABLE,RED 25"1/0.312-.375
BATT CABLE,RED 26"2/0.375-.375
HIGH AMP FUSE HOLDER W/COVER
FUSE, 200 AMP 32 VOLT DC



a1

GT080S

580/70 R38 RADIAL TIRE

TIRE AND RIM ASSEMBLY

DET. QTY PART NO.

821055
821054
821053
821058
821059
821061

DO WN =
[P Y

320/90 R50 RADIAL TIRE

380/90 R54 RADIAL TIRE

DESCRIPTION

RIM WLD,
RIM WLD,
RIM WLD,
RIM WLD,
RIM WLD,
RIM WLD,

38 X W18A
46 X W13A
50 X DW10
54 X W10A
54 X W12
46 X W16

STS12
STS12
STS

380/90 R46 RADIAL TIRE
520/85 R46 RADIAL TIRE

320/105 R54 RADIAL TIRE




o1

9710805

—— FROM AIR TANK

o
m
—

ON®DOR W =

RIGHT FRONT OUTER LEG ASSEMBLY

QTY PART NO. DESCRIPTION

121029
121113
121120
125050
125051
125052
125053
311058
311080
358832
359619
359333
359350
359369
359544
359545
359546
359547
359548
359593
621551
359556
359563
359568
470117
470447
471005
618249
472328
472337
473975
483018
520164
601473
618241
621602
621604
629537
629538
629620
629621
711036
711040
900002
900265
900267
900268
900269
910008
910013
910020
910021
914000
914008
910102
920008
920504
920506
473841
601642
470310
470305
359094
342917
342719
900128
900138
914004
483048
621550
359632

LA PO AW = AR 2 ANON = = 2 2 B BEBABANANNBR® 2 AN ot 2R aNUITNGW 2R = =ttt N b = 4 N = a2 N AN

JOURNAL BRG, 1.00 ID X 1.00 LG
TOWER SLEEVE BRG (POLYGON) 05
LEG SLEEVE BRG,AWS (POLYGON)09
BRG CONE,1.00 ID W/FACE SEAL
BRG CUP FOR 125050

BRG CONE, 2.687 ID W/FACE SEAL
BRG CUP FOR 125052

RUBBER SPRING

AIRIDE SPRING, 11.81 BASE
AIRIDE SPRING CTRL VALVE 98
HOSE SUPPORT,FRT STS 54" 10
AIRBAG TOWER TOP MT WLD,STS 05
RH EXTENDED HOSE SUPPORT, STS
RH LEG AIR VALVE MT, STS16 05
LEG HEIGHT CTRL LINK,AWS STS09
TRUNION MT BOLT, AWS STS 09
STRG CYL BOLT, AWS STS 09
TOP TRUNION MT WLD, AWS STS 09
BTM TRUNION MT WLD, AWS STS 09
STRG ARM CLAMP WLD,STS '10
REPAIR KIT,HYD CYL,STRG 621550
RH AIR BAG LWR PLT WLD,AWS STS
NITRO TOWER WLD, AWS STS 09
OUTER LEG WLDMT,98D AWS STS 09
COTTER PIN 3/16 1 3/4 SQ CUT
KEY, .50 SQ X 1.69 LG

GREASE ZERK, 1/4 28 X 1/2
3/4MJIC-90-9/16MOR LBO

1"-12 HEX JAM NUT

5/8 X 3" SOCKET HD CAP SCR

ROD END,1.00 BORE,1-12 RH MALE
1" EXTERNAL TOOTH LOCK WASHER
CUSH CLAMP,9/16D-3/4W-.531MT
HOSE, 1/4 X 18 AIR
3/4MJIC-90-3/4MOR LBO

HYD CYL,2.50 X 8.81 PHASE/SENS
REPAIR KIT, HYD CYL 621602/603
187RRHO0Z SNAP RING

4.5 SPIROLOX RING

SEAL, 1.500 ROD DIA

SEAL, 4.500 ROD DIA
1/8MNPT-1/4 NYL TUBE FTG
1/4MNPT-90-1/4 NYL TUBE LBO
1/4UNC X 3/4 HEX BOLT

1/2UNC X 1 1/2 HEX BOLT

1/2UNC X 2" HEX BOLT

1/2UNC X 2 1/2 HEX BOLT

1/2UNC X 2 3/4 HEX BOLT

1/2UNC HEX NUT

3/4UNF HEX NUT

1-8 HEX SLOTTED NUT

1-14 SLOT JAM NUT

1/4UNC HEX STOVER NUT

1/2UNC HEX STOVER NUT

3/4UNC SLOT HEX NUT, GR8

1" SAE FLAT WASHER

1/2 LOCK WASHER

3/4 LOCK WASHER

16MM LOCK WASHER

HOSE, 1/4 X 256 AIR

SIDEWINDER SLEEVE,14.06 X 45"
HOSE CLAMP, 4-HOLE

HYD TUBE CLAMP KEEPER, 5.75
TREAD ADJ PLATE, STEEL, THD
TRD ADJ BRONZE BEARING,THD-GRV
3/8UNC X 3/4 HEX BOLT

3/8UNC X 3 1/2 HEX BOLT

3/8UNC HEX STOVER NUT

3/4 REG FLAT WASH,THRU-HARD
HYD CYL, 2.50 X 8.81 X 1.250
OUTER LEG WLDMT,96D AWS STS'11

(*) FOR TREAD ADJUST OPTION REPLACE ITEM 64
WITH THREE OF ITEM 65.

(**) ITEMS ARE FOR ALL WHEEL STEER OPTION.



LT

LT080S

RH FRONT INNER LEG ASSEMBLY (BONFIGLIOLI HUB)

DET.

O~NOOOAs WD =

QTY PART NO. DESCRIPTION S

n N

LA A A WD A A e A a a aAa NP ONNNNWNNOMNN 2 200 - 2

359565
470117
470305
359396
359404
473840
473841
606288
610968
618431
870214
824055
900138
473987
900265
914004
914008
618812
359102
359624
359094
470379
618740
618469
470378
615875
900266
359367
473988
618677
293848
606321
618467

@
INNER LEG WLD, AWS STS 09 wdi
COTTER PIN 3/16 1 3/4 SQ CUT u
HOSE CLAMP, 4-HOLE R
RH WHL MTR SHIELD,SS STS12L 06
RH WHL MTR SHIELD,STL STS12L06
16MM-2.00 X 40MM SOCKT CAP SCR
16MM LOCK WASHER
WHL MOTOR,51C060 SAUER
WHEEL HUB,26:1 W/BRAKE BONFIG
3/4 (-12) SPLIT FLANGE KIT #62
BUNA ORING 1 X 1 1/4
22MM-1.50 FLANGED WHEEL NUT
3/8UNC X 3 1/2 HEX BOLT a
1/2UNC X 1 1/4BUT SKTHD SCR SS
1/2UNC X 1 1/2 HEX BOLT
3/8UNC HEX STOVER NUT
1/2UNC HEX STOVER NUT
3/4 FLANGE-1 7/16MFOR ADPTR
WHL MTR SHIELD BRACE
RH LWR FENDER MT WLD, STS '10
HYD TUBE CLAMP KEEPER, 5.75
SIDEWINDER SLEEVE,14.06 X 57"
3/4 FLANGE-90-1 7/16MFOR LBO
3/4MJIC-1 1/16MOR ADPTR
SIDEWINDER SLEEVE,14.06 X 21"
WHEEL MOTOR HYD TUBE ASSY
1/2UNC X 1 3/4 HEX BOLT
BUSHING, CROP SHIELD, STS 05
1/2UNC HEX NUT, NYLOC SS
0-RING,-16 FACE SEAL .93ID 90D
WHL MTR JMPR HARNESS,STS16 05
SOLENOID, WHL MTR 606288/291
7/16MJIC-7/16MOR ADPTR

o




8T

8T080S

LEFT FRONT OUTER LEG ASSEMBLY

FROM AIR TANK ———— DET. QTY PART NO. DESCRIPTION

1 2 121029  JOURNAL BRG, 1.00 ID X 1.00 LG
2 4 121113  TOWER SLEEVE BRG (POLYGON) 05
3 2 121120 LEG SLEEVE BRG,AWS (POLYGON)09
4 1 125050 BRG CONE,1.00 ID W/FACE SEAL

5 1 125051 BRG CUP FOR 125050

6 1 125052 BRG CONE, 2.687 ID W/FACE SEAL
7 1 125053 BRG CUP FOR 125052

8 2 311058 RUBBER SPRING

9 1 311080 AIRIDE SPRING, 11.81 BASE

10 1 358832 AIRIDE SPRING CTRL VALVE 98
11 1 359619 HOSE SUPPORT,FRT STS 54" 10
12 1 359333 AIRBAG TOWER TOP MT WLD,STS 05
13 1 359351 LH EXTENDED HOSE SUPPORT, STS
14 1 359370 LH LEG AIR VALVE MT, STS16 05
15 1 359544  LEG HEIGHT CTRL LINK,AWS STS09
16 2 359545  TRUNION MT BOLT, AWS STS 09
17 1 359546  STRG CYL BOLT, AWS STS 09
18 1 359547  TOP TRUNION MT WLD, AWS STS 09
19 1 359548 BTM TRUNION MT WLD, AWS STS 09
20 1 359593  STRG ARM CLAMP WLD,STS ‘10
21 1 621551 REPAIR KIT,HYD CYL,STRG 621550
22 1 359557 LH AIR BAG LWR PLT WLD,AWS STS
23 2 359563 NITRO TOWER WLD, AWS STS 09
24 1 359568 OUTER LEG WLDMT,98D AWS STS 09
25 3 470117  COTTER PIN 3/16 1 3/4 SQ CUT
26 2 470447 KEY, .50 SQ X 1.69 LG
27 5 471005 GREASE ZERK, 1/4 28 X 1/2
28 2 618249  3/4MJIC-90-9/16MOR LBO
29 1 472328  1"-12 HEX JAM NUT
30 2 472337 5/8 X 3" SOCKET HD CAP SCR
31 1 473975 ROD END,1.00 BORE,1-12 RH MALE
32 1 483018 1" EXTERNAL TOOTH LOCK WASHER
33 1 520164 CUSH CLAMP,9/16D-3/4W-.531MT
34 1 601473 HOSE, 1/4 X 18 AIR
35 2 618241  3/4MJIC-90-3/4MOR LBO
36 1 621602 HYD CYL,2.50 X 8.81 PHASE/SENS
37 1 621604 REPAIR KIT, HYD CYL 621602/603
38 8 629537  187RRH0O0Z SNAP RING
39 2 629538 4.5 SPIROLOX RING
40 4 629620  SEAL, 1.500 ROD DIA
41 2 629621  SEAL, 4.500 ROD DIA
42 2 711036  1/8MNPT-1/4 NYL TUBE FTG
43 1 711040  1/4MNPT-90-1/4 NYL TUBE LBO
44 2 900002  1/4UNC X 3/4 HEX BOLT
45 4 900265 1/2UNC X 1 1/2 HEX BOLT
46 4 900267 1/2UNC X 2" HEX BOLT
47 4 900268 1/2UNC X 2 1/2 HEX BOLT
48 4 900269 1/2UNC X 2 3/4 HEX BOLT
49 1 910008  1/2UNC HEX NUT

50 1910013  3/4UNF HEX NUT
51 1 910020 1-8 HEX SLOTTED NUT
52 1 910021  1-14 SLOT JAM NUT
53 2 914000 1/4UNC HEX STOVER NUT
54 12 914008  1/2UNC HEX STOVER NUT
55 2 910102  3/4UNC SLOT HEX NUT, GR8
56 1 920008 1" SAE FLAT WASHER
57 1 920504  1/2 LOCK WASHER
58 1 920506 3/4 LOCK WASHER
59 2 473841  16MM LOCK WASHER
60 1 601641 HOSE, 1/4 X 222 AIR
61 1 470310 SIDEWINDER SLEEVE,14.06 X 45"
62 1 470305 HOSE CLAMP, 4-HOLE
63 1 359094 HYD TUBE CLAMP KEEPER, 5.75
64 3 342917  TREAD ADJ PLATE, STEEL, THD
65 4 342719  TRD ADJ BRONZE BEARING,THD-GRV
66 16 900128  3/8UNC X 3/4 HEX BOLT
67 2 900138 3/8UNC X 3 1/2 HEX BOLT
68 2 914004  3/8UNC HEX STOVER NUT
69 4 483048 3/4 REG FLAT WASH,THRU-HARD
70 1 621550 HYD CYL, 2.50 X 8.81 X 1.250
1

359632  OUTER LEG WLDMT,96D AWS STS'11

NOTE: (*) FOR TREAD ADJUST OPTION REPLACE ITEM 64
WITH THREE OF ITEM 65.

(**) ITEMS ARE FOR ALL WHEEL STEER OPTION.




LH FRONT INNER LEG ASSEMBLY (BONIFIGLIOLI HUB)

—~" DET.
S :
N/ ;

:
8

QTY PART NO. DESCRIPTION

n N

_, A A A WD A AR A a2 OONNNNONOMNN 4 200 4 =

359565
470117
470305
359397
359405
473840
473841
606288
610968
618431
870214
824055
900138
473987
900265
914004
914008
618812
359102
359625
359094
470379
615875
618469
900266
470378
618740
359367
473988
618677
293848
606321
618467

610805

INNER LEG WLD, AWS STS 09
COTTER PIN 3/16 1 3/4 SQ CUT
HOSE CLAMP, 4-HOLE

LH WHL MTR SHIELD,SS STS12L 06
LH WHL MTR SHIELD,STL STS12L06
16MM-2.00 X 40MM SOCKT CAP SCR
16MM LOCK WASHER

WHL MOTOR,51C060 SAUER

WHEEL HUB,26:1 W/BRAKE BONFIG
3/4 (-12) SPLIT FLANGE KIT #62
BUNA ORING 1 X 1 1/4

22MM-1.50 FLANGED WHEEL NUT
3/8UNC X 3 1/2 HEX BOLT

1/2UNC X 1 1/4BUT SKTHD SCR SS
1/2UNC X 1 1/2 HEX BOLT

3/8UNC HEX STOVER NUT

1/2UNC HEX STOVER NUT

3/4 FLANGE-1 7/16MFOR ADPTR
WHL MTR SHIELD BRACE

LH LWR FENDER MT WLD, STS '10
HYD TUBE CLAMP KEEPER, 5.75
SIDEWINDER SLEEVE,14.06 X 57"
WHEEL MOTOR HYD TUBE ASSY
3/4MJIC-1 1/16MOR ADPTR

1/2UNC X 1 3/4 HEX BOLT
SIDEWINDER SLEEVE,14.06 X 21"
3/4 FLANGE-90-1 7/16MFOR LBO
BUSHING, CROP SHIELD, STS 05
1/2UNC HEX NUT, NYLOC SS
0-RING,-16 FACE SEAL .93ID 90D
WHL MTR JMPR HARNESS,STS16 05
SOLENOID, WHL MTR 606288/291
7/16MJIC-7/16MOR ADPTR




0¢

020805

AWS CYLINDER

D

——— FROM AIR TANK

RIGHT REAR OUTER LEG ASSEMBLY

QTY PART NO.

121029
121113
121120
125050
125051
125052
125053
311058
311080
358832
359619
359333
359350
359369
359544
359545
359546
359547
359548
359593
900064
359556
359563
359568
470117
470447
471005
914002
472328
472337
473975
483018
520164
601473
618115
621603
621604
629537
629538
629620
629621
711036
711040
900002
900265
900267
900268
900269
910008
910013
910020
910021
914000
914008
910102
920008
920504
920506
473841
601478
470311
470305
359094
342917
342719
900128
900138
914004
291919
291994
359555
470122
293827
483048
359086
749322
359089
359092
342856
359632

[P S SO O =Y - JFNFORY SR S X ST G UG SRR O UG -~ S SO ORI LSRR LIS I RS- SR LS X SO PG SR IFY SO LS A Y

DESCRIPTION

JOURNAL BRG, 1.00 ID X 1.00 LG
TOWER SLEEVE BRG (POLYGON) 05
LEG SLEEVE BRG,AWS (POLYGON)09
BRG CONE,1.00 ID W/FACE SEAL
BRG CUP FOR 125050

BRG CONE, 2.687 ID W/FACE SEAL
BRG CUP FOR 125052

RUBBER SPRING

AIRIDE SPRING, 11.81 BASE
AIRIDE SPRING CTRL VALVE 98
HOSE SUPPORT,FRT STS 54" 10
AIRBAG TOWER TOP MT WLD,STS 05
RH EXTENDED HOSE SUPPORT, STS
RH LEG AIR VALVE MT, STS16 05
LEG HEIGHT CTRL LINK,AWS STS09
TRUNION MT BOLT, AWS STS 09
STRG CYL BOLT, AWS STS 09
TOP TRUNION MT WLD, AWS STS 09
BTM TRUNION MT WLD, AWS STS 09
STRG ARM CLAMP WLD,STS ‘10
5/16UNC X 3/4 HEX BOLT

RH AIR BAG LWR PLT WLD,AWS STS
NITRO TOWER WLD, AWS STS 09
OUTER LEG WLDMT,98D AWS STS 09
COTTER PIN 3/16 1 3/4 SQ CUT
KEY, .50 SQ X 1.69 LG

GREASE ZERK, 1/4 28 X 1/2
5/16UNC HEX STOVER NUT

1"-12 HEX JAM NUT

5/8 X 3" SOCKET HD CAP SCR

ROD END,1.00 BORE,1-12 RH MALE
1" EXTERNAL TOOTH LOCK WASHER
CUSH CLAMP,9/16D-3/4W-.531MT
HOSE, 1/4 X 18 AIR
9/16MJIC-90-3/4MOR LBO

HYD CYL,2.50 X 8.81 W/SENSOR
REPAIR KIT, HYD CYL 621602/603
187RRHO0Z SNAP RING

4.5 SPIROLOX RING

SEAL, 1.500 ROD DIA

SEAL, 4.500 ROD DIA
1/8MNPT-1/4 NYL TUBE FTG
1/4MNPT-90-1/4 NYL TUBE LBO
1/4UNC X 3/4 HEX BOLT

1/2UNC X 1 1/2 HEX BOLT

1/2UNC X 2" HEX BOLT

1/2UNC X 2 1/2 HEX BOLT

1/2UNC X 2 3/4 HEX BOLT

1/2UNC HEX NUT

3/4UNF HEX NUT

1-8 HEX SLOTTED NUT

1-14 SLOT JAM NUT

1/4UNC HEX STOVER NUT

1/2UNC HEX STOVER NUT

3/4UNC SLOT HEX NUT, GR8

1" SAE FLAT WASHER

1/2 LOCK WASHER

3/4 LOCK WASHER

16MM LOCK WASHER

HOSE, 1/4 X 175 AIR

SIDEWINDER SLEEVE,14.06 X 60"
HOSE CLAMP, 4-HOLE

HYD TUBE CLAMP KEEPER, 5.75
TREAD ADJ PLATE, STEEL, THD
TRD ADJ BRONZE BEARING, THD-GRV
3/8UNC X 3/4 HEX BOLT

3/8UNC X 3 1/2 HEX BOLT

3/8UNC HEX STOVER NUT
INDUCTIVE SENSOR

SENSOR HARNESS,MICRO-DEUTSCH
SENSOR BRKT, AWS STS 09
1/4UNC X 1/2 FLANGE HEX BOLT
SENSOR W/DEUTSCH ASSY STS 05
3/4 REG FLAT WASH, THRU-HARD
REAR TIE ROD SHAFT WLD
STEERING TUBE CLAMP &BOLT ASSY
TIE ROD STUD WLD

RH SENSOR REFLECTOR

TREAD SENSOR MT

OUTER LEG WLDMT,96D AWS STS'11

(*) FOR TREAD ADJUST OPTION REPLACE ITEM 64
WITH THREE OF ITEM 65.

(**) ITEMS ARE FOR ALL WHEEL STEER OPTION.



T¢

T2080S

RH REAR INNER LEG ASSEMBLY (BONFIGLIOLI HUB)

DET. QTY PART NO. DESCRIPTION

606321  SOLENOID, WHL MTR 606288/291
293848 WHL MTR JMPR HARNESS,STS16 05
900266  1/2UNC X 1 3/4 HEX BOLT

1 1 359565 INNER LEG WLD, AWS STS 09 N
2 1 470117  COTTER PIN 3/16 1 3/4 SQ CUT
3 1 470305 HOSE CLAWP, 4-HOLE w));
4 1 359396 RH WHL MTR SHIELD,SS STS12L 06 ‘V)
5 1 359404 RH WHL MTR SHIELD,STL STS12L06 \i '
6 20 473840  16MM-2.00 X 40MM SOCKT CAP SCR N/
7 20 473841  16MM LOCK WASHER
8 1 606291 WHL MOTOR,51C060 W/SENSR SAUER
9 1 610971 WHEEL HUB,30:1 W/BRAKE BONFIG
10 1 618467  7/16MJIC-7/16MOR ADPTR
11 2 618431 3/4 (-12) SPLIT FLANGE KIT #62
12 2 870214 BUNA ORING 1 X 1 1/4
13 10 824055  22MM-1.50 FLANGED WHEEL NUT
14 2 900138 3/8UNC X 3 1/2 HEX BOLT O
15 3 473987  1/2UNC X 1 1/4BUT SKTHD SCR SS
16 2 900265 1/2UNC X 1 1/2 HEX BOLT
17 2 914004  3/8UNC HEX STOVER NUT
18 6 914008  1/2UNC HEX STOVER NUT
19 1 618812  3/4 FLANGE-1 7/16MFOR ADPTR
20 2 359102 WHL MTR SHIELD BRACE
211 359624 RH LWR FENDER MT WLD, STS '10
22 1 359094 HYD TUBE CLAMP KEEPER, 5.75
23 1 470379  SIDEWINDER SLEEVE,14.06 X 57
24 1 618740 3/4 FLANGE-90-1 7/16MFOR LBO
25 1 618469  3/4MJIC-1 1/16MOR ADPTR
26 1 470378 SIDEWINDER SLEEVE,14.06 X 21"
27 1 615875 WHEEL MOTOR HYD TUBE ASSY
28 2 359367 BUSHING, CROP SHIELD, STS 05
29 3 473988  1/2UNC HEX NUT, NYLOC S8
30 1 618677 0-RING,-16 FACE SEAL .93ID 90D
31 1 606320 SPEED SENSOR, WHL MTR 606291
1
1
4




Zc

2208058

FROM AIR TANK ————

STANDARD TIE ROD

S

o

AWS CYLINDER

LEFT REAR OUTER LEG ASSEMBLY

DET. QTY PART NO. DESCRIPTION

121029
121113
121120
125050
125051
125052
125053
311058
311080
358832
359619
359333
359351
359370
359544
359545
359546
359547
359548
359593
900064
359557
359563
359568
470117
470447
471005
914002
472328
472337
473975
483018
520164
601473
618115
621603
621604
629537
629538
629620
629621
711036
711040
900002
900265
900267
900268
900269
910008
910013
910020
910021
914000
914008
910102
920008
920504
920506
473841
601476
470311
470305
359094
342917
342719
900128
900138
914004
291919
291994
359555
470122
293827
483048
359086
749322
359089
359093
342856
359632

e A A A A PR AN A A NN R WA 2 a2 A RPON = 3 2 2 BRARBRANANNOAND A AN 2N 2N NNTNWAN 2N = oot o R ot b 2 N = N0 BN

JOURNAL BRG, 1.00 ID X 1.00 LG
TOWER SLEEVE BRG (POLYGON) 05
LEG SLEEVE BRG,AWS (POLYGON)09
BRG CONE,1.00 ID W/FACE SEAL
BRG CUP FOR 125050

BRG CONE, 2.687 ID W/FACE SEAL
BRG CUP FOR 125052

RUBBER SPRING

AIRIDE SPRING, 11.81 BASE
AIRIDE SPRING CTRL VALVE 98
HOSE SUPPORT,FRT STS 54"  '10
AIRBAG TOWER TOP MT WLD,STS 05
LH EXTENDED HOSE SUPPORT, STS
LH LEG AIR VALVE MT, STS16 05
LEG HEIGHT CTRL LINK,AWS STS09
TRUNION MT BOLT, AWS STS 09
STRG CYL BOLT, AWS STS 09
TOP TRUNION MT WLD, AWS STS 09
BTM TRUNION MT WLD, AWS STS 09
STRG ARM CLAMP WLD,STS ‘10
5/16UNC X 3/4 HEX BOLT

LH AIR BAG LWR PLT WLD,AWS STS
NITRO TOWER WLD, AWS STS 09
OUTER LEG WLDMT,98D AWS STS 09
COTTER PIN 3/16 1 3/4 SQ CUT
KEY, .50 SQ X 1.69 LG

GREASE ZERK, 1/4 28 X 1/2
5/16UNC HEX STOVER NUT

1"-12 HEX JAM NUT

5/8 X 3" SOCKET HD CAP SCR

ROD END,1.00 BORE,1-12 RH MALE
1" EXTERNAL TOOTH LOCK WASHER
CUSH CLAMP,9/16D-3/4W-.531MT
HOSE, 1/4 X 18 AIR
9/16MJIC-90-3/4MOR LBO

HYD CYL,2.50 X 8.81 W/SENSOR
REPAIR KIT, HYD CYL 621602/603
187RRHO0Z SNAP RING

4.5 SPIROLOX RING

SEAL, 1.500 ROD DIA

SEAL, 4.500 ROD DIA
1/8MNPT-1/4 NYL TUBE FTG
1/4MNPT-90-1/4 NYL TUBE LBO
1/4UNC X 3/4 HEX BOLT

1/2UNC X 1 1/2 HEX BOLT

1/2UNC X 2" HEX BOLT

1/2UNC X 2 1/2 HEX BOLT

1/2UNC X 2 3/4 HEX BOLT

1/2UNC HEX NUT

3/4UNF HEX NUT

1-8 HEX SLOTTED NUT

1-14 SLOT JAM NUT

1/4UNC HEX STOVER NUT

1/2UNC HEX STOVER NUT

3/4UNC SLOT HEX NUT, GR8

1" SAE FLAT WASHER

1/2 LOCK WASHER

3/4 LOCK WASHER

16MM LOCK WASHER

HOSE, 1/4 X 120 AIR

SIDEWINDER SLEEVE,14.06 X 60"
HOSE CLAMP, 4-HOLE

HYD TUBE CLAMP KEEPER, 5.75
TREAD ADJ PLATE, STEEL, THD
TRD ADJ BRONZE BEARING,THD-GRV
3/8UNC X 3/4 HEX BOLT

3/8UNC X 3 1/2 HEX BOLT
3/8UNC HEX STOVER NUT
INDUCTIVE SENSOR

SENSOR HARNESS,MICRO-DEUTSCH
SENSOR BRKT, AWS STS 09
1/4UNC X 1/2 FLANGE HEX BOLT
SENSOR W/DEUTSCH ASSY STS 05
3/4 REG FLAT WASH, THRU-HARD
REAR TIE ROD SHAFT WLD
STEERING TUBE CLAMP &BOLT ASSY
TIE ROD STUD WLD

LH SENSOR REFLECTOR

TREAD SENSOR MT

OUTER LEG WLDMT,96D AWS STS'11

(*) FOR TREAD ADJUST OPTION REPLACE ITEM 64
WITH THREE OF ITEM 65.

(**) ITEMS ARE FOR ALL WHEEL STEER OPTION



(1

€2080S

LH REAR INNER LEG ASSEMBLY (BONFIGLIOLI HUB)

DET.

1
2
3
4
5
6
7
8
9
10
11
12
13
14
15
16
17
18
19
20

QTY PART NO.

n N

Ao a2 AN 222 a4 A aAa NN 2NN WNOMNN 22 200 = =

359565
470117
470305
359397
359405
473840
473841
606291
610971
618740
618431
870214
824055
900138
473987
900265
914004
914008
618812
359102
359625
359094
470378
470379
615875
618469
618467
359367
473988
618677
606320
606321
293848
900266

DESCRIPTION

INNER LEG WLD, AWS STS 09
COTTER PIN 3/16 1 3/4 SQ CUT
HOSE CLAMP, 4-HOLE

LH WHL MTR SHIELD,SS STS12L 06
LH WHL MTR SHIELD,STL STS12L06
16MM-2.00 X 40MM SOCKT CAP SCR
16MM LOCK WASHER

WHL MOTOR,51C060 W/SENSR SAUER
WHEEL HUB,30:1 W/BRAKE BONFIG
3/4 FLANGE-90-1 7/16MFOR LBO
3/4 (-12) SPLIT FLANGE KIT #62
BUNA ORING 1 X 1 1/4

22MM-1.50 FLANGED WHEEL NUT
3/8UNC X 3 1/2 HEX BOLT

1/2UNC X 1 1/4BUT SKTHD SCR SS
1/2UNC X 1 1/2 HEX BOLT

3/8UNC HEX STOVER NUT

1/2UNC HEX STOVER NUT

3/4 FLANGE-1 7/16MFOR ADPTR
WHL MTR SHIELD BRACE

LH LWR FENDER MT WLD, STS '10
HYD TUBE CLAMP KEEPER, 5.75
SIDEWINDER SLEEVE,14.06 X 21"
SIDEWINDER SLEEVE,14.06 X 57"
WHEEL MOTOR HYD TUBE ASSY
3/4MJIC-1 1/16MOR ADPTR
7/16MJIC-7/16MOR ADPTR
BUSHING, CROP SHIELD, STS 05
1/2UNC HEX NUT, NYLOC SS
0-RING,-16 FACE SEAL .93ID 90D
SPEED SENSOR, WHL MTR 606291
SOLENOID, WHL MTR 606288/291
WHL MTR JMPR HARNESS,STS16 05
1/2UNC X 1 3/4 HEX BOLT




144

20809

MAINFRAME

o
m
—

1

—_ = —_

N = — 4 4
COWONOOUPAWNALOOWONOAWN =
MM PENNERERAEANNENDN 2O OO AN NDD

FRONT TREAD ADJUST ASSEMBLY

QTY PART NO.

483018
616070
616071
618525
621552
900128
900303
900391
900395
910101
361689
621553
920504
914012
361576
361581
361583
361582
342719
342721
342917
361609
900301
361621
900403

DESCRIPTION

1" EXTERNAL TOOTH LOCK WASHER
04-451TC-04MJBH-06MOR- 11.00H/A
04-451TC-04MJBH-06MOR- 13.00H/A
7/16-20 BULKHEAD LOCKNUT

HYD CYL, 3.00 X 16.00 X 1.375
3/8UNC X 3/4 HEX BOLT

1/2UNF X 1 1/2 HEX BOLT

3/4UNC X 1 1/2 FLT SOC CAP SCR
1"UNC X 2 1/2 SOCKET CAP SCR
1-8 HEX JAM NUT

REAR TRD ADJ ACCESS PLT WLD 04
REPAIR KIT,HYD CYL 621552

1/2 LOCK WASHER

3/4UNC HEX STOVER NUT

FRT TREAD ADJ ACCESS PLT WLD
TRD ADJ CYL PIVOT PIN, M/F

TRD ADJ CYL SPACER, M/F

TREAD ADJ CYL PIN, OUTER LEG
TRD ADJ BRONZE BEARING,THD-GRV
TRD ADJ BRONZE BRG W/DIMPLES
TREAD ADJ PLATE, STEEL, THD
TRD ADJ ACCESS COVER,M/F STS10
1/2UNF X 1" HEX BOLT

120" TREAD LOCK WLD, STS10 03
3/4UNC X 2" HEX BOLT

*NOTE: ITEMS 14,21,22,23,24,AND 25 ARE USED
WITHOUT TREAD ADJUST.




G¢

G2080S

MAINFRAME

=
m
—

©oO~NO O~ WN =

QTY

MNOBENNRERRERBROBRNND PO OOND RO

REAR TREAD ADJUST ASSEMBLY

PART NO. DESCRIPTION

483018
616070
616071
618525
621552
900128
900303
900391
900395
910101
621553
914012
920504
361579
361697
361581
361583
361582
342719
342721
342917
361609
900301
361621
900403

1" EXTERNAL TOOTH LOCK WASHER
04-451TC-04MJBH-06MOR- 11.00H/A
04-451TC-04MJBH-06MOR - 13.00H/A
7/16-20 BULKHEAD LOCKNUT

HYD CYL, 3.00 X 16.00 X 1.375
3/8UNC X 3/4 HEX BOLT

1/2UNF X 1 1/2 HEX BOLT

3/4UNC X 1 1/2 FLT SOC CAP SCR
1"UNC X 2 1/2 SOCKET CAP SCR
1-8 HEX JAM NUT

REPAIR KIT,HYD CYL 621552
3/4UNC HEX STOVER NUT

1/2 LOCK WASHER

REAR TRD ADJ ACCESS PLT WLD 00
TREAD ADJ ACCESS PLT WLD 07
TRD ADJ CYL PIVOT PIN, M/F

TRD ADJ CYL SPACER, M/F

TREAD ADJ CYL PIN, OUTER LEG
TRD ADJ BRONZE BEARING, THD-GRV
TRD ADJ BRONZE BRG W/DIMPLES
TREAD ADJ PLATE, STEEL, THD
TRD ADJ ACCESS COVER,M/F STS10
1/2UNF X 1" HEX BOLT

120" TREAD LOCK WLD, STS10 03
3/4UNC X 2" HEX BOLT

*NOTE: ITEMS 12,21,22,23,24,AND 25 ARE USED

WITHOUT TREAD ADJUST.



9¢

92080S

FRONT TREAD ADJUST VALVE ASSEMBLY

DET. QTY PART NO. DESCRIPTION

1 1 606249  MANIFOLD,TRD ADJ PWRSYS
2 1 611125  3/4MJIC-3/4MOR ADPTR
3 1 618241  3/4MJIC-90-3/4MOR LBO
4 1 618754 9/16MOR PLUG, HEX SOCKET
5 2 618755  3/4MOR PLUG, HEX SOCKET
6 4 618119 9/16MJIC-90-9/16MOR LBO
7 2 900064 5/16UNC X 3/4 HEX BOLT
\\\\\\ 8 1 618499  7/16MJIC-90-9/16MOR LBO
9 4 606266 #8 COIL W/DEUTSCH FOR 606210
10 2 606358 CARTRIDGE SP08-47D,PROP,3P0S




LC

120809

o
m
—

O OoO~NO O WN =

REAR TREAD ADJUST VALVE ASSEMBLY

NDNPENDPEN A 2N =

. QTY PART NO.

606249
618241
618499
618754
618755
618119
900064
606266
606358

DESCRIPTION

MANIFOLD,TRD ADJ PWRSYS
3/4MJIC-90-3/4MOR LBO
7/16MJIC-90-9/16MOR LBO
9/16MOR PLUG, HEX SOCKET
3/4MOR PLUG, HEX SOCKET
9/16MJIC-90-9/16MOR LBO
5/16UNC X 3/4 HEX BOLT

#8 COIL W/DEUTSCH

CARTRIDGE SP08-47D,PROP,3P0S



820805

D

m
=

QTY PART NO.

PO =4 =2t 2 2 ANV A2 2 OONOND 2 WNWN = = =t 2 WNNWW = = 2N

FRONT MAINFRAME

615888
615848
615849
615867
470276
470300
470301
470302
470323
615772
615823
615822
615869
618301
618314
470340
618456
900084
618581
900070
900539
900077
618677
473001
361721
291902
291903
292917
470121
615845
618655
615870
615873
470446
618640
615885
615886
520126
470118

HYDRAULIC TUBE ASSEMBLY
DESCRIPTION

INNER HYDST TUBE ASSY,14/20 09
RH FRONT HYDROSTAT TUBE ASSY
LH FRONT HYDROSTAT TUBE ASSY
FRONT BRAKE TUBE, STS 07

CLAMP COVER PLATE,SNGL, 2.55LG
TUBE CLAMP BODY,.500-.625

TUBE CLAMP BODY,1.00-1.00
COVER PLATE FOR 470301

CLAMP COVER PLATE, SNGL 2.04LG
STRG CYL JUMPER HYD TUBE ASSY
LH FRT CASEDRAIN HYD TUBE ASSY
RH FRT CASEDRAIN HYD TUBE ASSY
M/F CASE DRAIN TUBE, STS 07
7/8MJIC-90-7/8FJIC SWIV LBO
3/4MJIC UNION

TUBE CLAMP BODY,.500-.750
7/8MJIC UNION

5/16UNC X 6" HEX BOLT

7/8MJIC UNION TEE

5/16UNC X 2 1/2 BOLT

5/16UNC X 3 1/2 HEX BOLT
5/16UNC X 4 1/4 HEX BOLT
0-RING,-16 FACE SEAL .93ID 90D
5/16UNC HEX NUT,NYLOC 316 SS
MAINFRAME WLD STS 14 08
RH WORKLIGHT, TRAPEZOID GLASS
LH WORKLIGHT, TRAPEZOID GLASS
LED LIGHT, AMBER W/JUMPER
1/4UNC HEX FLANGE LOCK NUT
OUTER HYDROSTAT TUBE ASSY

1 7/16FFOX RUN TEE-1 7/16MFOR
HYD RETURN LINE, SHORT

HYD RETURN LINE, LONG

1.00 TUBE CLAMP SPACER

1 5/16MJ-90-1 5/16FJ SWIV LBO
RH FRT WHL MAIN TUBE ASY,STS09
LH FRT WHL MAIN TUBE ASY,STS09
CUSH CLAMP,#32 2IN X 5/8W
1/4UNC X 3/4 FLANGE HEX BOLT



620805

NOTE: ITEMS WITH (*) ARE USED WITH
THE SIDE FILL OPTION.

DET.

O ONOOWN =

MAINFRAME HYDRAULIC TUBE ASSEMBLY

QTY PART NO. DESCRIPTION

S 2 NP L2 POV OON PO =B NO—=- B AN W= WwWs

470472
470304
361750
342718
657481
657483
615843
615866
615868
615874
344003
165009
470087
470118
470121
361751
470520
470335
520102
520126
900128
900129
910004
900008
900007
470089
520161
520128
618628
618640
470403

TUBE CLAMP .250,.625,.625,1.00
TUBE CLAMP BODY,4HOLE.375-.625
FRT BULKHEAD, STSLS 06
HYD TUBE CLAMP KEEPER, 6.00
A/C TUBE ASSY,.3750D,STS16

A/C TUBE ASSY,.6250D,STS16

M/F TUBE ASSY,100" STS 16 07
M/F HYD TUBE, LS LINE, STS 07
M/F HYD TUBE,PRES\RETRN STS 07
M/F HYD TUBE,MAIN SUPLY,STS 07
HYD TUBE CLAMP KPR,STSLS 06
RECEPTACLE MT, STS 05
3/8UNC HEX FLANGE LOCK NUT
1/4UNC X 3/4 FLANGE HEX BOLT
1/4UNC HEX FLANGE LOCK NUT
REAR BULKHEAD, STSLS 06
HANGER PIN,3/8UNC X.437DX.500L
LINCHPIN, 3/16 X 1 1/4 GRIP
CUSH CLAMP,#20 1 1/4D X 1/2W
CUSH CLAMP,#32 2IN X 5/8W
3/8UNC X 3/4 HEX BOLT

3/8UNC X 1" SERR FLANGE BOLT
3/8UNC HEX NUT

1/4UNC X 2 1/2 HEX BOLT

1/4UNC X 2" HEX BOLT

1/4UNC HEX NYLOC NUT, 316 SS
CUSH CLAMP,#32 2"D-3/4W LOOP
CUSH J CLAMP,#9 9/16D X 3/4W
7/8MJIC-45-7/8FJIC SWIV LBO

1 5/16MJ-90-1 5/16FJ SWIV LBO
SIDEWINDER SLEEVE, 8.50 X 106"




0€

0€080S

DET.

O~NOO O WN =

HYDRAULIC SUPPLY VALVE ASSEMBLY

QTY PART NO. DESCRIPTION

1
1
2
2
1
1
1
1
2
1
1
1
1
1
2
2
2
1
1

606347
606246
618302
618308
618397
618455
618475
618451
618533
618759
606254
611125
618114
618473
618761
900140
470087
520128
618487

PRESSURE TRANSDUCER,7500PSI
MANIFOLD, #16 3-STN 180

1 1/16MJIC-90-1 5/16MOR LBO
1 1/16MJIC-1 5/16MOR ADPTR

1 5/16MOR-9/16FOR ADPTR

1 5/16MJIC-1 5/8MOR ADPTR
3/4MJIC-90-1 5/16MOR LBO
3/4FJIC SW RUN TEE-3/4MJIC

1 1/16FJIC CAP NUT

1 5/8MOR PLUG, HEX SOCKET
FLOW DIVIDER, OLS160 SAUER
3/4MJIC-3/4MOR ADPTR
9/16MJIC-90-7/16MOR LBO
7/16MJIC-90-7/16MOR LBO

1 5/16FJX-1 1/16MOR ADPTR
3/8UNC X 4" HEX BOLT

3/8UNC HEX FLANGE LOCK NUT
CUSH J CLAMP,#9 9/16D X 3/4W
1 1/16FJ SW RUN TEE-1 1/16MJ



T€

T€080S

FRONT RETURN MANIFOLD ASSEMBLY

DET. QTY PART NO.

1 1 606246
2 2 618302
3 1 618308
4 1 618455
5 1 618470
6 1 618475
7 1 618529
8 1 618532
9 2 618533
10 1 618630
11 1 618842
12 2 470087
13 2 900139
14 1 618451
15 1 618831

DESCRIPTION

MANIFOLD, #16 3-STN 180

1 1/16MJIC-90-1 5/16MOR LBO

1 1/16MJIC-1 5/16MOR ADPTR

1 5/16MJIC-1 5/8MOR ADPTR
3/4MJIC-1 5/16MOR ADPTR
3/4MJIC-90-1 5/16MOR LBO

1 1/16MJ-45-1 1/16FJ SWIV LBO
3/4FJIC CAP NUT

1 1/16FJIC CAP NUT

1 5/16MJ-45-1 5/16FJ SWIV LBO
1 1/16MJIC-90-1 5/8MOR LBO
3/8UNC HEX FLANGE LOCK NUT
3/8UNC X 3 3/4 HEX BOLT
3/4FJIC SW RUN TEE-3/4MJIC

1 1/16MJIC-45-1 5/16MOR LBO

NOTE: (*) IS USED WITH TREAD ADJUST OPTION OR
SIDE FILL OPTION.



A

2€080S

CASE DRAIN MANIFOLD ASSEMBLY

DET. QTY PART NO. DESCRIPTION

O ~NO® O WN =

1
1
1
3
1
1
1
1
2
2
1
1

606246
618477
618302
618308
618463
618541
618758
618759
470087
900139
618487
618483

MANIFOLD, #16 3-STN 180

1 5/8MJIC-90-1 5/8MOR LBO
1/16MJIC-90-1 5/16MOR LBO
1/16MJIC-1 5/16MOR ADPTR
5/16MJIC-90-1 5/16MOR XL LBO
5/16FJIC-1 1/16MJIC ADPTR
5/16 MOR PLUG, HEX SOCKET
5/8MOR PLUG, HEX SOCKET
3/8UNC HEX FLANGE LOCK NUT
3/8UNC X 3 3/4 HEX BOLT

1 1/16FJ SW RUN TEE-1 1/16MJ
1 1/16FJIC-9/16MJIC ADPTR

*NOTE: USED WITH PRESSURE WASHER OPTION.



€€

€€080S

DET.

4 O OWONO O WN =

LS MANIFOLD ASSEMBLY

QTY PART NO. DESCRIPTION

N o = DA W = o

606347
606247
618126
618361
618363
618467
618473
618509
618753
618754
900128

PRESSURE TRANSDUCER, 7500PSI
MANIFOLD W/CHK VLV SAUER
9/16MJIC-9/16MOR ADPTR
7/16MOR-9/16FOR ADPTR
7/16FJIC CAP NUT
7/16MJIC-7/16MOR ADPTR
7/16MJIC-90-7/16MOR LBO
7/16MOR RUN TEE-7/16MJIC
7/16MOR PLUG, HEX SOCKET
9/16MOR PLUG, HEX SOCKET
3/8UNC X 3/4 HEX BOLT



Ve

7€0805

o
m
—

ONOOOA WN =

SOLUTION PUMP CONTROL VALVE ASSEMBLY

QTY PART NO.

PO NG Y

606253
611127
618308
618178
618499
900129
618529
606308

DESCRIPTION

CTRL VALVE,SOLU PUMP SAUER
1 1/16MJIC-1 1/16MOR ADPTR

1 1/16MJIC-1 5/16MOR ADPTR

1 5/16MJIC-90-1 5/16MOR LBO
7/16MJIC-90-9/16MOR LBO
3/8UNC X 1" SERR FLANGE BOLT

1 1/16MJ-45-1 1/16FJ SWIV LBO
COIL FOR VLV 606253



GE

GE0809

DET.

S~ O WO NOOUH»WN =

—_

QTY PART NO.

[N S ST R Y

QUICK CONNECT ASSEMBLY

618590
618769
618770
618805
618806
618807
618804
618241
618119
618183
618171

DESCRIPTION

3/4MJIC-45-3/4FJIC SWIV LBO
9/16MJIC-9/16MOR BLKHD ADPT
3/4MJIC-3/4MOR BLKHD ADPT
HYD CPLR, FEM #14,9/16FOR
HYD CPLR,MALE #12,7/8FOR
HYD CPLR, FEM #12,3/4FOR
HYD CPLR,MALE #14,9/16FOR
3/4MJIC-90-3/4MOR LBO
9/16MJIC-90-9/16MOR LBO
3/4MJIC-90-7/8MOR LBO
7/8MOR-3/4FOR ADPTR



9¢

9€0809

DET.

O©WOoONOOU P~ WN =

LADDER AND BRAKE VALVE ASSEMBLY

QTY PART NO.

[EFOUERY CRNFON RN R

606213
618119
618486
618444
900007
342826
914000
618629
606266

DESCRIPTION

HYD SOLE VLV,2P-3W,9/16FOR 05
9/16MJIC-90-9/16MOR LBO
9/16FJIC SW RUN TEE-9/16MJIC
9/16MOR RUN TEE-9/16MJIC
1/4UNC X 2" HEX BOLT

SOLE VLV SPACER

1/4UNC HEX STOVER NUT

9/16MOR BRANCH TEE-9/16MJIC

#8 COIL W/DEUTSCH



LE

LE0809

o
m
—

N O WN =

LADDER ASSEMBLY

QTY PART NO. DESCRIPTION

DO 2t A PO 2w N = N = N

914002
473007
121102
621554
900065
342805
342806
618688
914000
900003
618119
621555
914008
900267
343808
471005
900275
618733
344009
900128
914004

5/16UNC HEX STOVER NUT

1/2UNC HEX NUT, NYLOC

LADDER PIVOT BEARING  POLYGON
HYD CYL, 1.50 X 12.25 X .750
5/16UNC X 1" HEX BOLT

LADDER MT TUBE

LH PLTFRM SUPP BRKT WLD, STS12
9/16MJ-90-9/16MOR .025 CHK VLV
1/4UNC HEX STOVER NUT

1/4UNC X 1" HEX BOLT
9/16MJIC-90-9/16MOR LBO

REPAIR KIT,HYD CYL 621554
1/2UNC HEX STOVER NUT

1/2UNC X 2" HEX BOLT

LADDER WLDMNT, STS10/16 11
GREASE ZERK, 1/4 28 X 1/2
1/2UNC X 4 1/2 HEX BOLT
9/16JIC .042 ORIFICE ADPTR
STEP BACKPLATE, STS CE 11
3/8UNC X 3/4 HEX BOLT

3/8UNC HEX STOVER NUT



8¢

8€080S

DET.

ONOOTBs WM =

QTY

PO N J S G GG

SERVICE PLATFORM ASSEMBLY

PART NO.

345008
343518
343520
345005
343510
343514
343304
342738
345010
345001
473911
900130
342981
470569
345015
900064
900065
914002
900129
914004
470571
470087
920502
920001
470113
343094

DESCRIPTION

CNTR SERV PLTFRM WLD STS16 07
LH SERV PLATFORM WLD,STS16 05
LH REAR SERV PLTFRM WLD,STS 05
CENTER FRT PLTFRM WLD STS16 07
CAB DOOR STOP MT, STS 05
LH FRT HANDRAIL WLD, STS16 05
ENG CMPRTMNT PLTFRM WLD,STS 04
LH REAR HANDRAIL WLD

HANDRAIL WLDMT-RR STS

RH REAR HANDRAIL EXT WLD,STS06
5/16UNC-1.31ID-2.00 U-BOLT
3/8UNC X 1 1/4 SER FLANGE BOLT
RH HANDRAIL WLD,LH PLATFORM 05
GAS SPRING

RR HANDRAIL MT,STS10/12/14 08
5/16UNC X 3/4 HEX BOLT

5/16UNC X 1" HEX BOLT

5/16UNC HEX STOVER NUT

3/8UNC X 1" SERR FLANGE BOLT
3/8UNC HEX STOVER NUT
BUMPER,MALE STUD 2.375 X 1.75
3/8UNC HEX FLANGE LOCK NUT

3/8 LOCK WASHER

5/16 SAE FLAT WASHER

5/16UNC HEX FLANGE LOCK NUT
TOE KICK PLT,STS14



B¢

6£080S

AIR DRIER ASSEMBLY

DET. QTY PART NO.

DESCRIPTION

1 1 311084 AIR DRIER,SYSTEM SAVER 1200
2 1 311085 CARTRIDGE KIT FOR 311084 DRIER
3 1 618301 7/8MJIC-80-7/8FJIC SWIV LBO
4 1 618325 7/BMJIC-1/2MNPT ADPTR
5 1 711087 1/2MNPT-1/2 NYL TUBE FTG
6 1 711040 1/4MNPT-80-1/4 NYL TUBE LBO
7 1 601707 HOSE, 1/4 X 63 AIR
8 1 601483 HOSE, 1/2 X B4 AIR
9 3 900263 1/2UNC X 1* HEX BOLT
(8)
(
THE BOTTTOM SIDE o 2,
311101-PURGE VALVE KIT,AIR DRIER 44 ’404'

N

o
459
%5%Q4
ﬁ29



ov

00809

O OoO~NO®OHWN =

QTY

PR = N — o aaa—

WET AIR TANK ASSEMBLY

PART NO.

470266
505231
618325
618333
618773
701244
711027
711032
711040
711062
711064
900128
470087

DESCRIPTION

DRAIN VALVE KIT, 1/4NPT

PIPE PLUG .50NPT HEX HD BRS
7/8MJIC-1/2MNPT ADPTR

7/8FJIC SW RUN TEE-7/8MJIC
7/8FJIC-1 1/16MJIC ADPTR

WET AIR TANK STSLS 16 06
1/4 NPT ST EL BRS

CHECK VALVE, 1/2"FNPT-1/2"MNPT
1/4MNPT-90-1/4 NYL TUBE LBO
1/2MNPT-90-3/8 NYL 1-TUBE LBO
RUBBER PLUG FOR 3/8 PISCO CPLR
3/8UNC X 3/4 HEX BOLT

3/8UNC HEX FLANGE LOCK NUT



1%

T080S

DET.

0N OB WN =

AIR TANK ASSEMBLY

QTY PART NO. DESCRIPTION

_ NN 00 b N

470266
505228
505232
505230
701154
711027
711037
711045
711046
311086
601476
601478
601592
601641
601642
601483
920002
900130
914004
311081
502707
711049
601671
711047
601394

DRAIN VALVE KIT, 1/4NPT

RED BUSH 3/4MNPT-1/2FNPT, BRS
RED BUSH 3/4MNPT-1/4FNPT, BRS
3/4 NPT ST EL BRS

AIR TANK

1/4 NPT ST EL BRS

1/2MNPT-1/2 NYL TUBE FTG
3/8MNPT-90-1/4 NYL 2-TUBE LBO
3/8MNPT-90-1/4 NYL 3-TUBE LBO
CHECK VALVE, PRESS CTRL, WABCO
HOSE, 1/4 X 120 AIR

HOSE, 1/4 X 175 AIR

HOSE, 1/4 X 69 AIR

HOSE, 1/4 X 222 AIR

HOSE, 1/4 X 256 AIR

HOSE, 1/2 X 84 AIR

3/8 SAE FLAT WASHER

3/8UNC X 1 1/4 SER FLANGE BOLT
3/8UNC HEX STOVER NUT
PROTECTION VALVE, JACOBS

PIPE NIPPLE,1/4NPT HEX, BRS
1/4 NYL TUBE-1/4MNPT FTG

HOSE, 1/4 X 145 AIR
3/8MNPT-1/4NYL TUBE,DBL BRANCH
HOSE, 1/4 X 34 AIR

“\\\\— NOTE: FITTING AND HOSE ARE USED WITH
REVERSING FAN OPTION.



v

Z080S

o
m
—
L=}
3
=<

0N OB WM =

-

-

DETAIL B

n

n
A LA NN 2 a2 A AN AR BRRODNON 2 RO DODO — 4 4 4 a2 a o A NN DN — Ol = 4 4 4 442 A NON — —

DETAIL D

CAB ASSEMBLY (FRONT VIEW)

PART NO. DESCRIPTION

291749
291750
291900
291901
291902
291903
343431
343663
343433
343552
343553
343830
470087
470118
470122
470234
470380
470381
470393
470397
470398
470400
470426
470427
470428
470429
470503
470504
470463
470465
472238
483019
483020
520080
601678
601679
618497
629762
711101
903706
920510
910027
903844
657475
657476
657500
290062
470121
470113
470233
920502
290059
290060

TERM BLOCK,BLACK,3/8-16 THRU
TERM BLOCK,RED,3/8-16 THRU

RH WORKLIGHT, FLOOD GLASS

LH WORKLIGHT, FLOOD GLASS

RH WORKLIGHT, TRAPEZOID GLASS
LH WORKLIGHT, TRAPEZOID GLASS
STRG COLUMN ELECT PANEL,STS 05
AUX. ACCESS COVER, STS 08
AUX. ACCESS COVER, STS 05
CAPLUG, 2X3 W/.75 HOLE,STS 05
CAPLUG, 2X3 W/1.31 HOLE,STS 05
CAB WELDMENT, STS ‘11
3/8UNC HEX FLANGE LOCK NUT
1/4UNC X 3/4 FLANGE HEX BOLT
1/4UNC X 1/2 FLANGE HEX BOLT
5/16UNC X 1" FLANGE HEX BOLT
1/4-20 NUTSERT .027-.165 STL
5/16-18 NUTSERT .027-.150 STL
KNOB, 3-BLADE BLK,5/16-18X1 1/2
RES-Q-ME TOOL

BEAD CHAIN, #10 X 4" LONG

BEAD CHAIN CONNECTOR #10 WHITE
MOTOR,WINDSHIELD WIPER, STS 05
BLADE ,WINDSHIELD WIPER STS 05
ARM,WNDSHLD WIPER BLADE,STS 05
SPRAY JET,WNDSHLD WIPER,STS 05
SLAVE SHAFT,WINDSHIELD WIPER
PIVOT SHAFT, 2.337 BALL STUD
8-32 SERR. FLANGE NUT

#12 X 3/4 PHIL PAN SHT MTL SCR
12-24 X 1/2 PHIL PAN HD SCR
7/8"INTERNAL TOOTH LOCK WASHER
5/8"INTERNAL TOOTH LOCK WASHER
HOSE CLAMP NO 10 STAINLESS
HOSE, 5/8 X 8 HEATER

HOSE, 5/8 X 13 HEATER
7/8MJIC-7/8MJIC BLKHD UNION
CAPLUGS PLUG, 5/8" RD,BLK POLY
5/8 HOSE BARB-7/8FJX ADPTR,BRS
10-32X1/2 PHIL PAN MACH SCR
#10 LOCK WASHER

10-32 HEX NUT

8-32 X 1/2 PHIL PANHD MACH SCR
A/C HOSE ASSY,5/16X12.50 BLKHD
A/C HOSE ASSY,1/2X12.50 BLKHD
A/C & HEATER BLOWER SYS,STS 07
HORN, FREEWAY BLASTER 130 DB
1/4UNC HEX FLANGE LOCK NUT
5/16UNC HEX FLANGE LOCK NUT
5/16UNC X 3/4 FLANGE HEX BOLT
3/8 LOCK WASHER

BEACON, 12V AMBER HALOGEN
BEACON TILT SURFACE MT,QK CHG



1532

Er080S

DET.

WoOoONOOSWN

CAB ASSEMBLY (REAR VIEW)

QTY PART NO. DESCRIPTION

o

PN = o B B b s B 50D B D 0D h ke 0D ok a e N bk ad N OB B D) DD BN B ek o ek ek ok b ek et omd ) b e eh oea B B

291009
291010
311533
311534
343824
343351
343352
343712
343422
343434
343582
343583
470417
343605
343606
343830
343642
470118
470121
470234
470329
470348
473852
470377
910127
470526
470440
470491
910130
520130
850164
650165
650176
657479
658035
658036
658038
900050
903708
657477
657478
470087
311078
311077
470460
470461
470345
291915
193037
910128
193022
291964
291214
193016

ROSEBUD CLIP FOR ,625 CONDUIT
ROSEBUD CLIP FOR 1.000 CONDUIT
3.00 90 DEG COBRA ELBOW RUBBER
RAIN CAP, 3.00 PLASTIC

CAB ROOF STS'1
GPS MTG PLATE, STS CAB 05
LWR LIGHT MT COVER,STS CAB 05
WIPER MTR MT WLD,STS CAB '10
HVAC INTAKE TUBE WLD,STS CABOS
CAB ENTRY STEP PLATE, STS 05
FRT CAB ROOF SEAL, STS CAB 06
CAB ROOF SEAL, STS CAB 06
STRIKER PIN ASSY

RH REAR CORNER POST CAP,STS 07
LH REAR CORNER POST CAP,STS 07
CAB WELDMENT STS'11
HVAC ACCESS COVER,STS 08
1/4UNC X 3/4 HHSFB GR5 MC
1/4UNC SER FLG LOCK NUT
5/16UNC X 1" SER FLG HEX BOLT
3/8UNC X1 1/4 SER FLG HEX BOLT
MIRROR STS10 & STS12
12MM-1.75 SERR FLANGE NUT,ZINC
3/8 X 1 3/16 BONDED WASHER SS
1/4-20 NUTSERT .027-.165YZ
3/8UNC U-NUT, 1.125 CLIP ON
WINDSHIELD WASHER TANK ASSY 05
GROMMET, .75ID .125GW 1.25GD
10-32 NUTSERT .020-.130 YZ
3.31/3.59 T-BOLT HOSE CLAMP SS
DECAL ,NO PASSNGR,NOT NEAR LEAK
DECAL ,PWR LINE/BM FOLD/GLASS
DECAL ,CAUTION,CAB CHEM EXPOSUR
10-213- 10FJX- 10F JX80-22 H/A

WINDSHIELD,STS CAB 05
RH CAB GLASS, STS 05
REAR CAB GLASS, STS 05

1/4UNC X 1 1/4 PH FLHD MAC SCR
1/4UNCX1/2 PHL PNHD MCH SCR BZ
A/C HOSE ASSY, 5/16 X 24*

A/C HOSE, 10- 10F-10F90-24
3/BUNC HEX SER FLG NUT
SNUBBING WASHER FOR 311077 05
ISOLATION MOUNT, LF1.5 SER 05
3/8UNC X 1 SER FLG BOLT

1/2UNC X 3 SER FLG BOLT

1/2UNC HEX SMTH FLG LOCK NUT
SWITCH, PANEL MT PUSH BUTTON
STICKERTITE 1/8 X 3/4

5/16-18 NUTSERT .027-.150 YZ
STICKERTITE 1/4 X 3/4

SWITCH BOOT FOR 291815
ANTENNA

QUICKEDGE TRIM .060 TO .170



144

70805

DET.

N = 4 4 2
COWONODUPAWN2L2O0ODOONODOAOPRWN =

QTY PART NO.

L OO 2D 2O 2WMNN = 2 2 2 ON = — = N

HEADLINER ASSEMBLY

470384
473907
291909
291912
291913
291922
472235
291932
658336
292214
292215
292216
292261
292262
292270
483067
343331
473990
343607
470457
470456
166856

DESCRIPTION

10-32 NUTSERT .020-.130 STL
#10X5/8 OHPHIL 8 SHT MTL SCR
L.E.D. COURTESY LIGHT W/LEADS
DOME LIGHT

TRIM RING, DOME LIGHT 291912
SPEAKERS ,PAIR

10-32 X 3/4 PHIL PAN MACH SCR
RADIO, AM/FM/WB/CD

HEADLINER, STS/GST 10
SWITCH, WASHER, STS

SWITCH, WIPER, STS
SWITCH,WORK/FIELD LIGHTS, STS
MOUNTING TRIM,END VME

MOUNTING TRIM, MIDDLE VMM
SWITCH BLANK, VH2

1/4 X 1.00 OD FENDER WASHER
RADIO BEZEL,CAB, BLK PLASIC 05
#8 X 3/4 PHIL PAN SHTMTL(A)SCR
BEZEL,LIGHT/WIPER GST20 07
1/4-20 WING NUT, NYLON

1/4-20 X 1.00 STUD,SQ BASE,NYL
BOOM SECT IND LIGHT PLT,STS'11



Sy

S¥0B0S

SR
PR

330103-TRIGGERING MECHANISM(CTRL KIT)
330104-132146 SEAT AIR ADJ SWITCH
330105-COMPRESSOR KIT

=
.4
g

330050-HD SUSPENSION KIT,12V,KNOEDLER
330056-98 DUAL LOCK SLIDE KIT(LONG)
330057 - SEAT BELT KIT,RETRACTABLE
330058-98 SEAT CUSHION,GREY W/OPS
330059-8400 LH HEIGHT ADJ VALVE,ELECT
330060-9400 LH LUMBAR VALVE,ELECT
330061-LH ARMREST,GREY LEATHER GH725
330062-98 HEADREST,GREY W/HAGIE LOGO
330063-98 BACKREST,GREY W/0 HEADREST
330076-CHECK VALVE ,KNOEDLER SEAT

SEAT ASSEMBLY

« QTY PART NO. DESCRIPTION

1 1 330047
2 2 343428
3 1 343430
4 1 343821
5 B 470233
8 8 470381
7 4 473827
B 2 900348
9 2 920005
10 4 920501
1 2 920506
12 1 330048
13 5 920001
14 4 473858

SEAT, STS GRAMMER 1
SEAT BASE STIFF, STS CAB 05
HVAC LID, STS CAB 05
SIDE CONSOLE ASSY, STS ‘11

5/16UNC X 3/4 FLANGE HEX BOLT
5/16-18 NUTSERT .027-.150 STL
BMM-1.25 X 20MM HEX BOLT
5/8UNC X 8* HEX BOLT

5/8 SAE FLAT WASHER

5/16 LOCK WASHER

5/8 LOCK WASHER

SEAT, STS KNOEDLER 1
5/16 SAE FLAT WASHER

BMM-1.25 SERR FLANGE NUT



o

9170809

o
m
—

O ~N®O O WN =

QTY PART NO.

BWWD =

BUDDY SEAT ASSEMBLY

330036
330037
343425
343428
470380
470118
903710
900005

DESCRIPTION
BUDDY SEAT CUSHION 05
BUDDY SEAT BASE, POLY 05

BUDDY SEAT MT WLD, STS CAB 05
BUDDY SEAT MT PANEL,STS CAB 05
1/4-20 NUTSERT .027-.165 STL
1/4UNC X 3/4 FLANGE HEX BOLT
10-32X5/8 PHIL PANHD MACH SCR
1/4UNC X 1 1/2 HEX BOLT



Ly

L0809

DET.

O A WM =

QTY PART NO.

—
A A OO =

AIR DUCT AND FOAM ASSEMBLY

343356
343357
470466
657469
658339
658333

DESCRIPTION

RH AIR DUCT COVERS,STS CAB 05
LH AIR DUCT COVERS,STS CAB 05
1/4 X 3/4 PLTC LCK RIVET
LOUVER, ROUND

FLOOR MAT, STS CAB "1
FOAM, REAR CAB STS 05



48

STEERING MOTOR ASSEMBLY

QTY PART NO. DESCRIPTION

DET.

.500 STRG MTR SPACER,STS CABO5

STEERING CTRL VALVE, LS SAUER
8UNC HEX FLANGE LOCK NUT
8UNC X 1 1/4 SER FLANGE BOLT
16MJIC-90-7/16MOR LBO

8UNC X 2" STUD BOLT,DBL END

4MJIC-3/4MOR ADPTR
4MJIC-90-3/4MOR LBO

4MJIC-45-3/4MOR LBO
4MJIC-90-3/4FJIC SWIV LBO

—_ = = — — — — —

3
3
3
3
3
3
3
7

1125
8241
8315
8609
8473

1 343392
1 749331
8 470087
4 470329
4 472336

16
2 6
16
1 6
1 6

1
2
3
4
5
6
7
8
9
0

1

DETAIL A

508048



6V

610809

o
m
—

©OoO~NOOO A WN =

QTY PART NO.

A D A D A W WWN 2 D OIRN & D D ot ot N0t DD h 4 4 4 4 a4 A O W N W W

STEERIMG COLUMN ASSEMBLY

127503
291006
291916
291917
292210
292211
292212
292213
292260
920001
343359
343360
343361
343362
343364
343365
343366
343367
343372
343373
343385
343386
343389
343614
910004N
470089
470157
470233
470252
470257
470268
470283
470381
470401
470405
470406
470466
470479
473001
473830
473928
483031
629533
749294
749295
900023
900067
920022
292504
470544

DESCRIPTION

NYLINER FLG BRG, .875 ID
ROSEBUD CLIP FOR .500 CONDUIT
IGNITION SWITCH

IGNITION KEY FOR 291916
SWITCH, TURN SIGNAL, STS

TURN INDICATOR W/GREEN LED,STS
SWITCH,HAZARD,STS

SWITCH, HEADLIGHTS, STS
MOUNTING TRIM, SINGLE VMS

5/16 SAE FLAT WASHER

RH UPR STRG CLMN COVERS,STS 05
LH UPR STRG CLMN COVERS,STS 05
RH LWR STRG CLMN COVERS,STS 05
LH LWR STRG CLMN COVERS,STS 05
STRG SHAFT,UPPER COLUMN,STS 05
STRG SHAFT,LOWER COLUMN,STS 05
BELLOWS,STEERING COLUMN,STS 05
STEERING SUPP WELD, STS CAB 05
STRG COLUMN TOP LOCK, STS CAB
STEERING COLUMN WLD,STS CAB 05
GAS SHOCK PIVOT MT,STS CAB 05
TILT PEDAL WELD, STS CAB 05
TILT RELEASE WLD, STS CAB 05
STEERING BASE WELD,STS CAB 07
3/8UNC FLANGE CNTR LOCK NUT
1/4UNC HEX NYLOC NUT, 316 SS
13/16-20UNEF HEX NUT STRG WHL
5/16UNC X 3/4 FLANGE HEX BOLT
GAS SPRING,3.15 STROKE LOCKING
ADJ HANDLE,3/8-16 STUD, BLACK
SPRING, EXTENSION, .50 X 1.75
3/8UNC 1/2 SCKT SHLDR BOLT
5/16-18 NUTSERT .027-.150 STL
DRIVE SHAFT ASSY,.625 U-JOINTS
CLAMP PAIR, 19MM SMOOTH BORE
TOP CLAMP, SIZE #3 FOR 470405
1/4 X 3/4 PLTC LCK RIVET
5"SAFETY LOCK WIRE,304SS .051D
5/16UNC HEX NUT,NYLOC 316 SS
10MM-1.00 HEX JAM NUT

ROLL PIN, 3/16 X 1

1 3/8 X 7/8 X 18GA MACH WASHER
SNAP RING, 7/8 EXTRN

STEERING WHEEL, VIP 14"

STRG WHL CAP WITH 'H' EMBLEM
1/4UNC X 2 1/4 HEX BOLT
5/16UNC X 1 1/2 HEX BOLT

1/4 FLAT WASH, AN960-416 SS
HORN SWITCH ASSY

HAGIE KEY CHAIN



0S

050805

DET.

o ~NO O WwN

QTY PART NO.

8

DN =MD MNDN

CAB DOOR ASSEMBLY

127502
343332
473928
470113
470253
470254
470255
470256

DESCRIPTION

NYLON FLANGE BRG

CAB DOOR HINGE PIN,SS 05
ROLL PIN, 3/16 X 1

5/16UNC HEX FLANGE LOCK NUT
HYD DAMPER, 100LB,4"STROKE 1084
BALL SOCKET, M6 THD X 10MM
BALL STUD,5/16-18 THD X 10MM
SAFTY CLIP, 10MM BALL SOCKET



TS

TS080S

DET.

N = — 4 2 s
COWONOODUPARWN2O0ODOONOOOAWN =

QTY PART NO.

P OC RO SO . < UGS I, SR Y SNy \ SN

DOOR ASSEMBLY

343335
343337
343338
343346
343421
343814
470118
470360
470583
470412
470413
470414
470415
470416
470418
470419
470420
470421
470431
470485
470489
470496
470497
473764
473794
473826
658041

DESCRIPTION

DOOR HINGE GLASS BUSH, CAB 05
LWR DOOR HINGE BACK PLT, 05
HINGE WELD,CAB 05
DOOR SEAL, STS CAB 05
TOP DOOR HINGE PLT, STS 05
CAB DOOR STIFF WLD, STS 11
1/4UNC X 3/4 FLANGE HEX BOLT
1/2UNC HEX FLANGE LOCK NUT
INSIDE SQUEEZE LATCH ASY,1-POS
INSIDE SQUEEZE LATCH SCREWS
INSIDE SQUEEZE LATCH GASKET
INSIDE SQUEEZE LATCH CAP
OUTSIDE PULL HANDLE ASSY
OUTSIDE PULL HANDLE GASKET
DOOR HANDLE MT GASKET,STS CAB
DOOR HINGE BUSH,RUBBER STS 05
DOOR HINGE WASH,RUBBER,STS 05
NYLON SPACER, SPHERICAL 6MMX12
1/2UNC X 1 1/2 FLANGE BOLT
INSIDE SQUEEZE LATCH COVER 07
GASKET, DOOR HANDLE STIFFENER
SPACER,BTM,DOOR HANDLE 470415
SPACER,TOP,DOOR HANDLE 470415
6MM-1.00 HEX HIGH NUT

6MM-1.00 X 50MM HEX BOLT
6MM-1.00 X 16MM HEX BOLT

DOOR GLASS, STS CAB 11



FAS

250809

DET.

O©oONOO O~ WN =

QTY PART NO.

Y O I OO, )

MONITOR ASSEMBLY

291007
343415
343416
343417
470345
470392
470431
690986
470121
470122
903836
292008
343678

DESCRIPTION

ROSEBUD CLIP FOR .750 CONDUIT
WASHER,3.00 X .531 X .25T UHMW
MONITOR MT TUBE, STS 05
MONITOR MT WELD, STS CAB 05
1/2UNC HEX SMTH FLNG LOCK NUT
KNOB, 3-BLADE BLK,1/4-20 X 3/4
1/2UNC X 1 1/2 FLANGE BOLT
CONSOLE, RAVEN SCS 4600

1/4UNC HEX FLANGE LOCK NUT
1/4UNC X 1/2 FLANGE HEX BOLT
8-32X1/4 PHIL PAN MACH SCR

MD3 MASTER MODULE & DISPLAY
MD3 DISPLAY MT WLD,STS 10



€S

€50809

DET.

O N Os WM =

QTY PART NO.

o N = A N W WO U

SWITCH PANEL ASSEMBLY

292200
292201
292203
292204
292205
292206
292208
292209
292261
292262
292263
292270
650225
343397
470395
650158
343823
650275
650177
292271
650230
290081
292222
290089
650278

DESCRIPTION

SWITCH, THROTTLE, STS

SWITCH, BRAKE, STS

SWITCH, AGITATION, STS
SWITCH,SOLU TANK/NTB FLOAT,STS
SWITCH, RINSE, STS
SWITCH,TREAD/90'FOLD, STS
SWITCH, SPRAY SWITCH, STS
SWITCH, FENCE ROW, STS
MOUNTING TRIM,END VME

MOUNTING TRIM, MIDDLE VMM
PANEL GASKET, SWITCH

SWITCH BLANK, VH2

DECAL,SPRAY SELECT,10 SECT '10
ARM REST W/MTS, STS CAB 05
DIAL KNOB W/ARROW FOR .25 SHFT
DECAL,SPEED CONTROL STS CAB 05
SIDE CONSOLE, STS CAB 11
DECAL,CONTROL CENTER, STS '11
DECAL, THROTTLE & BRAKE STS 07
SWITCH BLANK, LH2-01

DECAL,STS CAB MODULE 10
E-STOP SWITCH,LED DPST-1NO/1INC
SWITCH,FAN REVERSING

E-STOP SHROUD

DECAL ,E-STOP



¥S

750805

o
—

O~NOOTBs N =

(=)
=
<

_ A 2, OB PR BEAENN AN 2O NW g a N

CONSOLE ASSEMBLY

PART NO.

291648
192502
343685
343405
343406
343682
470121
470122
470175
650163
470345
470380
470392
293903
470431
470467
903814
520101
903710
650276
650232
473932

DESCRIPTION

POWER POINT RECEPTACLE

1 STEEL SPRING GUARD

SIDE CONSOLE OUTER WRAP,STS'10
SIDE CONSOLE REAR HINGE,STS 05
CONSOLE SEAT BASE WLD,STS 05
CONSOLE WELD, STS CAB 10
1/4UNC HEX FLANGE LOCK NUT
1/4UNC X 1/2 FLANGE HEX BOLT
10-32 HEX FLANGE LOCK NUT
DECAL ,,POWER POINT, STS CAB 05
1/2UNC HEX SMTH FLNG LOCK NUT
1/4-20 NUTSERT .027-.165 STL
KNOB,3-BLADE BLK,1/4-20 X 3/4
HARNESS, USB

1/2UNC X 1 1/2 FLANGE BOLT
6-32 KEP NUT

6-32 X 3/4 PHIL PAN MACH SCR
CUSH CLAMP,#16 1"D X 1/2W
10-32X5/8 PHIL PANHD MACH SCR
DECAL ,CONSOLE FUSE-RELY STS'11
DECAL ,AUX PWR POINTS SIGN '10
6-32 X 3/8 PAN SELF TAP SCR



qg

G50809

HYDROSTATIC LEVER ASSEMBLY
DET. QTY PART NO. DESCRIPTION
1 4 470121  1/4UNC HEX FLANGE LOCK NUT

2 4 470122  1/4UNC X 1/2 FLANGE HEX BOLT
3 1 785092 CONTROL HANDLE, STS '10



99

950805

O~NOOOTE WM =

QTY PART NO.

—_

MR 2 WO O = —

TERMINAL STRIP DOOR ASSEMBLY

343688
343414
470122
470380
470445
650231
903814
470467

DESCRIPTION

CONSOLE BOTTOM DOOR,CAB STS'10
CONSOLE BTM DOOR HINGE,CAB STS
1/4UNC X 1/2 FLANGE HEX BOLT
1/4-20 NUTSERT .027-.165 STL
CABLE TIE,PUSH MT 7.8" BLK NYL
DECAL ,AUX POWER POINTS '10
6-32 X 3/4 PHIL PAN MACH SCR
6-32 KEP NUT



LS

150809

DET.

O WOWOoONOOO A~ WN =

QTY PART NO.

O =4 OO W = =N =N

MODULE MOUNT ASSEMBLY

292017
292505
343686
343687
470121
470122
470380
470465
520101
903700

DESCRIPTION

IQAN-XS2 MODULE

MASTER CONTROL RELAY

MODULE MT BRKT, STS 10
MODULE MT, CAB CONSOLE STS '10
1/4UNC HEX FLANGE LOCK NUT
1/4UNC X 1/2 FLANGE HEX BOLT
1/4-20 NUTSERT .027-.165 STL
#12 X 3/4 PHIL PAN SHT MTL SCR
CUSH CLAMP,#16 1"D X 1/2W
1/4UNC X 3/4 PHIL PAN MACH SCR



oo 1
T = e
- - WO =
[220%] @D N
= = o —~
> ww I oo —
o - [Ted o
— N d10 oI x >
ND=Z—O=uw
~wao - T a
w = =) <
o>~ '+ T w —~
— << <NO=S —
w FIT JO AN <=
= 22} W oo < —
< < - w
o aox = T )
H®EOCEH S
> 4 J T wWeoe T <A 3F*
< = oL nwWwoL —~—o -
— o D=+ FE®»w M =0
w — > 12Dk =
o — ~1=ZD=xXa<
o oc W oo =) n
= — weoewo xX O X O
T o I ~IT NN ="
S [&3 NDWLN + M®MD=ZIT
= (2] DT @+ T TN
— w dD J—-~o0o0o-=0>
[= L+~ —HoO
(=
= -
<< o
= cOwNOTO®ON~AN
[== AN MO ™™ O
w = DD ONMMNN ™ O
T =] TMHOMNOoOOMOANO
[Z] < OOTNNONOA
M o ANANO T IO T AN WO
(8 >
= —rrmN~NNWONTQ
o -
= TANMTETODON®O®
w
[=

Y
\\«“"x. ay--—o
/1L

&/ . AN 7
A VAN A (

Y\ ?&?\‘?ﬁ\ -
VWA

t\‘fzfﬂw\

AR
WA
RY )/’I/"\Q‘

m'l:o A%/WW%%VI/MM\V’-\"&‘ 4 |||®g|||®
7

v»ﬂﬁ/\‘
W) [
%)

58 508058



65

650809

=
m
—

©oON®OHWN =

REAR ELECTRICAL BOX ASSEMBLY

QTY PART NO. DESCRIPTION

—~ OO 22PN =

343577
343578
470218
470380
470118
292014
292016
470121
903710
470198
470175
650235

TOP LH REAR ELECT BOX, STS 06
BOT LH REAR ELECT BOX, STS 06
1/4UNC NUT J-TYPE CAGE CLIP
1/4-20 NUTSERT .027-.165 STL
1/4UNC X 3/4 FLANGE HEX BOLT
IQAN-XT2 TRANSMISSION MODULE
IQAN-XA2 MODULE

1/4UNC HEX FLANGE LOCK NUT
10-32X5/8 PHIL PANHD MACH SCR
HINGE 146-035

10-32 HEX FLANGE LOCK NUT
DECAL ,REAR CHASSIS MOD,STS '10



090805

ENGINE ELECTRICAL BOX ASSEMBLY

DET. QTY PART NO. DESCRIPTION

1 293936  ENG ELECT BOX HARNESS,STS '10
2 342960  ENG BOX MT PANEL, STS 04
3 342961  ENG BOX COVER, STS 04
4 343703  ENG BOX WLD, STS 11
5 10 470380 1/4-20 NUTSERT .027-.165  STL
6 18 470384  10-32 NUTSERT .020-.130 STL
7 292538  BATT CABLE,RED 15"6GA 281-406
8 470122 1/4UNC X 1/2 FLANGE HEX BOLT

470118  1/4UNC X 3/4 FLANGE HEX BOLT
903710  10-32X5/8 PHIL PANHD MACH SCR
900002  1/4UNC X 3/4 HEX BOLT

470351  #10 X 1/2 BONDED SEALING WASH
292539  BATT CABLE,RED 15"6GA 343-531
292540  BATT CABLE,RED 19"6GA 343-531
650232  DECAL,AUX PWR POINTS SIGN '10
914000  1/4UNC HEX STOVER NUT

920510  #10 LOCK WASHER

193037  STICKERTITE 1/8 X 3/4

291549 30 AMP FUSE,LED 1/4"BLADE,ATC
291546 15 AMP FUSE,LED 1/4"BLADE,ATC
291547 20 AMP FUSE,LED 1/4"BLADE,ATC
291343  POWER BUSHING,3/8" RED WTHRPRF
291344  POWER BUSHING,1/2" RED WTHRPRF
291751  RELAY,SPDT,BKT MT,DIODE,5T
291781  MICRO RELAY, BOSCH 12V SPDT
292537  BATT CABLE,RED 12"6GA 281-531
291806  BATT CABLE,RED 11"6GA.343-.343
291813  FUSE, 125 AMP 32V DC

291814  FUSE HOLDER, HIGH AMP

292501  CIRCUIT BREAKER,120 AMP, BUSS
291816  SOLENOID,4-TERMINAL STS 00
292536  BATT CABLE,RED 10"6GA 343-406
292505  MASTER CONTROL RELAY

SO =MD =22 W2 W20 2 a2 a0 2000 = = 2



T9

T9080S

HOOD HYDRAULIC CYLINDER ASSEMBLY
DET. QTY PART NO. DESCRIPTION

616246  04-451TC-06FJX-06FJX-10 H/A
618119  9/16MJIC-90-9/16MOR LBO

618689  9/16MJ-90-9/16MOR .042 CHK VLV
621530 HYD CYL, 2.00 X 6.00 X 1.000
621531  SUB>621521:KIT, HYD CYL 621530

OB W =
_

NOTE: 1. 621077 - HOOD HYDRAULIC CYLINDER ASSEMBLY




29

290805

20

DET.

0N OB WM =

QTY PART NO.

NDEMNDNN 2P 22 a2 BBOO0OOMNMDMNNONNPAE 2 2BNODNON A2 2 20NN =L =N

BUMPER AND REAR HOOD ASSEMBLY

125056
290061
290201
290200
361679
361680
470121
470122
470368
903710
472251
472249
472250
660222
660224
660226
660227
900003
650223
660230
900265
900341
910027
473007
914010
920004
920510
910008
900267
900268
621077
470118
470360
470441
290202
290203
290204
193066

DESCRIPTION

TRACK ROLLER,2.00 0D, .625 BORE
ALARM,BACKUP 107DBA LT DUTY
RED LED STT 3 DIODE LAMP

AMBER LED STT 3 DIODE LAMP
BUMPER PIVOT BRG SPACER,STS 04
REAR BUMPER WLD, STS 04
1/4UNC HEX FLANGE LOCK NUT
1/4UNC X 1/2 FLANGE HEX BOLT
LATCH W/KEEPER, FLEXIBLE LEVER
10-32X5/8 PHIL PANHD MACH SCR
MTG SOCKET FOR 472249 SMV SIGN
SLOW MOVING VEHICLE SIGN, SMV
SPADE MTG BRKT FOR 472249 SMV

REAR ENGINE HOOD, STS 04
ENG HOOD BUMPER WLD, STS 04
ENG HOOD BUMPER, STS 04

ENG HOOD BUMPER KEEPER, STS 04
1/4UNC X 1" HEX BOLT

DECAL ,30MPH ID SYMBOL, VINYL
ENG HOOD PULL STRAP ASSY,STS04
1/2UNC X 1 1/2 HEX BOLT

5/8UNC X 3 3/4 HEX BOLT

10-32 HEX NUT

1/2UNC HEX NUT, NYLOC

5/8UNC HEX STOVER NUT

1/2 SAE FLAT WASHER

#10 LOCK WASHER

1/2UNC HEX NUT

1/2UNC X 2" HEX BOLT

1/2UNC X 2 1/2 HEX BOLT

HOOD HYD CYL ASSY, STS 04
1/4UNC X 3/4 FLANGE HEX BOLT
1/2UNC HEX FLANGE LOCK NUT
GROMMET, .500ID .250GW 2.190GD
2-WIRE PIGTAIL FOR 290200AMBER
3-WIRE PIGTAIL FOR 290201 RED
4" GROMMET FOR 290200 & 290201
FOAM, 1" X 1.5 X 81"ADHVE STRIP



€9

€90809

DET.

O oO~NO O WN =

FRONT PANEL AND DOOR ASSEMBLY

QTY PART NO. DESCRIPTION

WO RAMN-2LNMNNBEN AN PAERNONA A a2 a RN AN - 2N D

340330
470075
470118
470121
470122
470306
470325
470335
470367
472324
900064
660244
660246
660247
660231
660238
660220
660221
660228
660229
900005
900050
900277
900216
900265
914000
914002
920001
920003
920004
470360
470233
470113

.375 SCH40 BP X 1.25 C/L
COTTER PIN 1/8 X 3/4

1/4UNC X 3/4 FLANGE HEX BOLT
1/4UNC HEX FLANGE LOCK NUT
1/4UNC X 1/2 FLANGE HEX BOLT
DOOR LATCH, RH TWO-ROTOR
7/16UNC HEX FLANGE LOCK NUT
LINCHPIN, 3/16 X 1 1/4 GRIP
FLAT HINGE, 180 DEG, DIECAST
ROLL PIN, 5/32 X 1/2

5/16UNC X 3/4 HEX BOLT

DOOR HINGE BRKT WLD STS LS 06

FRT BELLY SHILD, STSLS 06
REAR BELLY SHIELD, STSLS 06
LWR ENG COVER, STS 04
FRT ENG HOOD BRACE,STS10/12 07
FRONT ENGINE HOOD, STS 04
AIR CLEANER DOOR, STS 04

SIDE DOOR LATCH EXT, STS 04
DOOR HINGE BACK PLATE, STS 04
1/4UNC X 1 1/2 HEX BOLT

1/4UNC X 1 1/4 PH FLHD MAC SCR
1/2UNC X 5 1/2 HEX BOLT
7/16UNC X 2 1/2 HEX BOLT
1/2UNC X 1 1/2 HEX BOLT

1/4UNC HEX STOVER NUT

5/16UNC HEX STOVER NUT

5/16 SAE FLAT WASHER

7/16 SAE FLAT WASHER

1/2 SAE FLAT WASHER

1/2UNC HEX FLANGE LOCK NUT
5/16UNC X 3/4 FLANGE HEX BOLT
5/16UNC HEX FLANGE LOCK NUT



79

90805

POLY RINSE TANK ASSEMBLY

o
m
—

QTY PART NO. DESCRIPTION

1 5 500024  1"NPT-90-1"HOSE BARB, POLY

2 1 500063 1"NPT PIPE PLUG, POLY

3 1 763740 100 GAL POLY TANK, GRAY "1
4 1 763590 POLY RINSE TANK MT WLD  STS12
5 1 763594 POLY RINSE TANK MT PAD  STS12
6 2 763595 POLY RINSE TNK STRAP ASSY STS
7 2 900392 1/2UNC X 1 1/2 SOCKET CAP SCR
8 4 914008  1/2UNC HEX STOVER NUT

9 2 920004  1/2 SAE FLAT WASHER

10 2 500157 1" FLANGE GASKET EPDM
11 2 500159 1" FLANGE CLAMP, S.S.

12 1 500163 1" FLANGE-1" MNPT ADPTR  POLY
13 1 500173 1" FLANGE-90-1" HOSE BARB POLY
14 1 505198 SS PIPE NIPPLE 1.00NPT-3.00

15 1 690660 LINE T-STRAINER,1"FLG,W/O SCRN
16 1 690669 100 MESH SCREEN FOR 690660

17 1 696004  BALL VLV,1.00NP 3WAY-SIDE POLY
18 5 520090 HOSE CLAMP NO 16 STAINLESS

19 1 601522 HOSE, 1 X 204 1BR BLK EPDM
20 1 601556 HOSE, 1 X 48 1BR BLK EDPM
21 1 601725 HOSE, 1 X 225 1BR BLK EPDM
22 1 601391 HOSE, 1 X 274 1BR BLK EPDM
23 1 701155 8" LID FOR 5 GAL TANK 701085
24 1 601742 HOSE, 1" X 16 CLEAR VINYL
25 1 763623 GREEN POLYPROPYLENE BALL .750"
26 2 500107  1"NPT SWIVEL POLY

NOTE * FRONT FILL OPTION
** SIDE FILL OPTION

S

/A,
v

(@
®EG

B¢

TO PRESSURE WASHER ——

—_—

PRESSURE WASHER OPTION

FROM SIDE FILL
OR FRONT FILL

TO RINSE
VALVE



q9

S9080S

1400 GALLON SS TANK ASSEMBLY

DET. QTY PART NO. DESCRIPTION

11 500063 1°NPT PIPE PLUG, POLY
2 1 500047 1/2NPT-90-1/2 HOSE BARB, POLY
3 1 500104 1/4NPT-90-1/4 HOSE BARB, POLY
4 5 500157 1" FLANGE GASKET EPDM
5 3 500158 1 1/2" GASKET FOR 2" FLANGE
6 5 500159 1" FLANGE CLAWP, S.S.

7 3 500160 2' FLANGE CLAWP, S.S.
8 1 500171 1" FLANGE-1" HOSE BARB  POLY
9 1 500175 1" FLANGE TEE POLY

10 3 470118  1/4UNC X 3/4 FLANGE HEX BOLT VENT HOSE
11 4 500194 2"FP FLANGE CLAMP, S.S.

12 4 500195 2"FP FLANGE GASKET EPDM
13 1 500197 2" FP FLANGE-90-1 1/2 HBARB FROM SOLUTION PUMP BYPASS
14 1 500226 1" FLANGE PLUG W/1/4"FNPT POLY
15 1 500238 1" FLANGE PLUG W/1/2"FNPT POLY HI VOLUME
16 1 507103 PIPE CAP, 2.00FNPT S.S.

17 1 520067 HOSE CLAMP NO 28 STAINLESS
18 1 520070 HOSE CLAWP NO 8 STAINLESS e

57 oo g FROu SoLUTION PuIP

AGITATOR VALVE

21 1 601705 HOSE, 1 X 170 1BR BLK EPDM

22 3 470121 1/4UNC HEX FLANGE LOCK NUT

23 1 601706 HOSE, 1 1/2 X 60 2BR BLK EPDM

24 1 601643 HOSE, 1/2 X 286 1BR BLK EPDM

25 1 601674 HOSE, 1/4 X 120 1 BR BLK EPDM

26 1 763727 1400 GAL SS TANK 11

27 7 500208 3" FLANGE CLAWP, S.S.

28 7 500209 3" FLANGE GASKET EPDM

29 3 500210 3" FLANGE-3' HOSE BARB  POLY

30 2 500213  3"FLANGE-90-3"FLANGE LBO POLY

31 1 696149 BALL VLV, 3' FLANGE

32 2 500164 3" FLANGE-3' NNPT ADPTR  POLY

33 1 696268 VALVE, 3" KZCO

34 1 500196 2'FP FLANGE-2' HOSE BARB POLY

35 1 500212 3"FLANGE-2"FP FLANGE REDU POLY

3 1 500219 2"FP FLANGE-90-2"FP FLANGE LBO

37 1 696258 VALVE, KZCO C2I-60B-Y19

3 1 601573 HOSE, 2 X 48 2F-1W EPDM

39 1 601663 HOSE, 3 X 50 POLY HELIX EPDM

40 1 520141 2.31/2.62 T-BOLT HOSE CLAWP SS

41 6 520145 3.56/3.88 T-BOLT HOSE CLAWP SS
42 1 500211 3" FLANGE-90-3" HOSE BARB POLY
43 1 601508 HOSE, 3 X 64 POLY HELIX EPDM
44 1 601680 HOSE, 3 X 91 POLY HELIX EPDM
45 1 601574 HOSE, 3 X 36 POLY HELIX EPDM
46 1 601645 HOSE, 3 X 94 POLY HELIX  EPDM
47 1 690731 SOLU TUBE, 8.00 S.S. SIDE FILL
48 2 900064 5/16UNC X 3/4 HEX BOLT
49 2 914002 5/16UNC HEX STOVER NUT
50 1 470422 IND BELT, 4.00 X 93.00 .203THK
51 1 763738 SIGHT GAUGE TUBE, STS Bh
52 4 482016 SPRING, 1.40 X 3.00 COMPRSN
53 4 900416 3/4UNC X 6 1/2 HEX BOLT
54 4 914012  3/4UNC HEX STOVER NUT
55 8 920006 3/4 SAE FLAT WASHER
56 1 763561 LID ASSY FOR 763550 TANK
57 1 763562 10" FILL LID SEAL FOR 763550
58 1 763563 16" MANHOLE SEAL FOR 763550
59 1 500024 1"NPT-90-1"HOSE BARB, POLY
60 1 601682 HOSE, 1 X 111 2BR BLK EPDM
61 1 500054 3/4NPT-90-3/4 HOSE BARB, POLY
62 1 500150 2" FLANGE-1" BRANCH TEE  POLY
63 1 500154 2" FLANGE-2" HOSE BARB POLY
64 1 500180 2"FLANGE-90-2"FLANGE LBO, LONG
65 1 500185 1"FLANGE-90-3/4"HOSE BARB POLY
66 4 520055 HOSE CLAWP NO 12 STAINLESS
67 1 520068 HOSE CLAMP NO 32 STAINLESS
68 1 601529 HOSE, 3/4 X 34 CLEAR VINYL
69 1 601728 HOSE, 3/4 X 60 CLEAR VINYL
70 1 601743 HOSE, 2 X 113 2F-1W EPDM
71 2 650144 DECAL,L0GO,SOLU TANK  STS12
72 1 650264 DECAL,1400G SS SIGHT GAUGE '11
73 1 343759  SIGHT GAUGE SUPP, STS R
74 3 470572 1.31ID U-BOLT HUB CLAMP
75 2 500067 1 NPT-90-3/4 HOSE BARB, POLY
76 2 504212  1"SCHBO SOCKT X 1"NPT ADPT,PVC
77 1 763623 GREEN POLYPROPYLENE BALL .750"
78 1 316783 HOSE SUPPORT, STS16/GST20 07
79 2 470113  5/16UNC HEX FLANGE LOCK NUT
80 2 470234 5/16UNC X 1" FLANGE HEX BOLT
81 1 193012 QUICKEDGE TRIM .135 TO .250

NOTE: ITEMS (*) ARE USED WITH THE
SIDE FILL OPTION

ITEMS (**) ARE USED WITH THE
FRONT FILL OPTION

FROM SIDE FILL PUMP



99

990809

DET. QTY PART NO.

OCOoO~N®DOTEWN =

O O N S O I - R

QUICK COUPLER ASSEMBLY

500154
500158
500160
500180
500225
500152
690391
601628
520141
690392
690272
690623
500231
470322
520099

DESCRIPTION

2" FLANGE-2" HOSE BARB POLY
1 1/2" GASKET FOR 2" FLANGE

2" FLANGE CLAMP, S.S.
2"FLANGE-90-2"FLANGE LBO POLY
2"FLANGE-45-2"FLANGE LBO POLY
2" FLANGE-2" MNPT ADPTR  POLY
2.00FNPT-MALE COUPLER POLY
HOSE, 2 X 51 2F-1W EPDM
2.31/2.62 T-BOLT HOSE CLAMP SS
PLUG FOR 2.00 FEMALE COUPLER
2" FEM COUPLER W/LOCK,2" BARB
CAP FOR 2.00 MALE COUPLER POLY
2"FP FLANGE GASKET,EXTRA THICK
LANYARD, 8" NYLON LOOP/LOOP
HOSE CLAMP NO 40 STAINLESS

o
w
-
w
=
=
(=}
—
[
o
=




L9

290805

IS, O

DET.

W ~NOOE W -

FRONT FILL SOLUTION HOSING (SV)

QTY PART NO.

PO ok h h D ek b bk DD ek ek DT kb ek b b b ok ek ek b b

601705
601674
801743
601613
601502
601643
601634
801677
601573
601706
801590
601628
601566
601273
601680
601728
601508
601521
601522
601523
601524
601525
601529
601728
601742
6015586
601510
601397

DESCRIPTION

HOSE,
HOSE,
HOSE,

1 X 170 1BR BLK EPDM
1/4 X 120 1 BR BLK EPDM
2 X 113 2F-1W EPDM

HOSE, 2 X 43 2F-1W EPDM

HOSE,
HOSE,
HOSE,
HOSE
HOSE,
HOSE
HOSE
HOSE,
HOSE,
HOSE,
HOSE,
HOSE,
HOSE
HOSE,
HOSE
HOSE,
HOSE
HOSE,
HOSE ,
HOSE,
HOSE,
HOSE,
HOSE,
HOSE

2 X 56 2F-1W EPDM

1/2 X 286 1BR BLK EPDM
1/2 X 78 1BR BLK EPDM
1/2 X 100 1BR BLK EPDM
2 X 48 2F-1W EPDM

1 1/2 X 60 2BR BLK EPDM
1 X 6 1BR BLK EPDM

2 X 51 2F-1W EPDM

1/2 X 252 1BR BLK EPDM
1 X 132 1BR BLK EPDM

3 X 91 POLY HELIX EPDM
1 X 225 1BR BLK EPDM

3 X 64 POLY HELIX EPDM
1 X 72 1BR BLK EPDM

1 X 204 1BR BLK EPDM

1 X 300 1BR BLK EPDM

1 X 396 1BR BLK EPDM

1 X 84 1BR BLK EPDM

3/4 X 34 CLEAR VINYL
3/4 X 60 CLEAR VINYL

1" X 16 CLEAR VINYL

1 X 48 1BR BLK EDPM

1 X 26 1BR BLK EPDM

1 1/2 X 120 2BR BLK EDPM



89

890805

© @M UTS WaN

DET.

SIDE FILL SOLUTION HOSING (SV)

QTY PART NO. DESCRIPTION

VN T QL V) ORI G R R Wy G AR Wy Y Y (R (i (O vt Qi WS W R e WS ey

601705
601674
601743
601613
601502
601643
601634
601677
601573
601706
601580
601628
601566
601725
601525
601645
601574
690731
601391
601521
601522
601523
601524
601528
601728
601742
601556
601510
601397
601273

HOSE,
HOSE,
HOSE
HOSE
HOSE,
HOSE,
HOSE,
HOSE,
HOSE
HOSE,
HOSE,
HOSE,
HOSE ,
HOSE,
HOSE,
HOSE,
HOSE

1 X 170 1BR BLK EPDM
1/4 X 120 1 BR BLK EPDM
2 X 113 2F-1W EPDM

2 X 43 2F-1W EPDM

2 X 56 2F-1W EPDM

1/2 X 286 1BR BLK EPDM
1/2 X 78 1BR BLK EPDM
1/2 X 100 1BR BLK EPDM
2 X 48 2F-1W EPDM

1 1/2 X 60 2BR BLK EPDM
1 X 6 1BR BLK EPDM

2 X 51 2F-1W EPDM

1/2 X 252 1BA BLK EPDM

1 X 225 1BR BLK EPDM

1 X 84 1BR BLK EPDM

3 X 84 POLY HELIX EPDM

3 X 36 POLY HELIX EPDM

SOLU TUBE, 3.00 S.S. SIDE FILL

HOSE,
HOSE
HOSE,
HOSE ,
HOSE
HOSE,
HOSE ,
HOSE
HOSE,
HOSE,
HOSE ,
HOSE ,

1 X 274 1BR BLK EPDM
1 X 72 1BR BLK EPDM
1 X 204 1BR BLK EPDM
1 X 300 1BR BLK EPDM
1 X 396 1BR BLK EPDM
3/4 X 34 CLEAR VINYL
3/4 X 60 CLEAR VINYL
1* X 16 CLEAR VINYL

1 X 48 1BR BLK EDPM

1 X 26 1BR BLK EPDM

1 1/2 X 120 2BR BLK EDPM
1 X 132 1BR BLK EPDM



69

690809

(mgﬁfg FROM RINSE TANK
E®

DET.

®ND G AW

9306 SOLUTION PUMP ASSEMBLY (SV)

QTY PART NO. DESCRIPTION

AN 2 O AN o b N a2 a R aRNWaAD0 =0 o o N

500074
500103
500151
500154
500158
500160
500172
500180
500189
500194
500195
500196
500199
500207
520090
601590
618191
618273
650125
690488
690628
690629
691160
696254
696256
696257
500153
520067
520141
520120
900131
914004
690944
292500
472235
470175
618108

1"NPT-1" HOSE BARB, POLY
1/8NPT-90-1/4 HOSE BARB,NYLON
2" FLANGE TEE POLY
2" FLANGE-2" HOSE BARB POLY
1 1/2" GASKET FOR 2" FLANGE

2" FLANGE CLAMP, S.S.

2" FLANGE-1" HOSE BARB POLY
2"FLANGE-90-2"FLANGE LBO POLY
2" FLANGE-90-1" HOSE BARB POLY
2"FP FLANGE CLAMP, S.S.

2"FP FLANGE GASKET EPDM

2"FP FLANGE-2" HOSE BARB POLY
2"FP FLANGE-2"FLANGE REDU POLY
2"FP FLANGE TEE POLY
HOSE CLAMP NO 16 STAINLESS
HOSE, 1 X 6 1BR BLK EPDM

1 1/16MJ-90-1 1/16FJ SWIV LBO
1 1/16MJIC-1/2NMNPT ADPTR
DECAL,AGIT RATE IND, KZCO VLV
1.00 CHECK VLV, SPRING LOADED
LINE "Y" STRAINER, 2" FLANGE
50 MESH SCREEN FOR 690628
HYPRO PUMP,9306C-HM5C-BU,FLG
0-RING, KZCO FLANGED VALVES
VALVE, KZCO C2F-60B-M-S9
VALVE, KZCO C2F-62-Q-S9

2" FLANGE-90-1 1/2 HBARB POLY
HOSE CLAMP NO 28 STAINLESS
2.31/2.62 T-BOLT HOSE CLAMP SS
HOSE CLAMP NO 4 STAINLESS
3/8UNC X 1 1/2 HEX BOLT

3/8UNC HEX STOVER NUT

SEAL KIT,SILICON HYPRO 690906
PWM AMPLIFIER,12V

10-32 X 3/4 PHIL PAN MACH SCR
10-32 HEX FLANGE LOCK NUT

1 1/16MJIC-3/4NMNPT ADPTR



0L

0.080S

SOLUTION CONTROL VALVE ASSEMBLY (SV)

DET.

ONOO O WD =

QTY PART NO.

500024
500047
500151
500157
500158
500159
500160
500161
500172
500180
500189
500194
500195
500196
500203
500206
500207
500228
500229
500238
618556
690870
696147
696259
900064
914002
520090
470118
470121
690961
696269
520056
520141
601502
601634
601613
520070
696254
696255
696260
691089
500197
520067

_ A A 0N NW A a2 WNDNW LN NUOITOO 4 AN A 24 AN a4 aWOON AN = N

FROM STRAINER

DESCRIPTION

1"NPT-90-1"HOSE BARB, POLY
1/2NPT-90-1/2 HOSE BARB, POLY
2" FLANGE TEE POLY
1" FLANGE GASKET EPDM
1 1/2" GASKET FOR 2" FLANGE

1" FLANGE CLAMP, S.S.

2" FLANGE CLAMP, S.S.
2"FLANGE- 1"FLANGE COUPLER,POLY
2" FLANGE-1" HOSE BARB POLY
2"FLANGE-90-2"FLANGE LBO POLY
2" FLANGE-90-1" HOSE BARB POLY
2"FP FLANGE CLAMP, S.S.

2"FP FLANGE GASKET EPDM

2"FP FLANGE-2" HOSE BARB POLY

2"FP FLANGE CROSS POLY
2"FP FLANGE PLUG
2"FP FLANGE TEE POLY

2"FP FLANGE PLUG W/1"FNPT POLY
2"FP FLANGE PLUG,1/4FNPT POLY
1" FLANGE PLUG W/1/2"FNPT POLY
1/4NPT-90-1/2 HOSE BARB,POLY
SOLU VLV MANIF MT BRKT STS 03
BALL VLV, 1" FLANGE

VALVE, 3 SECT KzCO 400-3CIM-DJ
5/16UNC X 3/4 HEX BOLT

5/16UNC HEX STOVER NUT

HOSE CLAMP NO 16 STAINLESS
1/4UNC X 3/4 FLANGE HEX BOLT
1/4UNC HEX FLANGE LOCK NUT

RFM 100 FLOW METER, RAVEN 05
MANIFOLD SECT,1" (696253/259)
HOSE CLAMP NO 56 STAINLESS
2.31/2.62 T-BOLT HOSE CLAMP SS
HOSE, 2 X 56 2F-1W EPDM

HOSE, 1/2 X 78 1BR BLK EPDM
HOSE, 2 X 43 2F-1W EPDM

HOSE CLAMP NO 8 STAINLESS
0-RING, KZCO FLANGED VALVES
END CAP,220 FLANGE VLV 696253
VALVE, KZCO C2F-55B-M-S9

FLOW METER MOUNT

2" FP FLANGE-90-1 1/2 HBARB
HOSE CLAMP NO 28 STAINLESS

: ITEMS MARKED WITH AN (*) ARE USED WITH

THE 8-SECTION SOLUTION OPTION.




T.

T,080S

DET.

O ~NO O WN =

RH OUTER SOLUTION VALVE ASSEMBLY (SV)

QTY PART NO. DESCRIPTION

—_ S NN WD 2NN NN o

470122
500047
500151
500158
500160
500172
500224
690871
696260
696254
520090
520085
520070
500189

1/4UNC X 1/2 FLANGE HEX BOLT
1/2NPT-90-1/2 HOSE BARB, POLY
2" FLANGE TEE POLY
1 1/2" GASKET FOR 2" FLANGE

2" FLANGE CLAMP, S.S.

2" FLANGE-1" HOSE BARB POLY
2" FLANGE PLUG W/1/2"FNPT POLY
80/90 BOOM VLV MT WLD 03
VALVE, KZCO C2F-55B-M-S9
0-RING, KZCO FLANGED VALVES
HOSE CLAMP NO 16 STAINLESS
HOSE CLAMP NO 24 STAINLESS
HOSE CLAMP NO 8 STAINLESS

2" FLANGE-90-1" HOSE BARB POLY



ZL

O N O WN =

S, A NN WD 2NN NOTND

¢.0809

X

. QTY PART NO.

470122
500047
500151
500158
500160
500172
500224
690871
696260
696254
520090
520085
520070
500189

%

/

-
\

LH OUTER SOLUTION VALVE ASSEMBLY (SV)

DESCRIPTION

1/4UNC X 1/2 FLANGE HEX BOLT
1/2NPT-90-1/2 HOSE BARB, POLY
2" FLANGE TEE POLY
1 1/2" GASKET FOR 2" FLANGE

2" FLANGE CLAMP, S.S.

2" FLANGE-1" HOSE BARB POLY
2" FLANGE PLUG W/1/2"FNPT POLY
80/90 BOOM VLV MT WLD 03
VALVE, KZCO C2F-55B-M-S9
0-RING, KZCO FLANGED VALVES
HOSE CLAMP NO 16 STAINLESS
HOSE CLAMP NO 24 STAINLESS
HOSE CLAMP NO 8 STAINLESS

2" FLANGE-90-1" HOSE BARB POLY

L\

§

=)




€L

€.080S

DET.

NOoO O hA WD =

QTY PART NO.

N = = o ww

FEEDER TEE ASSEMBLY (SV)

500157
500159
500170
500173
500175
520090
520055

DESCRIPTION

" FLANGE GASKET EPDM
" FLANGE CLAMP, S.S.

" FLANGE-3/4" HOSE BARB POLY
" FLANGE-90-1" HOSE BARB POLY
1" FLANGE TEE POLY
HOSE CLAMP NO 16 STAINLESS
HOSE CLAMP NO 12 STAINLESS

- =






<7

G/080S

90' BALL VALVE ASSEMBLY (SV)
DET. QTY PART NO. DESCRIPTION

1 4 500157 1" FLANGE GASKET EPDM
500159 1" FLANGE CLAMP, S.S.

500170 1" FLANGE-3/4" HOSE BARB POLY
701191 1" SOLU VLV MT WLD

696147  BALL VLV, 1" FLANGE

520087  HOSE CLAMP NO 20 STAINLESS
520055 HOSE CLAMP NO 12 STAINLESS
500185  1"FLANGE-90-3/4"HOSE BARB POLY

0N OB W
LSRR \CR LR G R G

/{“ S

~ :.T...q'%%;%igéggg?

0

NV G’

.' .
N

é




9.

90805

FRONT FILL SOLUTION TANK HOSING (HV)

=2
m
—

QTY PART NO. DESCRIPTION

1 1 601705 HOSE, 1 X 170 1BR BLK EPDM

2 1 601674 HOSE, 1/4 X 120 1 BR BLK EPDM
3 1 601743 HOSE, 2 X 113 2F-1W EPDM

4 1 601613 HOSE, 2 X 43 2F-1W EPDM

5 1 601502 HOSE, 2 X 58 2F-1W EPDM

6 1 601643 HOSE, 1/2 X 286 1BR BLK EPDM

7 1 601634 HOSE, 1/2 X 78 1BR BLK EPDM

8 1 601677 HOSE, 1/2 X 100 1BR BLK EPDM
9 1 601663 HOSE, 3 X 50 POLY HELIX EPDM
10 1 601706 HOSE, 1 1/2 X 60 2BR BLK EPDM
11 1 601590 HOSE, 1 X 6 1BR BLK EPDM

12 1 601628 HOSE, 2 X 51 2F-1W EPDM

13 2 601566 HOSE, 1/2 X 252 1BR BLK EPDM
14 1 601397 HOSE, 1 1/2 X 120 2BR BLK EDPM
15 1 601522 HOSE, 1 X 204 1BR BLK EPDM

16 1 601273 HOSE, 1 X 132 1BR BLK EPDM

17 1 601508 HOSE, 3 X 64 POLY HELIX EPDM
18 2 601240 HOSE, 1 1/2 X B4 2F-1W EPDM

19 1 601521 HOSE, 1 X 72 1BR BLK EPDM
20 2 601725 HOSE, 1 X 225 1BR BLK EPDM
21 1 601518 HOSE, 1 1/2 X 300 2BR BLK EPDM
22 1 601518 HOSE, 1 1/2 X 396 2BR BLK EPDM
23 1 601682 HOSE, 1 X 111 2BR BLK EPDM
24 1 601680 HOSE, 3 X 91 POLY HELIX EPDM
25 1 601528 HOSE, 3/4 X 34 CLEAR VINYL
26 1 601728 HOSE, 3/4 X 60 CLEAR VINYL
27 1 601742 HOSE, 1" X 16 CLEAR VINYL
28 2 601556 HOSE, 1 8 1BR BLK EDPM

2 1

X 4
601510 HOSE, 1 X 26 1BR BLK EPDM

<

%%




LL

420808

SIDE FILL SOLUTION HOSING (HV)

DET. QTY PART NO. DESCRIPTION

1 1 601705 HOSE, 1 X 170 1BR BLK EPDM

2 1 601674 HOSE, 1/4 X 120 1 BR BLK EPDM
3 1 601743 HOSE, 2 X 113 2F-1W EPDM

4 1 601613 HOSE, 2 X 43 2F-1W EPDM

5 1 601502 HOSE, 2 X 56 2F-1W EPDM

] 1 601643 HOSE, 1/2 X 286 1BR BLK EPDM
7 1 601634 HOSE, 1/2 X 78 1BR BLK EPDM

8 1 801677 HOSE, 1/2 X 100 1BR BLK EPDM
9 1 601663 HOSE, 3 X 50 POLY HELIX EPDM
10 1 601706 HOSE, 1 1/2 X 60 2BR BLK EPDM
11 1 B01590 HOSE, 1 X & 1BR BLK EPDM

12 1 601628 HOSE, 2 X 51 2F-1W EPDM

13 2 601566 HOSE, 1/2 X 252 1BR BLK EPDM
14 1 601273 HOSE, 1 X 132 1BR BLK EPDM

15 1 601522 HOSE, 1 X 204 1BR BLK EPDM
16 1 601645 HOSE, 3 X 94 POLY HELIX EPDM
17 1 601574 HOSE, 3 X 36 POLY HELIX EPDM
18 1 690731 SOLU TUBE, 3.00 S.S. SIDE FILL
19 1 601391 HOSE, 1 X 274 1BR BLK EPDM

20 2 ©01240 HOSE, 1 1/2 X 84 2F-1W EPDM

21 1 601521 HOSE, 1 X 72 1BR BLK EPDM

22 1 B01725 HOSE, 1 X 225 1BR BLK EPDM

23 1 B01518 HOSE, 1 1/2 X 300 2BR BLK EPDM
24 1 601519 HOSE, 1 1/2 X 398 2BR BLK EPDM
25 1 601682 HOSE, 1 X 111 2BR BLK EPDM

26 1 601529 HOSE, 3/4 X 34 CLEAR VINYL

27 1 601728 HOSE, 3/4 X 60 CLEAR VINYL

28 1 601742 HOSE, 1" X 16 CLEAR VINYL

29 2 601556 HOSE, 1 X 48 1BR BLK EDPM

30 1 601510 HOSE, 1 X 26 1BR BLK EPDM

31 1 601397 HOSE, 1 1/2 X 120 2BR BLK EDPM




8.

8.0809

DET.

© N UAWN -

9307 SOLUTION PUMP ASSEMBLY (HV)

QTY PART NO. DESCRIPTION

500074
500104
500157
500158
500159
500160
500161
500173
500176
500180
500189

1"NPT-1" HOSE BARB, POLY
1/4NPT-90-1/4 HOSE BARB, POLY
1" FLANGE GASKET EPDM
1 1/2" GASKET FOR 2" FLANGE

1" FLANGE CLAMP, S.S.

2" FLANGE CLAMP, S.S.
2"FLANGE- 1"FLANGE COUPLER,POLY
1" FLANGE-90-1" HOSE BARB POLY
2" FLANGE CROSS POLY
2"FLANGE-90-2"FLANGE LBO POLY
2" FLANGE-90-1" HOSE BARB POLY

500194
500195
500196
500199
500205

2"FP
2"FP
2"FP
2"FP
2"FP

FLANGE CLAMP, S.S.

FLANGE GASKET EPDM
FLANGE-2" HOSE BARB POLY
FLANGE-2"FLANGE REDU POLY
FLANGE-2"MNPT ADPTR S.S.

2
1
2
8
2
1
1
1
1
3
2
4
4
1
1
1
1
3
3
1
1
1
1
5
1
1
1
1
1
1
3
2
1
1
1
1
4
4
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
2
2

500207
500208
500209
500210
500217
500234
500237
520090
601590
650125
690488
691036
696006
696008
696254
696256
696257
611128
611127
500153
900334
914010
520120
520141
520145
520067
691068
691069
691070
691071
691072
691073
691074
691075
691076
696007
696009
292500
472235
470175

2"FP FLANGE TEE POLY
3" FLANGE CLAMP, S.S.

3" FLANGE GASKET EPDM

3" FLANGE-3" HOSE BARB POLY
3" FLANGE TEE POLY
3"FP FLANGE-3"MNPT ADPTR S.S.
3"FLANGE-2"FLANGE REDU POLY
HOSE CLAMP NO 16 STAINLESS
HOSE, 1 X 6 1BR BLK EPDM

DECAL ,AGIT RATE IND, KZCO VLV
1.00 CHECK VLV, SPRING LOADED
HYPRO 9307 PUMP

LINE "Y" STRAINER,2"FP FLG 50M
PRESS RELIEF VLV, 100PSI,1"FLG
0-RING, KZCO FLANGED VALVES
VALVE, KZCO C2F-60B-M-S9
VALVE, KZCO C2F-62-Q-S9
7/8MJIC-90-7/8MOR LBO

1 1/16MJIC-1 1/16MOR ADPTR

2" FLANGE-90-1 1/2 HBARB POLY
5/8UNC X 1 3/4 HEX BOLT

5/8UNC HEX STOVER NUT

HOSE CLAMP NO 4 STAINLESS
2.31/2.62 T-BOLT HOSE CLAMP SS
3.56/3.88 T-BOLT HOSE CLAMP SS
HOSE CLAMP NO 28 STAINLESS
MECHANICAL SEAL KIT FOR 691036
BEARING KIT FOR 691036
IMPELLER HDWE KIT FOR 691036
HYD MOTOR SEAL FOR 691036

HYD MOTOR (GM10) FOR 691036
SHAFT ASSEMBLY FOR 691036

SEAL FLANGE FOR 691036
IMPELLER FOR 691036
0-RING,FLANGE FOR 691036

50 MESH SCREEN FOR 696006

80 MESH SCREEN FOR 696006

PWM AMPLIFIER, 12V

10-32 X 3/4 PHIL PAN MACH SCR
10-32 HEX FLANGE LOCK NUT

PUMP REPAIR PART ITEMS

(saaaXasXaoX4)
<057

0000



6.

6.080S

o
m
—

O~NOO O~ WD =

SOLUTION CONTROL VALVE ASSEMBLY (HV)

QTY PART NO. DESCRIPTION

500153
500047
500151
500157
500158
500159
500160
500161
500162
500180
500189
500194
500195
500196
500203
500206
500207
500197
500229
500238
618556
690870
696147
696259
900064
914002
520067
470118
470121
691027
520072
691047
520141
601502
601634
601613
520070
696254
696255
500208
500209
500212
696260
696269
520090

S WWMNPDMNODMNDNDNW A 4 a2 WA a2 aNDNN PO AN A aWAaA a2 aWOON A2 OO = o

2" FLANGE-90-1 1/2 HBARB POLY
1/2NPT-90-1/2 HOSE BARB, POLY
2" FLANGE TEE POLY
1" FLANGE GASKET EPDM
1 1/2" GASKET FOR 2" FLANGE

1" FLANGE CLAMP, S.S.

2" FLANGE CLAMP, S.S.
2"FLANGE - 1"FLANGE COUPLER,POLY
2" FLANGE-1 1/2 HOSE BARB POLY
2"FLANGE-90-2"FLANGE LBO POLY
2" FLANGE-90-1" HOSE BARB POLY
2"FP FLANGE CLAMP, S.S.

2"FP FLANGE GASKET EPDM

2"FP FLANGE-2" HOSE BARB POLY
2"FP FLANGE CROSS POLY
2"FP FLANGE PLUG

2"FP FLANGE TEE POLY

2" FP FLANGE-90-1 1/2 HBARB
2"FP FLANGE PLUG, 1/4FNPT POLY
1" FLANGE PLUG W/1/2"FNPT POLY
1/4NPT-90-1/2 HOSE BARB,POLY
SOLU VLV MANIF MT BRKT STS 03
BALL VLV, 1" FLANGE

VALVE, 3 SECT KzCO 400-3CIM-DJ
5/16UNC X 3/4 HEX BOLT

5/16UNC HEX STOVER NUT

HOSE CLAMP NO 28 STAINLESS
1/4UNC X 3/4 FLANGE HEX BOLT
1/4UNC HEX FLANGE LOCK NUT

RFM 200 WR FLOW METER, RAVEN
HOSE CLAMP NO 72 STAINLESS
RFM200WR FLOMETER MT WLD,STS06
2.31/2.62 T-BOLT HOSE CLAMP SS
HOSE, 2 X 56 2F-1W EPDM

HOSE, 1/2 X 78 1BR BLK EPDM
HOSE, 2 X 43 2F-1W EPDM

HOSE CLAMP NO 8 STAINLESS
0-RING, KZCO FLANGED VALVES
END CAP,220 FLANGE VLV 696253
3" FLANGE CLAMP, S.S.

3" FLANGE GASKET EPDM
3"FLANGE-2"FP FLANGE REDU POLY
VALVE, KZCO C2F-55B-M-S9
MANIFOLD SECT,1" (696253/259)
HOSE CLAMP NO 16 STAINLESS

: ITEMS MARKED WITH AN (*) ARE USED WITH
THE 8-SECTION SOLUTION OPTION.




08

O N O WN =

RPN SN SRS I LR I N IS ) [\ A NN

080805

RH OUTER SOLUTION VALVE ASSEMBLY (HV)

. QTY PART NO.

470122
500047
500151
500158
500160
500162
500224
690871
696260
696254
520090
520067
520070
520085
500172
500153

DESCRIPTION

1/4UNC X 1/2 FLANGE HEX BOLT
1/2NPT-90-1/2 HOSE BARB, POLY
2" FLANGE TEE POLY
1 1/2" GASKET FOR 2" FLANGE

2" FLANGE CLAMP, S.S.

2" FLANGE-1 1/2 HOSE BARB POLY
2" FLANGE PLUG W/1/2"FNPT POLY
80/90 BOOM VLV MT WLD 03
VALVE, KZCO C2F-55B-M-S9
0-RING, KZCO FLANGED VALVES
HOSE CLAMP NO 16 STAINLESS
HOSE CLAMP NO 28 STAINLESS
HOSE CLAMP NO 8 STAINLESS
HOSE CLAMP NO 24 STAINLESS

2" FLANGE-1" HOSE BARB POLY
2" FLANGE-90-1 1/2 HBARB POLY



18

T8080S

=
m
—

O OoO~NO®OHs WN =

LH OUTER SOLUTION VALVE ASSEMBLY (HV)

QTY PART NO. DESCRIPTION

QUG SR U CIY CI RS (L S N

470122
500047
500151
500158
500160
500162
500224
690871
696260
696254
520090
520067
520070
520085
500172
500153

1/4UNC X 1/2 FLANGE HEX BOLT
1/2NPT-90-1/2 HOSE BARB, POLY
2" FLANGE TEE POLY
1 1/2" GASKET FOR 2" FLANGE

2" FLANGE CLAMP, S.S.

2" FLANGE-1 1/2 HOSE BARB POLY
2" FLANGE PLUG W/1/2"FNPT POLY
80/90 BOOM VLV MT WLD 03
VALVE, KZCO C2F-55B-M-S9
0-RING, KZCO FLANGED VALVES
HOSE CLAMP NO 16 STAINLESS
HOSE CLAMP NO 28 STAINLESS
HOSE CLAMP NO 8 STAINLESS
HOSE CLAMP NO 24 STAINLESS

2" FLANGE-1" HOSE BARB POLY
2" FLANGE-90-1 1/2 HBARB POLY




Z8

280809

o
m
—

O N O WN =

FEEDER TEE ASSEMBLY (HV)

QTY PART NO. DESCRIPTION

_ A D= A WW

500158
500160
500172
500153
500151
520090
520067
500189

1 1/2" GASKET FOR 2" FLANGE

2" FLANGE CLAMP, S.S.

2" FLANGE-1" HOSE BARB POLY
2" FLANGE-90-1 1/2 HBARB POLY
2" FLANGE TEE POLY
HOSE CLAMP NO 16 STAINLESS
HOSE CLAMP NO 28 STAINLESS

2" FLANGE-90-1" HOSE BARB POLY







78

80809

DET.

O ~NO O WwN

90' BALL VALVE ASSEMBLY (HV)

QTY PART NO. DESCRIPTION

4

N =MD = B

500157
500159
500173
701191
696147
520087
520090
500171

1" FLANGE GASKET EPDM
1" FLANGE CLAMP, S.S.

1" FLANGE-90-1" HOSE BARB POLY
1" SOLU VLV MT WLD

BALL VLV, 1" FLANGE

HOSE CLAMP NO 20 STAINLESS
HOSE CLAMP NO 16 STAINLESS

1" FLANGE-1" HOSE BARB POLY



G8

GB80809

STANDARD SINGLE TIP SPACING

STANDARD TRIPLE TIP SPACING

BOOM NOZZLE BODY

DET. QTY PART NO.

737817
737829
737830
737833
737834
737900
737901
737825
737822
520055
520090
737824

O N0 WN =

D =N WL = W

DESCRIPTION

NOZL MT CLMP,1.00 SQ SS,Q-TJET
QUICK TJET LBO,1-TIP BODY .75
QUICK TJET TEE,1-TIP BODY .75
LH QUICK TJET LBO,3-TIP .75
QUICK TJET TEE,3-TIP BODY .75
LH QUICK TJET LBO,3-TIP 1.00
QUICK TJET TEE,3-TIP BODY 1.00
QUICK SHUT-OFF CAP

CAP SET, YELLOW QUICK TEEJET
HOSE CLAMP NO 12 STAINLESS
HOSE CLAMP NO 16 STAINLESS
QUICK TEEJET SEAT GASKET

HI-VOLUME TRIPLE TIP SPACING




98

980809

=
m
—

O ~NO O WN =

RIGHT FENCE ROW NOZZLE ASSEMBLY

QTY PART NO.

NDWRRND 2 a2 a D= = DDA

470118
473993
900128
520087
601720
618556
696235
737907
737931
737932
737945
737946
470509
914000
920000
520070
472029

DESCRIPTION

1/4UNC X 3/4 FLANGE HEX BOLT
6-32 X 1 1/4 HH MACH SCR
3/8UNC X 3/4 HEX BOLT

HOSE CLAMP NO 20 STAINLESS
HOSE, 1/2 X 25 1BR BLK EPDM
1/4NPT-90-1/2 HOSE BARB,POLY
1/4" ELECT SOLU SOLE VLV, 2203
RH FENCE ROW TIP BRKT MT
11/16-16F-QUICK TJET ADAPTER
11/16MPS-90-1/2 HBARB NOZLBODY
MTG BRKT- SOLENOID, FENCE ROW
MTG BRKT- RH FENCE ROW NOZZLE
6-32 SERR. FLANGE NUT

1/4UNC HEX STOVER NUT

1/4 SAE FLAT WASHER

HOSE CLAMP NO 8 STAINLESS
3/8UNC HEX FLANGE NUT SERR SS

SEAL COMES WITH ADAPTOR



.8

180809

o
m
—

O~NO O WN =

LEFT FENCE ROW NOZZLE ASSEMBLY

QTY PART NO. DESCRIPTION

MWD o o N a N AN

470118
473993
900128
520087
601720
618556
696235
737908
737931
737932
737945
737947
470509
914000
920000
520070
472029

1/4UNC X 3/4 FLANGE HEX BOLT
6-32 X 1 1/4 HH MACH SCR
3/8UNC X 3/4 HEX BOLT

HOSE CLAMP NO 20 STAINLESS
HOSE, 1/2 X 25 1BR BLK EPDM
1/4NPT-90-1/2 HOSE BARB,POLY
1/4" ELECT SOLU SOLE VLV, 2203
LH FENCE ROW TIP BRKT MT
11/16-16F-QUICK TJET ADAPTER
11/16MPS-90-1/2 HBARB NOZLBODY
MTG BRKT- SOLENOID, FENCE ROW
MTG BRKT- LH FENCE ROW NOZZLE
6-32 SERR. FLANGE NUT

1/4UNC HEX STOVER NUT

1/4 SAE FLAT WASHER

HOSE CLAMP NO 8 STAINLESS
3/8UNC HEX FLANGE NUT SERR SS

SEAL COMES WITH ADAPTOR



88

880809

[=]
-
o
[
=
=
<
=
=
o
—
—
o
=
o
@
=
o
o
[T

O\

Q@
s

Va

DET.

ONOOOHAs N =

QTY PART NO.

A PNOMNODNONONO D 4 4 N0 = = 4 D A N2

REAR WHEEL NOZZLE ASSEMBLY

470322
164670
164671
164676
500120
900265
696204
696233
696234
520070
629727
601677
601565
601639
914008
737817
737822
737824
737827
920004
601260

DESCRIPTION

LANYARD, 8" NYLON LOOP/LOOP

RH REAR NOZL MT WLD STS12
LH REAR NOZL MT WLD STS12

NOZL SHIELD, REAR WHEEL 00

1/2" HOSE BARB TEE, POLY

1/2UNC X 1 1/2 HEX BOLT

PLUG FOR .50/.75 FEM COUPLER
.50 HOSE BARB-FEMALE COUPLER
.50 HOSE BARB-MALE COUPLER

HOSE CLAMP NO 8 STAINLESS

FINISH PLUG FOR 1"SQ X 16 GA

HOSE, 1/2 X 100 1BR BLK EPDM

HOSE, 1/2 X 230 1BR BLK EPDM

HOSE, 1/2 X 170 1BR BLK EPDM

1/2UNC HEX STOVER NUT

NOZL MT CLMP,1.00 SQ SS,Q-TJET

CAP SET, YELLOW QUICK TEEJET

QUICK TEEJET SEAT GASKET

QUICK TJET LBO,1-TIP BODY .50

1/2 SAE FLAT WASHER

HOSE, 1/2 X 180 1BR EPDM



[To 3 o]
o o o
[&) =
w w -
= =)
w D I o
~= T [SR=
= > [&3 < =X
=DV X OO I= w
NDO O x T
E<<OoODDw=20
=y W= <<OoOw
> S = O>Da J0
) = oW w =
o A S SO Jw<c
= = =0 =S
i) o < I =
(73 o —4= OO0 <<
[} = > <
<< = << << ~= < b~
o O X o S — @
= — HOo W= ~m X
T — QNI w >
S o = d=xT
— — = &) < o
— oc WZac JdJaua =
[} =F->DuWw m oD
[== w owst oo
[=] o} O ~-~=Woo—
= (=] O=~<<o@C~—
<T
S .
— o
o = O N~ T D © LW LW
= oOr-raANAN®M»N T
— = O O~ MMmAN ™ —
- HDNO—-—ANOO
= << OCONOOONNIN
m o —ANST AN TS
o >
= — T NN ®©®©ON
o —
H T ANM S WO O~ o
[=]

89 508089



06

060805

=
m
—

O©OoO~N®OA WN =

QTY PART NO.

[o; RO NG | RO 7o R NGO

BOOM MANIFOLD ASSEMBLY

606272
611125
618119
618126
618327
618444
900128
606303
606304

DESCRIPTION

VALVE, LOAD SENSE BOOM SAUER
3/4MJIC-3/4MOR ADPTR
9/16MJIC-90-9/16MOR LBO
9/16MJIC-9/16MOR ADPTR
3/4MJIC-7/8MOR ADPTR

9/16MOR RUN TEE-9/16MJIC
3/8UNC X 3/4 HEX BOLT
CARTRIDGE, SV10,FOR VLV 606272
CARTRIDGE,PSV10,FOR VLV 606272



T6

160809

=
m
—

ONOOOBsWN =

BOOM BREAKAWAY MANIFOLD ASSSEMBLY

QTY PART NO.

606347
618119
618126
618241
618754
606248
900128
606266

AN DN W

DESCRIPTION

PRESSURE TRANSDUCER,7500PSI
9/16MJIC-90-9/16MOR LBO
9/16MJIC-9/16MOR ADPTR
3/4MJIC-90-3/4MOR LBO

9/16MOR PLUG, HEX SOCKET

90 'BREAKAWAY VLV,STS PWRSYS
3/8UNC X 3/4 HEX BOLT

#8 COIL W/DEUTSCH



Z6

260805

o
m
—

O~NOoO O, WON =

QUICK ATTACH LEVER ASSEMBLY

QTY PART NO. DESCRIPTION

NDEAEBEBNONODNON 2 a4

361742
361665
361666
361670
361671
473805
482018
483055
629765
900130
914004
920002
473850

MAINFRAME WLD STS 10/12 07
RH Q-ATTACH LOCK WLD, STS 04
LH Q-ATTACH LOCK WLD, STS 04
RH Q-ATTACH LOCK PIN WLD,STS04
LH Q-ATTACH LOCK PIN WLD,STS04
ROLL PIN, 1/4 X 1 1/2

SPRING, 1.00 X 12.00 COMPRSN
.771ID-1.2500D-.135T MACH WASH
CAPLUGS PLUG,1 1/2"RD,BLK POLY
3/8UNC X 1 1/4 SER FLANGE BOLT
3/8UNC HEX STOVER NUT

3/8 SAE FLAT WASHER

ROLL PIN, 1/4 X 1"



€6080S

QTY PART NO.

LIFTARM ASSEMBLY

470473
900086
615852
616304
616316
165027
470444
618609
618743
618744
470087
470460
470474
618748
900032
470270
470274
618749
470275
470276
164800
164452
165021
121107
121109
621556
164450
914002
470281
900076
165006
165741
900129
914004
470380
470118
629770
292017
470121
470154
470432
618556
690359
292016
650228
621557

DESCRIPTION

TUBE CLAMP, HVY DTY .375-.375
5/16UNC X 2 1/4 HEX BOLT
LIFTARM HYD TUBE ASSY,STSLS 07
06-451TC-06F JX-06F JX-36 H/A
06-451TC-06FJX-06FJX45-18 H/A
ACCUMULATOR MT, GST-STS 07
ACCUMULATOR, 30CI 1508 PSI
3/4MJIC-90-3/4FJIC SWIV LBO
3/4MOR-3/4MJIC BLKHD, .040 ORF
3/4-16 BULKHEAD LOCKNUT

3/8UNC HEX FLANGE LOCK NUT
3/8UNC X 1 SERR FLANGE BOLT
COVER PLATE FOR 470473 CLAMP
7/16MJIC BLKHD RUN TEE

1/4UNC X 6 1/2" HEX BOLT

HOSE CLAMP BODY, .530-.680

TUBE CLAMP BODY,.750-.750
3/4MJIC BLKHD RUN TEE

TUBE CLAMP BODY, 1.000-1.000
CLAMP COVER PLATE,SNGL, 2.55LG
QUICK ATTACH PLT WLD STS 04
LIFT ARM MT PIVOT PIN,STS12 00
UPPER LIFT ARM WLD, STSLS 06
BEARING, 1.006-1.368-3.00PLYGON
LIFT CYL BRG, .313 POLYGON

HYD CYL, 2.50 X 18.00 X 1.500
LWR LIFTARM WLD, STS 00
5/16UNC HEX STOVER NUT

STACK BOLT SAFETY LOCK PLATE
5/16UNC X 4" HEX BOLT

UPPER LIFTARM BUSS COVER,STSO05
RECEPTACLE MT,STS BOOMS 10
3/8UNC X 1" SERR FLANGE BOLT
3/8UNC HEX STOVER NUT

1/4-20 NUTSERT .027-.165  STL
1/4UNC X 3/4 FLANGE HEX BOLT
CAPLUGS CAP,.234 X .500 VINYL
IQAN-XS2 MODULE

1/4UNC HEX FLANGE LOCK NUT
CABLE TIE, 11.75" BLK PLASTIC
PUSH MT BASE FOR PLASTIC TIE
1/4NPT-90-1/2 HOSE BARB,POLY
PRESSURE GA GLYCERI 100 PSI
IQAN-XA2 MODULE

DECAL ,BM MODULE STS10/12,90'10
REPAIR KIT,HYD CYL 621556



v6

760805

DET.

OCOoON®O A WN =

QTY PART NO.

S A RPN NOPOPPONOMNOMNONONNONENNONMNNONAEBRNN A 20PN PR 2NDN ANV DS

TRANSOM ASSEMBLY

470012
121029
471005
473842
473979
900284
914008
165825
164469
164481
121103
164470
121104
164482
629727
914010
164485
165828
164491
121101
900086
914002
914004
164642
164498
164496
920008
621558
621560
900333
900129
164641
165027
470444
618609
618743
618744
470087
900130
291902
291903

DESCRIPTION

COTTER PIN 5/16 X 2" LG,316 SS
JOURNAL BRG, 1.00 ID X 1.00 LG
GREASE ZERK, 1/4 28 X 1/2
1/4UNC LOCK NUT,CNTR POINT SS
1/4UNC-1 1/8ID-1 1/2U-BOLTSQSS
1/2UNC X 4 3/4 HEX BOLT

1/2UNC HEX STOVER NUT

TRANSOM WLD STS12 "10
RH TRANSOM PIVOT TUBE WLD
INNER TRANSOM PIVOT TUBE
TRANSOM PIVOT BRG, LWR,POLYGON
LH TRANSOM PIVOT TUBE WLD

BOOM PIVOT BEARING, POLYGON
WASH: 11GA X 2.69 X 4.00
FINISH PLUG FOR 1"SQ X 16 GA
5/8UNC HEX STOVER NUT

HOSE SUPPORT WLD

FOLD CYL TRUNNION MT WLD  '10
1.000 SQ X 16GA X 124.00 C/L
TRANSOM PIVOT BRG,TOP POLYGON
5/16UNC X 2 1/4 HEX BOLT
5/16UNC HEX STOVER NUT

3/8UNC HEX STOVER NUT

2.875 0D X 16GA X 18.00 C/L
BOOM FOLD CYL PIN WLD

LEVEL CYL PIN WLD, TRANSOM END
1" SAE FLAT WASHER

HYD CYL, 3.00 X 11.00 X 1.380
HYD CYL, 2.50 X 21.00 X 1.380
5/8UNC X 1 1/2 HEX BOLT

3/8UNC X 1" SERR FLANGE BOLT
1.750 OD X 14GA X 3.81 C/L
ACCUMULATOR MT, GST-STS 07
ACCUMULATOR, 30CI 1508 PSI
3/4MJIC-90-3/4FJIC SWIV LBO
3/4MOR-3/4MJIC BLKHD, .040 ORF
3/4-16 BULKHEAD LOCKNUT

3/8UNC HEX FLANGE LOCK NUT
3/8UNC X 1 1/4 SER FLANGE BOLT
RH WORKLIGHT, TRAPEZOID GLASS
LH WORKLIGHT, TRAPEZOID GLASS



G6

G6080S

S~ O OWoOONOOBsWN =

—_

DET.

QTY PART NO.

S N

BOOM ASSEMBLY

164880
164592
164593
164608
164609
164622
164623
165815
165816
165800
165801

DESCRIPTION

INNER BOOM WLD, SECT-1 STS 05
RH FLDOVR BOOM WLD, SECT-2
LH FLDOVR BOOM WLD, SECT-2
RH BREAKAWAY BOOM WLD, SECT-3
LH BREAKAWAY BOOM WLD, SECT-3
RH 90' BOOM TIP WLD, SECT-4
LH 90' BOOM TIP WLD, SECT-4
RH BRKWAY BM WLD,100'SECT-3'10
LH BRKWAY BM WLD,100'SECT-3'10
RH FLDOVR BM WLD,100'SECT-2'10
LH FLDOVR BM WLD,100'SECT-2'10

NOTE: QUANTITY LISTED IS FOR ONE MACHINE.



96

960809

INNER
DET. QTY PART NO.
1 2 164880
2 32 470473
3 36 473842
4 18 473979
5 8 615851
6 16 470474
7 4 629727
8 14 900010
9 16 914000
10 2 164515
11 2 164547
12 2 164548
13 2 164500
14 2 900073
15 2 470012
16 2 914002
17 2 900032
18 2 920008
19 2 629770
20 2 618618

BOOM ASSEMBLY
DESCRIPTION

INNER BOOM WLD, SECT-1 STS 05
TUBE CLAMP, HVY DTY .375-.375
1/4UNC LOCK NUT,CNTR POINT SS
1/4UNC-1 1/8ID-1 1/2U-BOLTSQSS
HYD TUBE,MAIN BOOM,STS

COVER PLATE FOR 470473 CLAMP
FINISH PLUG FOR 1"SQ X 16 GA
1/4UNC X 3" HEX BOLT

1/4UNC HEX STOVER NUT

BOOM HINGE PIN WLD

1.000 SQ X 16GA X 160.25 C/L
NOZL MT TUBE WLD, SECT-1 (B)
LEVEL CYL PIN WLD, SHAFT END
5/16UNC X 3 1/4 HEX BOLT
COTTER PIN 5/16 X 2" LG,316 SS
5/16UNC HEX STOVER NUT

1/4UNC X 6 1/2" HEX BOLT

1" SAE FLAT WASHER

CAPLUGS CAP,.234 X .500 VINYL
9/16MJIC-90-9/16FJIC SWIV LBO

NOTE: QUANTITY LISTED IS FOR ONE MACHINE.




L6

L6080S

=
m
—

QTY PART NO.

390984
914002
470012
473979
621562
629727
920004
121121
920008
164643
165834
470378
165836
165837
164522
473842
164678
164520
164524
121106
164551
164517
121108
900086

O N O W =

OMNMMNDMNDPEROPPPOPPODNOMDNOMNOMNOMNPEONMNANDOOOON

80'-90' BOOM HINGE ASSEMBLY

DESCRIPTION

COTTER PIN 1/8 X 1 1/4

5/16UNC HEX STOVER NUT

COTTER PIN 5/16 X 2" LG,316 SS
1/4UNC-1 1/8ID-1 1/2U-BOLTSQSS
HYD CYL, 2.25 X 21.00 X 1.380
FINISH PLUG FOR 1"SQ X 16 GA
1/2 SAE FLAT WASHER

BEARING, 1.006-1.368-3.60PLYGON
1" SAE FLAT WASHER

XK402 TOP ARM(LEFT) 10.35 CNTR
PIN WLD, 1.00 X 5.14
SIDEWINDER SLEEVE,14.06 X 21"
RH FOLD-OVER BOOMERANG WLD

LH FOLD-OVER BOOMERANG WLD
BOOM FOLD CYL PIN WLD

1/4UNC LOCK NUT,CNTR POINT SS
BOOM FOLD PIVOT PIN, STS 05
BOOM CYL PIVOT PIN WLD
BOOMERANG CNTR PIVOT PIN WLD
BOOM FOLD BRG, POLYGON

1.000 SQ X 16GA X 58.50 C/L
HOSE SUPPORT RING WLD

OUTR BOOM FOLD CYL BRG,POLYGON
5/16UNC X 2 1/4 HEX BOLT

NOTE: QUANTITY LISTED IS FOR ONE MACHINE.



100" BOOM

90' BOOM

860805

o
m
—

O ~NOOTHS WN =

—_

BOOM BREAKAWAY ASSEMBLY

. QTY PART NO.

473842
473979
470011
621066
629727
164592
164593
164608
164609
164622
164623
164637
121110
164553
164552
900265
900267
914008
164526
164778
165815
165816
165800
165801
906350
472334
920004

NOTE: QUANTITY LISTED IS FOR ONE MACHINE.

DESCRIPTION

1/4UNC LOCK NUT,CNTR POINT SS
1/4UNC-1 1/8ID-1 1/2U-BOLTSQSS
COTTER PIN 5/32 X 1 1/2,316 SS
BOOM BREAKAWAY CYL ASSY STS 03
FINISH PLUG FOR 1"SQ X 16 GA
RH FLDOVR BOOM WLD, SECT-2

LH FLDOVR BOOM WLD, SECT-2

RH BREAKAWAY BOOM WLD, SECT-3
LH BREAKAWAY BOOM WLD, SECT-3
RH 90' BOOM TIP WLD, SECT-4

LH 90' BOOM TIP WLD, SECT-4
BOOM TIP SECTION PIN WLD
BREAKAWAY BRG, POLYGON

1.000 SQ X 16GA X 53.00 C/L
1.000 SQ X 16GA X 65.50 C/L
1/2UNC X 1 1/2 HEX BOLT

1/2UNC X 2" HEX BOLT

1/2UNC HEX STOVER NUT

BOOM BREAKAWAY PIVOT PIN WLD
1.000 SQ X 16GA X 114.00 C/L
RH BRKWAY BM WLD,100'SECT-3'10
LH BRKWAY BM WLD,100'SECT-3'10
RH FLDOVR BM WLD,100'SECT-2'10
LH FLDOVR BM WLD,100'SECT-2'10
3/4UNC X 6" HEX BOLT FULL
3/4UNC HEX JAM NUT

1/2 SAE FLAT WASHER




66

660809

o
m
—

WO NOO”O B WN =

BOOM SUPPORT CRADLE ASSEMBLY, 80'-90'

QTY PART NO.

A A A NDWN 22N

470328
483043
900133
470087
914004
900170
164811
164541
164542
164543

DESCRIPTION

3/8UNC X 1 1/4 #3HD PLOW BOLT
3/8 REGULAR FLAT WASHER

3/8UNC X 2" SERR FLANGE BOLT
3/8UNC HEX FLANGE LOCK NUT
3/8UNC HEX STOVER NUT

3/8UNC X 2 1/4 SER FLANGE BOLT
BOOM SUPP CRADLE WLD,80/90' 04
BOOM SUPPORT PAD

BOOM SUPPORT CRADLE PAD

BOOM SUPPORT KEEPER



00T

007809

@)

NOoO oA, WD =

DET.

QTY

JEFQUEFGEN R

90' BOOM SUPPORT ASSEMBLY

PART NO.

470324
900130
900273
914004
914008
164544
164545

DESCRIPTION

3" RUBBER BOW GUARD

3/8UNC X 1 1/4 SER FLANGE BOLT
1/2UNC X 3 3/4 HEX BOLT

3/8UNC HEX STOVER NUT

1/2UNC HEX STOVER NUT

FRT BOOM SUPPORT WLD, 90' BOOM
FRT BOOM SUPPORT MT



TOT

TOT80S

DET.

1
2
3
4

QTY PART NO.

RN Ry

BOOM FOLD CYLINDER ASSEMBLY

618733
618119
621560
621561

DESCRIPTION

9/16JIC .042 ORIFICE ADPTR
9/16MJIC-90-9/16MOR LBO

HYD CYL, 2.50 X 21.00 X 1.380
REPAIR KIT,HYD CYL 621560



[40)

201805

DET.

1
2
3
4
5

BOOM LEVEL CYLINDER ASSEMBLY

QTY PART NO. DESCRIPTION

618119
621559
618689
621558
618486

9/16MJIC-90-9/16MOR LBO

REPAIR KIT,HYD CYL 621558
9/16MJ-90-9/16MOR .042 CHK VLV
HYD CYL, 3.00 X 11.00 X 1.380
9/16FJIC SW RUN TEE-9/16MJIC




€0T

€0T80S

DET.

1
2
3
4

OUTER BOOM FOLD CYLINDER ASSEMBLY

QTY PART NO.

QUG R

121108
618688
621562
621563

DESCRIPTION

OUTR BOOM FOLD CYL BRG,POLYGON
9/16MJ-90-9/16MOR .025 CHK VLV
HYD CYL, 2.25 X 21.00 X 1.380

REPAIR KIT,HYD CYL 621562



70T

701805

DET.

1
2
3
4
5
6
7
8

NOTE: THE RESTRICTOR IS
ON THIS SIDE.

BOOM BREAKAWAY CYLINDER ASSEMBLY

QTY PART NO. DESCRIPTION

607540
614752
616075
618119
618629
618668
621554
621555

KICK-DOWN RELIEF VALVE, 800PSI
RESTRICTOR BR TEE ASSY,.042DIA
04-451TC-06FJX-06F JX-9 H/A
9/16MJIC-90-9/16MOR LBO
9/16MOR BRANCH TEE-9/16MJIC
9/16FJIC SWIV-9/16MOR ADPTR
HYD CYL, 1.50 X 12.25 X .750
REPAIR KIT,HYD CYL 621554



S0T

G0T80S

v

DET.

O Bs WD =

LIFT CYLINDER ASSEMBLY

QTY PART NO. DESCRIPTION

_ g N

121109
618119
618689
621556
621557

LIFT CYL BRG, .313 POLYGON
9/16MJIC-90-9/16MOR LBO
9/16MJ-90-9/16MOR .042 CHK VLV
HYD CYL, 2.50 X 18.00 X 1.500
REPAIR KIT,HYD CYL 621556




90T

90T80S

RH BOOM CRADLE ASSEMBLY 90' BOOM @\Q A R BOOW CRADLE ASSENBLY 120" BOOM
e

4 DET. QTY PART NO. DESCRIPTION

DET. QTY PART NO. DESCRIPTION @\m 9
164513  BOOM CRADLE PAD !

o 1 1 A53884 BUMPER, BOOM CRADLE, DELTA
. 2 1 164512 RUBBER BUMPER, BOOM CRADLE
2 } 11645112 RUBBER BUWPER, BooN CRaDLE & 3 1 A53874 MACHINE CRADLE WLD, DELTA
5 2 470118  1/4UNC X 3/4 FLANGE HEX BOLT 5 2 470118~ 1/4UNC X 8/4 FLANGE HEX BOLT
S5 oa0005 318 SAE FLAT wheren | 6 1 920002 3/8 SAE FLAT WASHER
7 4 914004 3/8BUNC HEX STOVER NUT
7 6 914004  3/8UNC HEX STOVER NUT 8 3 900133 3/8UNC X 2" SERR FLANGE BOLT 9
8 6 900133 3/8UNC X 2" SERR FLANGE BOLT o 5 470121 1/4UNC HEX FLANGE LOCK NUT o
9 2 470121  1/4UNC HEX FLANGE LOCK NUT 10 4 900265 1/2UNG X 1 1/2 HEX BOLT &9 .
10 4 900265 1/2UNC X 1 1/2 HEX BOLT 11 4 914008 1/2UNG HEX STOVER NUT (8
114 914008  1/2UNC HEX STOVER NUT 12 2 201904 WORKLIGHT, VERTICAL FLOOD PLAS
12 2 291904 WORKLIGHT, VERTICAL FLOOD PLAS 13 1 343689 EXTRENITY FLASHER NT, STS '11 i
13 1 343689 EXTREMITY FLASHER MT, STS '11 14 2 470087 3/8UNC HEX FLANGE LOGK NUT N 8
15 2 470328 3/8UNC X 1 1/4 #3HD PLOW BOLT i
16 1 900142 3/8UNC X 5' HEX BOLT P
17 1 A53915 WEAR PAD, BOOM CRADLE 120'BOOM A7 H
90' BOOM CRADLE 120' BOOM CRADLE



n =
<~ +~ O
— — - a o
— 1 o o o
<C w oc O (SN = o -
F Jd<twam [2a ) Qw > o
4Ok o = SOr=Z= N
w <t 1 =3 L [l o w o —
O w>Dw [CR —l x
oo DT EFZ0o0okEL ~oan w
= - = DO m>D = o [l
o w= ~ =W = J4 =Z=JdJ=d0a0 a0
(= 4o S w [T > < o<
om aod =Z I Wi ©Oocwmmoe
<O =ac<<NWaeSITwWHWOS Ik (&}
- [~ wJd<>cc = >k I = >
o O ~wpML=ocoW<NOXN<I< W=
N [= = — [ 7 N Ry e TT I P I - =)
-~ SEwao<t—onm L~w>_dw — o
= Saoa< ~ < = [ = m
> o O=0@ ~M _J1J>X AN X v~>X = >< — 0
- = oSO o w W= > -
[=s) = o I < IXIXIZIFEIXx0O
= o - w S w S = <
L — Earr=Z2HOoooooooHH=000n0
@ oc WWH JZ0=Z=2=2=2=2JW===
@ [} o o > S5OSO ax>>3S
<< w =0 OO0 ANNCO@CBE 0 W W <
i SO W~ —~—--0O X ———uw
w =] MXx=d0+~momoOor~-rr~+~=wononn=
(=)
<< o
oc = TATNONTO—OOT DN ON LW
[} O—NN - T—OO0OMNO©OO®OAN T —
= DOODONDTOOTT-"ANODDOOMTT D
= == DT O ANODOTOOOTFT - MOOO M
[} << LOWVONANT-TONOT—OSTNNOLW
m o I~ CATOOODDTOONNDT T O
>
I B ~rrrra-rtToasTtTATmANT
— o

1

DET.

w0 —
S <
— — -
— - o
w [s==] O =
= w om o2 (=)
[=} o = O =
<< = < w — S w
o S S x 1 —
S 5T EFZ2OO0 KL -
= = DO m>D =
o = =SwWoe =4 =Jd=
o o S w w > <<
[} o = I cc w o ©oc
=2 c<CpnWoe ST wH—W
- a AW I >0c = >k
1= < ~JpmL=ouwu<<NOoxT®
> axc == = W<
i <t E=®» L~wn>4d
> = w o w - < = o
— o I = _1 =M X ANXr~>Xx =~
o = ao>2akE ow w w = >
= [l << MO < T X I XIXTITIHF
i o oc c &S i8] S =
7] = CECHOITOLLOOH=
2] [~ i dAZsn===Z==JuW
< o =o0= = SO >OD>O DO xox
€D SO AOTOO®DOTNN—
w w ODODO0oO W ———————0 X
m_ [=] maCmJdrmmoomoo— v~ =uw
<
o o
(&} = OAN—MNOANT O™ OO0 TD
TG T T OOMAN©OO®©
= = LOVOMD-—OO T~ —ANODO
o == STYTOANOOTOOO T — ™
o < COUOoONAT—TONO ™
=] a —Tr—rAYTOoOOOOTOOAN®
== >
] 5 Nr---qnoooqN¥ TN
= TANOITODONODO ™ N®
] -_—
o

D

w,(.'

Q

107

BOOM CRADLE

120"

BOOM CRADLE

90"

508107



80T

807809

FROM AIR CHECK VALVE ——

o
—

O~NOOOTBs NN =

QTY

OO 4 AN 3 dad AN a2 WD AN 2NN AN 4 2 d DW= 2NN = N

FOAMER TANK ASSEMBLY

PART NO.

195908
601624
696181
470294
696208
505205
505211
520120
520055
601419
601420
618571
695900
696120
696134
500043
701112
701214
701215
711051
696207
783304
900064
914002
914008
900264
701257
701170
701144
500223
507021
701143
507728
500079
701269
701270
470460
470087

DESCRIPTION

HOSE 3/4ID-1/8W CLEAR VINYL
HOSE, 3/8 X 60 AIR

3/4" ELECT SOLU SOLE VALVE 02
RUBBER BUMPER,RECESS, .63H-1.5D
.75 HOSE BARB-MALE COUPLER

BLK PIPE NIPPLE 1.00NPT-5.00
3/8-1/4NPT REDU BUSH, BRS

HOSE CLAMP NO 4 STAINLESS
HOSE CLAMP NO 12 STAINLESS
HOSE, 3/8 X 30 CLEAR VINYL
HOSE, 3/8 X 48 CLEAR VINYL
1/4MNPT-90-1/4MNPT LBO

BALL VALVE 1IN FNPT POLY

BALL VALVE, 1/4NPT, STEEL

BALL VALVE 2IN FNPT POLY
3/4NPT PIPE PLUG, POLY

FOAM MARKER TANK, 36 GAL SS
1/2NPT-90-3/4HBARB, 1/4TAP,POLY
1/4PIPE PLUG,.187 ORIFICE,POLY
1/4FNPT-3/8 NYL TUBE, SNGL

.75 HOSE BARB-FEMALE COUPLER
1/4 NPT X 3/8 HOSE BARB, BRS
5/16UNC X 3/4 HEX BOLT

5/16UNC HEX STOVER NUT

1/2UNC HEX STOVER NUT

1/2UNC X 1 1/4 HEX BOLT

FMR TANK MT WELD STS 07
FOAMER TANK STRAP ASSY

FOAMER AIR NOZZLE

8S PIPE CPLG, 1/8NPT

SS PIPE NIPPLE, 1/8NPT X 6"
FOAMER AIR TUBE FTG

REDU BUSH 1/2MNPT X 1/4FNPT,SS
3/4NPT-90 EL, POLY

LH FMR TANK SUPP CHAN,LG STS07
FMR TANK CROSS BRACE STS 07
3/8UNC X 1 SERR FLANGE BOLT
3/8UNC HEX FLANGE LOCK NUT



60T

607805

=
m
—

N = — 4 2 s
CQOWONOODARWN2O0OONOOAWND =

QTY

;) A NN 2 RN N

FRESH WATER TANK ASSEMBLY

PART NO.

470318
500019
500047
520070
601489
696082
713340
900064
903853
910022
920501
701257
920512
470337
314901
701310
711019
711021
711043
601587
601624
601633
711051
696235
711052
618571
195913

DESCRIPTION

RINSE TANK, 3 GAL SQ W/LID
3/4NPT-1/2HOSE BARB, POLY
1/2NPT-90-1/2 HOSE BARB, POLY
HOSE CLAMP NO 8 STAINLESS
HOSE, 1/2 X 72 CLEAR VINYL
BALL VALVE 1/2FNPT POLY
1/2NPT-1/2 HOSE BARB, POLY
5/16UNC X 3/4 HEX BOLT

6-32X1 1/4 PHIL PN MACH SCR,SS
6-32 HEX NUT

5/16 LOCK WASHER

FMR TANK MT WELD STS 07

# 6 LOCK WASHER

6" LID FOR 3 GAL TANK 470318
FILTER MINDER AIR RESTRICT GA
AIR PRESS GAUGE, 1/8"BOT
1/4"MNPT AIR REGULATOR

1 1/4-18 NUT,AIR REGULATOR MT
1/4MNPT-90-3/8 NYL 1-TUBE LBO
HOSE, 3/8 X 102 AIR

HOSE, 3/8 X 60 AIR

HOSE, 3/8 X 11 AIR

1/4FNPT-3/8 NYL TUBE, SNGL
1/4" ELECT SOLU SOLE VLV, 2203
1/4"NPT CHECK VALVE,SWING,2600
1/4MNPT-90-1/4MNPT LBO

HOSE 7/64" WINDSHIELD WASHER

pa

\
FROM AIR TANK —'\: 7

o9

@& TO FOAMER TANK




OoTT

0TT80S

FRESH WATER TANK MT W/O FOAMER ASSEMBLY
DET. QTY PART NO. DESCRIPTION

12 470087  3/8UNC HEX FLANGE LOCK NUT
12 470460 3/8UNC X 1 SERR FLANGE BOLT
701268  FOAMER SERV PLTFRM WRAP

1 701263 LH FMR TANK SUPP CHAN STS 07
1 701264 FMR SERV PLATFRM WELD

3 900264 1/2UNC X 1 1/4 HEX BOLT

3 914008  1/2UNC HEX STOVER NUT

1 701257 FMR TANK MT WELD STS 07

O ~NO O WM =



TTT

TTT80S

DET.

a s WD =

QTY PART NO.

— =N

90' BOOM FOAMER HOSING

195908
195908
195908
195908
195908

DESCRIPTION

HOSE, 3/4ID-
HOSE, 3/4ID-
HOSE, 3/4ID-
HOSE, 3/41ID-
HOSE, 3/41ID-

1/8W CLEAR VINYL X 206"
1/8W CLEAR VINYL X 205"
1/8W CLEAR VINYL X 24"
1/8W CLEAR VINYL X 584"
1/8W CLEAR VINYL X 420"



AN

118058

(

DET.

[o>JNS E VL BN \C e

QTY

PPN = =

FOAMER DROP HOSE ASSEMBLY

PART NO.

520055
520085
601367
701194
900129
914004

DESCRIPTION

HOSE CLAMP NO 12 STAINLESS
HOSE CLAMP NO 24 STAINLESS
HOSE, 1 1/4 X 24 2BR BLK EPDM
FOAMER DROP HOSE SWIVEL WLD
3/8UNC X 1" HEX BOLT

3/8UNC HEX STOVER NUT



eTT

€1180S

DET.

OO hs WO =

RIGHT 3-WAY FOAMER VALVE ASSEMBLY

QTY PART NO.

[ YO RN

500022
500054
701191
696003
520085
520055

DESCRIPTION

3/4NPT-3/4HOSE BARB, POLY
3/4NPT-90-3/4 HOSE BARB, POLY
1" SOLU VLV MT WLD

BALL VLV,3/4NPT 3WAY-SIDE POLY
HOSE CLAMP NO 24 STAINLESS
HOSE CLAMP NO 12 STAINLESS



71l

11809

DET.

LEFT 3-WAY FOAMER VALVE ASSEMBLY

QTY PART NO.

500022
500054
701191
696003
520085
520055

DESCRIPTION

3/4NPT-3/4HOSE BARB, POLY
3/4NPT-90-3/4 HOSE BARB, POLY
1" SOLU VLV MT WLD

BALL VLV,3/4NPT 3WAY-SIDE POLY
HOSE CLAMP NO 24 STAINLESS
HOSE CLAMP NO 12 STAINLESS



STT

STT80S

PRESSURE WASHER SWITCH BOX ASSEMBLY
§~\ DET. QTY PART NO. DESCRIPTION
%\\
//\ 1 1 292218 SWITCH,SIDE FILL PUMP/PRESWASH
Cd //\ /O 2 1 292260 MOUNTING TRIM, SINGLE VMS
// N P 3 1 293878 PRESS WASH WIRE HARNESS STS 07
? / 4 4 470175 10-32 HEX FLANGE LOCK NUT
> “// 5 4 903710 10-32X5/8 PHIL PANHD MACH SCR
/ - 6 1 650156 DECAL,PRESS WASH CTRL STS 05
/ // 7 1 691112 PRESS WASH SWITCH BX MT,STS 09
/ - 8 1 690975 PRESS WASH SWITCH BOX, STS 05
:% 9 2 900064 5/16UNC X 3/4 HEX BOLT
R // 10 2 470113 5/16UNC HEX FLANGE LOCK NUT
7



911809

NOTE: USE TO LIFT LH SOLUTION VALVE @

=
m
—

O ~NO O WN =

QTY PART NO.

PO O Y YOO U OO U O SO GO GGG\ SIS C I 2o}

PRESSURE WASHER OPTION

470113
470233
520126
500123
473001
611127
691119
616459
618440
618474
618191
618787
690672
690931
691114
715449
900064
473911
691118
520090
691120
900129
472029
690941
690673
650217
618184
691117
470325
900195
691092

DESCRIPTION

5/16UNC HEX FLANGE LOCK NUT
5/16UNC X 3/4 FLANGE HEX BOLT
CUSH CLAMP,#32 2IN X 5/8W
3/4NPT-1"HOSE BARB, POLY
5/16UNC HEX NUT,NYLOC 316 SS

1 1/16MJIC-1 1/16MOR ADPTR
PRESS WASHER SUPP PLT, STS 09
08-451TC-08FJX-08FJX-26 H/A
9/16MJIC-90-9/16MOR EX LG LBO
3/4MJIC-90-1 1/16MOR LBO

1 1/16MJ-90-1 1/16FJ SWIV LBO
3/4MJIC-3/8FNPT ADPTR

HMC 320 SPECIAL/MINUS HOSE
HOSE REEL,ENCLOSED PRESS WASH
PRESSURE WASHER MT WLD,STS 09
3/4FNPT X 3/4MGHT ADPTR BRS
5/16UNC X 3/4 HEX BOLT
5/16UNC-1.31ID-2.00 U-BOLT
PRESS WASH REEL SUPP WLD,STS09
HOSE CLAMP NO 16 STAINLESS
PRESSURE WASHER WAND MT WLD 09
3/8UNC X 1" SERR FLANGE BOLT
3/8UNC HEX FLANGE NUT SERR SS
REEL HOSE,3/8"ID X 50' 3000PSI
TRIGGER GUN ASSY FOR 690672
DECAL, CAUTION,CHECK OIL LEVEL
3/4MJIC-90-3/8MNPT LBO
PRESSURE WASHER MT ANGL,STS 09
7/16UNC HEX FLANGE LOCK NUT
7/16UNC X 1" HEX BOLT

80/90 BOOM VLV MT WLD,WASHERO9



LTT

LTT80S

PRESSURE WASHER

SIDEFILL

DET.

O©OoONOOLHS WN =

SIDEFILL/PRESSURE WASHER VALVE ASSEMBLY

1
1
1
1
2
2
2
1
1

606259
618126
618248
618474
618757
900064
606309
618774
618312

QTY PART NO. DESCRIPTION

DIVERSION VLV,STS LS 07
9/16MJIC-9/16MOR ADPTR

1 1/16MJIC-90-1 1/16MOR LBO
3/4MJIC-90-1 1/16MOR LBO

1 1/16MOR PLUG, HEX SOCKET
5/16UNC X 3/4 HEX BOLT

COIL FOR VLV 606259
7/8MJIC-90-7/8MOR LG LBO

1 5/16MOR-1 1/16FOR ADPTR



8TT

811809

SIDEFILL LIFT VALVE ASSEMBLY

o
m
—

QTY PART NO. DESCRIPTION

606249  MANIFOLD,TRD ADJ PWRSYS
611125  3/4MJIC-3/4MOR ADPTR

618119  9/16MJIC-90-9/16MOR LBO

618126  9/16MJIC-9/16MOR ADPTR

618241  3/4MJIC-90-3/4MOR LBO

618754  9/16MOR PLUG, HEX SOCKET
618755  3/4MOR PLUG, HEX SOCKET

900064 5/16UNC X 3/4 HEX BOLT

606266  #8 COIL W/DEUTSCH

606358 CARTRIDGE SP08-47D,PROP,3P0S

O WONOOO A~ WN =
N BEMNONDW- 2NN = =




6TT

611809

DET

O~NOoO O, WON =

SIDE FILL SWITCH BOX ASSEMBLY

QTY PART NO. DESCRIPTION

[N I N O CRY R OO SN

292218
292219
292261
293578
650155
691057
690723
470175
473911
900130
903723
914002
914004
291655
291937
470001

SWITCH,SIDE FILL PUMP/PRESWASH
SWITCH, SIDE FILL LIFT, STS
MOUNTING TRIM,END VME

SIDE FILL WIRE HARNESS LS 07
DECAL,SIDEFILL CTRL STS 05
SIDE FILL SWITCH BOX, STS 07
CHEM IND GUARD WLD

10-32 HEX FLANGE LOCK NUT
5/16UNC-1.31ID-2.00 U-BOLT
3/8UNC X 1 1/4 SER FLANGE BOLT
10-32 x 3/4 PHIL FLHD MACH SCR
5/16UNC HEX STOVER NUT

3/8UNC HEX STOVER NUT
AIRCRAFT TOGGLE SWITCH GUARD
TOGGLE SWITCH, SPST

RUBBER BOOT W NUT FOR 298012



0ct

021809

SIDE/CHEMICAL INDUCTOR ASSEMBLY

DET. QTY PART NO. DESCRIPTION

1 1 121101  TRANSOM PIVOT BRG,TOP POLYGON
2 1 470352  LANYARD, 11" POLY

3 2 500024  1"NPT-90-1"HOSE BARB, POLY

4 1 500041  3/4NPT-90-1/2"HOSE BARB, POLY
5 1 500085 1" X 3/4NPT REDU NIPPLE, POLY
6 8 500157 1" FLANGE GASKET EPDM
7 8 500159 1" FLANGE CLAMP, S.S.

8 2 500163 1" FLANGE-1" MNPT ADPTR  POLY
9 2 500164 3" FLANGE-3" MNPT ADPTR  POLY
10 1 500168 1" FLANGE-1" FNPT ADPTR  POLY
11 2 500173 1" FLANGE-90-1" HOSE BARB POLY
12 2 500174 1" FLANGE-90-1" FLANGE LBOPOLY
13 7 500208 3" FLANGE CLAMP, S.S.

14 7 500209 3" FLANGE GASKET EPDM

15 1 500210 3" FLANGE-3" HOSE BARB POLY
16 2 500213  3"FLANGE-90-3"FLANGE LBO POLY
17 1 500216  3"FLANGE PLUG W/1"FNPT POLY
18 1 500217 3" FLANGE TEE POLY
19 1 500220  3"FLANGE-3"MNPT W/1"FNPT POLY
20 1 505214  1"-3/4"NPT REDU BUSH, POLY
21 5 520090 HOSE CLAMP NO 16 STAINLESS
22 1 601609 HOSE, 1 X 33 1BR BLK EPDM
23 1 601611  HOSE, 1 X 30 2F-1W EPDM
24 1 618602 3/4MJIC-45-7/8MOR LBO
25 1 690488 1.00 CHECK VLV, SPRING LOADED
26 1 690760 BANJO PUMP,3" SIDE FILL S8TS12
27 1 690916  SIDE FILL ARM WLD, STS 2004
28 3 696147  BALL VLV, 1" FLANGE
29 1 696149  BALL VLV, 3" FLANGE
30 1 696225 3.00FNPT-MALE COUPLER POLY
31 1 696231 CAP FOR 3.00 MALE COUPLER POLY
32 1 701085 TANK, 5 GAL, SQ WHITE
33 6 900064 5/16UNC X 3/4 HEX BOLT
34 4 900066 5/16UNC X 1 1/4 HEX BOLT
35 6 914002 5/16UNC HEX STOVER NUT
36 8 920001 5/16 SAE FLAT WASHER
37 4 920501 5/16 LOCK WASHER
38 1 473978 ROLL PIN, 1/2 X 3 1/2 LG
39 1 520070 HOSE CLAMP NO 8 STAINLESS
40 1 520145 3.56/3.88 T-BOLT HOSE CLAMP SS
41 1 601391 HOSE, 1 X 274 1BR BLK EPDM
42 1 621554  LADR/SF/BRKWAY CYL,1.50 X12.25
43 1 690717  CHEM IND CYL MT WLD
44 1 690729 3.50 OD X 2.68 ID X 11 GA WASH
45 4 900265 1/2UNC X 1 1/2 HEX BOLT
46 2 900267 1/2UNC X 2" HEX BOLT
47 6 914008  1/2UNC HEX STOVER NUT
48 1 701155 8" LID FOR 5 GAL TANK 701085
49 1 500171 1" FLANGE-1" HOSE BARB POLY
50 2 618119  9/16MJIC-90-9/16MOR LBO
51 1 618733 9/16JIC .042 ORIFICE ADPTR
52 1 621555  REPAIR KIT,HYD CYL 621554
53 1 342991  SIDEFILL HOSE SUPP BRKT,STS 05
54 1 193012 QUICKEDGE TRIM .135 TO .250
55 1 611128  7/8MJIC-90-7/8MOR LBO
56 1 690762  SEAL ASSY,3"BANJO PUMP 690760

1

690779  SOLU PUMP REPAIR KIT - 690760




Tt

TZ1809

DET.

XN O WD

11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46

FRONT FILL ASSEMBLY

QTY PART NO. DESCRIPTION

Nt A PORON N — G — b 4 b 22 2 A POPNORN — b b b 4 b 4 b 2 A D A RO s

470352
500013
500014
500019
500063
500157
500159
500164
500168
500171
500208
500209
500210
500216
500217
505214
690488
691143
696147
696149
696225
696231
470253
470254
470255
470256
472316
482017
520090
520070
520145
601725
690698
691139
785007
900066
900418
910002
914002
473006
920006
920501
601680
601676
691140
470113

LANYARD, 11" POLY

1"NPT HEX PIPE NIPPLE, POLY
1"NPT-90 ST EL, POLY
3/4NPT-1/2HOSE BARB, POLY
1"NPT PIPE PLUG, POLY

1" FLANGE GASKET EPDM
1" FLANGE CLAMP, S.S.

3" FLANGE-3" MNPT ADPTR  POLY
1" FLANGE-1" FNPT ADPTR  POLY
1" FLANGE-1" HOSE BARB POLY
3" FLANGE CLAMP, S.S.

3" FLANGE GASKET EPDM

3" FLANGE-3" HOSE BARB POLY
3"FLANGE PLUG W/1"FNPT POLY
3" FLANGE TEE POLY
1"-3/4"NPT REDU BUSH, POLY
1.00 CHECK VLV, SPRING LOADED
FRT FILL SUPP ARM WLD '10
BALL VLV, 1" FLANGE

BALL VLV, 3" FLANGE
3.00FNPT-MALE COUPLER POLY
CAP FOR 3.00 MALE COUPLER POLY
HYD DAMPER, 100LB,4"STROKE 1084
BALL SOCKET, M6 THD X 10MM
BALL STUD,5/16-18 THD X 10MM
SAFTY CLIP, 10MM BALL SOCKET
ROLL PIN, 5/16 X 1 1/2

SPRING

HOSE CLAMP NO 16 STAINLESS
HOSE CLAMP NO 8 STAINLESS
3.56/3.88 T-BOLT HOSE CLAMP SS
HOSE, 1 X 225 1BR BLK EPDM

FRT FILL SUPP ARM REL WLD

FRT FILL SUPP ARM LATCH PIN'10
KNOB,1 3/16" BALL,RED,3/8-16
5/16UNC X 1 1/4 HEX BOLT
3/4UNC X 7" HEX BOLT

5/16UNC HEX NUT

5/16UNC HEX STOVER NUT

3/4UNC HEX JAM NUT, NYLOC

3/4 SAE FLAT WASHER

5/16 LOCK WASHER

HOSE, 3 X 91 POLY HELIX EPDM
HOSE, 1/2 X 270 1BR BLK EPDM
FRT FILL LATCH BRKT WLD,STS'10
5/16UNC HEX FLANGE LOCK NUT



[4A»

21808

RIGHT FRONT

NOTE: 359624 SHOWN FOR REFERENCE
SEE LEG ASSEMBLY

DET.

OO ~NOOO A WN —

RIGHT FENDER ASSEMBLY

QTY PART NO. DESCRIPTION

DOONWOO AN = =

— N
oo

359598
359599
359600
359607
359614
359620
359622
470431
629772
900129
900132
900266
910004N
914008

FRONT FENDER, STS '10
REAR FENDER, STS '10
RH FRT FENDER BRKT WLD,STS '10
RH REAR FENDER BRKT WLD,STS'10
RH REAR UPR FENDER SUPP WLD'10
RH LWR FENDER SUPP,STS 54" '10
LWR FENDER SUPP SPACER,54" '10
1/2UNC X 1 1/2 FLANGE BOLT
CAPLUGS PLUG,1 3/4"RD,BLK POLY
3/8UNC X 1" SERR FLANGE BOLT
3/8UNC X 1 3/4 SER FLANGE BOLT
1/2UNC X 1 3/4 HEX BOLT

3/8UNC FLANGE CNTR LOCK NUT
1/2UNC HEX STOVER NUT

RIGHT REAR



1 XA

€21809

DET.

O ~NOO s WN =

LEFT FENDER ASSEMBLY

QTY PART NO.

359598
359599
359601
359608
359615
359621
359622
470431
629772
900129
900132
900266
910004N
914008

-
NWOO S 4 o

- N
N oo

LEFT REAR

DESCRIPTION

FRONT FENDER, STS '10
REAR FENDER, STS ‘10
LH FRT FENDER BRKT WLD,STS '10
LH REAR FENDER BRKT WLD,STS'10
LH REAR UPR FENDER SUPP WLD'10
LH LWR FENDER SUPP,STS 54" '10
LWR FENDER SUPP SPACER,54" '10
1/2UNC X 1 1/2 FLANGE BOLT
CAPLUGS PLUG,1 3/4"RD,BLK POLY
3/8UNC X 1" SERR FLANGE BOLT
3/8UNC X 1 3/4 SER FLANGE BOLT
1/2UNC X 1 3/4 HEX BOLT

3/8UNC FLANGE CNTR LOCK NUT
1/2UNC HEX STOVER NUT

LEFT FRONT

NOTE: 359625 SHOWN FOR REFERENCE
SEE LEG ASSEMBLY




174"

¥Z1809

DET.

O ~NO O WM =

FLOW MAX 110

QTY PART NO.

N = 2NN = NP N

470121
470231
500208
500209
500210
520145
690804
690805
690827
900129
914004
690828
690829
500164

MONITOR (FRONT FILL)
DESCRIPTION

1/4UNC HEX FLANGE LOCK NUT
1/4UNC X 1" FLANGE HEX BOL
3" FLANGE CLAMP, S.S.

3" FLANGE GASKET EPDM

3" FLANGE-3" HOSE BARB
3.56/3.88 T-BOLT HOSE CLAM
FLOW MAX 110 CONSOLE, RAVE
RFM 200 FLOW METER, RAVEN
CONSOLE MT,FRT,FLOMAX110,S
3/8UNC X 1" SERR FLANGE BO
3/8UNC HEX STOVER NUT

T

POLY
P 8S
N

TS03
LT

CONSLE TAB,FRT,FLOMAX110,STS03
CONSLE MT,SIDE,FLOMAX110,STS03

3" FLANGE-3" MNPT ADPTR

POLY




1A

GZ1809

BOOM STAND OPTION

DET. QTY PART NO. DESCRIPTION
1 2 164787  TRANSOM STAND POST WLD, STS 04
2 2 164794  BOOM STAND POST WLD, STS 04
3 2 164855  TRANSOM STAND MT WLD, STS 05
4 2 164857  MAIN BOOM JACKSTAND WLD,STS 05
5 4 438293 5/8UNC X 6 1/4 CTR U-BOLT TRI
6 8 470087  3/8UNC HEX FLANGE LOCK NUT
7 8 470329 3/8UNC X 1 1/4 SER FLANGE BOLT
8 4 470361  SNAP LOCK PIN, 1/2 X 3 1/2
9 4 900263 1/2UNC X 1" HEX BOLT
10 4 914008  1/2UNC HEX STOVER NUT
11 8 914010 5/8UNC HEX STOVER NUT




9T

921809

15" SPACING 90' WET BOOM ASSEMBLY (SV)

=
m
—

QTY PART NO.

2 164859
1 165656
1 165658
2 165857
2 165662
4 165654
46 197116
28 470375
28 470376
10 4 500105
11 2 500109
12 33 500157
13 33 500159
14 12 500173
15 2 500174
16 3 500175
17 2 520087
18 26 520090
19 2 690757
20 71 737921
21 48 900002
22 56 900010
23 10 914000
24 10 920000
25 14 500155
26 2 164916

©ONOOOD~WN =

0 87" LONG 27 1 165855
28 2 165928
29 2 165926

(7) 5* LoNg
(1) (7) 32" Long

5" LONG

Pl

DESCRIPTION

CLAMP MT BRKT, WET BOOM, STS
15" WET BOOM WLD,52.90 LG 09
15" WET BOOM WLD,67.91 LG 09
15" WET BOOM WLD, 124.40 LG
15" WET BOOM WLD,155.63 LG 09
15" WET BOOM WLD,50.20 LG 09
HOSE 1IN 1-FBR BR BLK EPDM
TUBE CLAMP BODY,1.31 ID (PAIR)
COVER PLATE FOR 470375

1.00 HOSE BARB TEE, POLY
1.00-90-1.00 HOSE BARB, POLY
1" FLANGE GASKET EPDM
1" FLANGE CLAMP, S.S.

1" FLANGE-90-1" HOSE BARB POLY
1" FLANGE-90-1" FLANGE LBOPOLY
1" FLANGE TEE POLY
HOSE CLAMP NO 20 STAINLESS
HOSE CLAMP NO 16 STAINLESS
BALL VLV ASSY,1"FLG-1"HBARB
QUICK TJET 3-TIP BODY,1" HV
1/4UNC X 3/4 HEX BOLT

1/4UNC X 3" HEX BOLT

1/4UNC HEX STOVER NUT

1/4 SAE FLAT WASHER

1" FLANGE CAP PLUG POLY
Z-BRKT, WET BOOM SECT 1, STS
15" WET BOOM WLD, 49.40 LG

15" WET BM TUBE WLD,5.10LG '11
15" WET BOOM WLD,41.82LG  '11

(10) ..
\0\ () (7) 26" Long

82" LONG



NOTE: RIGHT BOOM IS SHOWN.

SECTION-7 ASSEMBLY

\ SECTION-8 ASSEMBLY

127 508127



8¢T

821809

15" SPACING 100' WET BOOM ASSEMBLY (SV)

DET. QTY PART NO. DESCRIPTION

1 26 164859 CLAMP MT BRKT, WET BOOM, STS
2 5 165656 15" WET BOOM WLD,52.90 LG 09
3 1 165658 15" WET BOOM WLD,67.91 LG 09
4 2 165857 15" WET BOOM WLD, 124.40 LG

5 2 165662 15" WET BOOM WLD,155.63 LG 09
6 4 165654 15" WET BOOM WLD,50.20 LG 09
7 46 197116 HOSE 1IN 1-FBR BR BLK EPDM

8 32 470375 TUBE CLAMP BODY,1.31 ID (PAIR)

9 32 470376 COVER PLATE FOR 470375

10 4 500105 1.00 HOSE BARB TEE, POLY

11 2 500109 1.00-90-1.00 HOSE BARB, POLY
12 33 500157 1" FLANGE GASKET EPDM
13 33 500159 1" FLANGE CLAMP, S.S.

14 12 500173 1" FLANGE-90-1" HOSE BARB POLY
15 2 500174 1" FLANGE-90-1" FLANGE LBOPOLY

. g 16 3 500175 1" FLANGE TEE POLY
"\'\ 17 2 520087 HOSE CLAMP NO 20 STAINLESS
'5'(_ g @ 18 26 520090 HOSE CLAMP NO 16 STAINLESS

26N

""'\ ) 19 2 690757 BALL VLV ASSY,1"FLG-1"HBARB
@ 27" LONG 20 81 737921 QUICK TJET 3-TIP BODY,1" HV

21 56 900002  1/4UNC X 3/4 HEX BOLT

22 64 900010 1/4UNC X 3" HEX BOLT

23 12 914000  1/4UNC HEX STOVER NUT

24 12 920000 1/4 SAE FLAT WASHER

25 14 500155 1" FLANGE CAP PLUG POLY

26 2 164916  Z-BRKT, WET BOOM SECT 1, STS

27 1 165855 15" WET BOOM WLD, 49.40 LG

(7) 5" Lone
@ 0 32" LONG



NOTE: RIGHT BOOM IS SHOWN.

SECTION-7 ASSEMBLY

(‘}/ ,
\\\\\\\\ SECTION-8 ASSEMBLY

129 508129



0€T

0€T80S

° 4" LONG

OLXO)

o 81" LONG

20" SPACING 90' WET BOOM ASSEMBLY

DET. QTY PART NO.

1 22
2 1
3 1
4 2
5 1
6 6
7 46
8 28
9 28
10 4
1 4
12 29
13 29
14 12
15 4
16 1
17 2
18 32
19 1
20 55
21 48
22 56
23 10
24 10
25 1
26 12
27 2

° 5" LONG 29 1
@ o 40" LONG
o 5" LONG

164859
165668
165670
165672
165936
165664
197116
470375
470376
500105
500109
500157
500159
500173
500174
500175
520087
520090
690752
737921
900002
900010
914000
920000
690753
500155
164916
165934
165932

DESCRIPTION

CLAMP MT BRKT, WET BOOM, STS
20" WET BOOM WLD,52.91 LG 09
20" WET BOOM WLD,67.91 LG 09
20" WET BOOM WLD,125.20 LG 09
20" WET BOOM WLD,154.63 LG '11
20" WET BOOM WLD,45.20 LG 09
HOSE 1IN 1-FBR BR BLK EPDM
TUBE CLAMP BODY,1.31 ID (PAIR)
COVER PLATE FOR 470375

1.00 HOSE BARB TEE, POLY
1.00-90-1.00 HOSE BARB, POLY
1" FLANGE GASKET EPDM
1" FLANGE CLAMP, S.S.

1" FLANGE-90-1" HOSE BARB POLY
1" FLANGE-90-1" FLANGE LBOPOLY
1" FLANGE TEE POLY
HOSE CLAMP NO 20 STAINLESS
HOSE CLAMP NO 16 STAINLESS

RH BALL VLV ASSY,STD VOL 90°
QUICK TJET 3-TIP BODY,1" HV
1/4UNC X 3/4 HEX BOLT

1/4UNC X 3" HEX BOLT

1/4UNC HEX STOVER NUT

1/4 SAE FLAT WASHER

LH BALL VLV ASSY,STD VOL 90'
1" FLANGE CAP PLUG POLY
Z-BRKT, WET BOOM SECT 1, STS
20" WET BOOM WLD,67.41 LG '11
20" WET BOOM WLD,52.41 LG '11

o 19" LONG
o 80" LONG

0
&
0y Y
Ly
©



NOTE: RIGHT BOOM IS SHOWN.

SECTION-7 ASSEMBLY

\ SECTION-8 ASSEMBLY

131 508131



CeT

Z2E€T80S

20" SPACING 100' WET BOOM ASSEMBLY (SV)
DET. QTY PART NO. DESCRIPTION

6 164859  CLAMP MT BRKT, WET BOOM, STS

1 165668 20" WET BOOM WLD,52.91 LG 09
1 165670 20" WET BOOM WLD,67.91 LG 09
2 165672 20" WET BOOM WLD,125.20 LG 09
2 165936 20" WET BOOM WLD,154.63 LG '11
4 165664 20" WET BOOM WLD,45.20 LG 09
46 197116  HOSE 1IN 1-FBR BR BLK EPDM

32 470375 TUBE CLAMP BODY,1.31 ID (PAIR)
32 470376  COVER PLATE FOR 470375

10 4 500105 1.00 HOSE BARB TEE, POLY

11 2 500109 1.00-90-1.00 HOSE BARB, POLY
12 33 500157 1" FLANGE GASKET EPDM
13 33 500159 1" FLANGE CLAMP, S.S.

14 12 500173 1" FLANGE-90-1" HOSE BARB POLY
15 2 500174 1" FLANGE-90-1" FLANGE LBOPOLY

O©oONOO O WN =

16 3 500175 1" FLANGE TEE POLY
. 17 2 520087 HOSE CLAMP NO 20 STAINLESS
; ,,_\, 18 24 520090 HOSE CLAMP NO 16 STAINLESS
AN 19 2 690757 BALL VLV ASSY,1"FLG-1"HBARB
A ) @ 20 61 737921 QUICK TJET 3-TIP BODY,1" HV
¢ DR a 27" LONG 21 56 900002 1/4UNC X 3/4 HEX BOLT

22 64 900010 1/4UNC X 3" HEX BOLT

23 12 914000 1/4UNC HEX STOVER NUT

24 12 920000 1/4 SAE FLAT WASHER

25 4 165666 20" WET BOOM WLD,50.41 LG 09
26 14 500155 1" FLANGE CAP PLUG POLY
27 2 164916  Z-BRKT, WET BOOM SECT 1, STS
28 1 165932 20" WET BOOM WLD,52.41 LG '11
29 1 165934 20" WET BOOM WLD,67.41 LG '11

0 81" LONG

(7) 5" Lons
. @ a 40" LONG
?’ 5" LONG
(10)
(i8)
. ﬂ 19" LONG

N

0
0, S0y,
> 7
AU S

> D 0 80" LONG



NOTE: RIGHT BOOM IS SHOWN.

SECTION-7 ASSEMBLY

‘\\\\\\\ SECTION-8 ASSEMBLY

133 508133



VET

Y€1809

15" SPACING 90' WET BOOM ASSEMBLY (HV)

DET. QTY PART NO.

1
2
3
4
5
6
7
8

2 164859
1 165656
1 165658
2 165857
2 165662
4 165654
46 197116
28 470375
28 470376
2 500105
2 500109
38 500157
38 500159
12 500173
2 500174
5 500175
2 520087
24 520090
2 690757
71 737921
48 900002
56 900010
10 914000
10 920000
2 165928
500158
500160
500161
500162
500171
500155
164916
165853
165926

S RSO N O OO O Y

g

i,

26" LONG

”
050

DESCRIPTION

CLAMP MT BRKT, WET BOOM, STS
15" WET BOOM WLD,52.90 LG 09
15" WET BOOM WLD,67.91 LG 09
15" WET BOOM WLD, 124.40 LG
15" WET BOOM WLD,155.63 LG 09
15" WET BOOM WLD,50.20 LG 09
HOSE 1IN 1-FBR BR BLK EPDM
TUBE CLAMP BODY,1.31 ID (PAIR)
COVER PLATE FOR 470375

1.00 HOSE BARB TEE, POLY
1.00-90-1.00 HOSE BARB, POLY
1" FLANGE GASKET EPDM
1" FLANGE CLAWP, S.S.

1" FLANGE-90-1" HOSE BARB POLY
1" FLANGE-90-1" FLANGE LBOPOLY
1" FLANGE TEE POLY
HOSE CLAMP NO 20 STAINLESS
HOSE CLAMP NO 16 STAINLESS
BALL VLV ASSY,1"FLG-1"HBARB
QUICK TJET 3-TIP BODY,1" HV
1/4UNC X 3/4 HEX BOLT

1/4UNC X 3" HEX BOLT

1/4UNC HEX STOVER NUT

1/4 SAE FLAT WASHER

15" WET BM TUBE WLD,5.10LG '11
1 1/2" GASKET FOR 2" FLANGE

2" FLANGE CLAMP, S.S.
2"FLANGE- 1"FLANGE COUPLER,POLY
2" FLANGE-1 1/2 HOSE BARB POLY
1" FLANGE-1" HOSE BARB  POLY
1" FLANGE CAP PLUG POLY
Z-BRKT, WET BOOM SECT 1, STS
15" WET BOOM WLD, 64.40 LG

15" WET BOOM WLD,41.82LG  '11

W
2 W



NOTE: RIGHT BOOM IS SHOWN.

SECTION-7 ASSEMBLY

‘(57/. )
‘\\\\\\\ SECTION-8 ASSEMBLY

135 508135



9€T

9€T809

15" SPACING 100' WET BOOM ASSEMBLY (HV)

DET. QTY PART NO.

6 164859
5 165656
1 165658
2 165857
2 165662
4 165654
46 197116
32 470375
9 32 470376
10 2 500105
11 2 500109
12 39 500157
13 39 500159
14 12 500173
15 2 500174
16 5 500175
17 2 520087
18 24 520090
19 2 690757
20 81 737921
21 56 900002
22 64 900010
23 12 914000
24 12 920000
25 1 165853

O~NOoOOTA, WON =

26 2 500158
27 2 500160
28 2 500161
29 2 500162
30 4 500171
31 14 500155
32 2 164916

(7) 5" Long
(10)

5 Lona (7) v

ﬂ 32" LONG
(30)(12)

DESCRIPTION

CLAMP MT BRKT, WET BOOM, STS
15" WET BOOM WLD,52.90 LG 09
15" WET BOOM WLD,67.91 LG 09
15" WET BOOM WLD, 124.40 LG
15" WET BOOM WLD, 155.63 LG 09
15" WET BOOM WLD,50.20 LG 09
HOSE 1IN 1-FBR BR BLK EPDM
TUBE CLAMP BODY,1.31 ID (PAIR)
COVER PLATE FOR 470375

1.00 HOSE BARB TEE, POLY
1.00-90-1.00 HOSE BARB, POLY
1" FLANGE GASKET EPDM
1" FLANGE CLAMP, S.S.

1" FLANGE-90-1" HOSE BARB POLY
1" FLANGE-90-1" FLANGE LBOPOLY
1" FLANGE TEE POLY
HOSE CLAMP NO 20 STAINLESS
HOSE CLAMP NO 16 STAINLESS
BALL VLV ASSY,1"FLG-1"HBARB
QUICK TJET 3-TIP BODY,1" HV
1/4UNC X 3/4 HEX BOLT

1/4UNC X 3" HEX BOLT

1/4UNC HEX STOVER NUT

1/4 SAE FLAT WASHER

15" WET BOOM WLD, 64.40 LG

1 1/2" GASKET FOR 2" FLANGE

2" FLANGE CLAMP, S.S.
2"FLANGE - 1"FLANGE COUPLER,POLY
2" FLANGE-1 1/2 HOSE BARB POLY
1" FLANGE-1" HOSE BARB POLY
1" FLANGE CAP PLUG POLY
Z-BRKT, WET BOOM SECT 1, STS



NOTE: RIGHT BOOM IS SHOWN.

SECTION-7 ASSEMBLY

\\\\\\\\ SECTION-8 ASSEMBLY

137 508137



8€T

8€T80S

20" SPACING 90' WET BOOM ASSEMBLY (HV)

DET. QTY PART NO.

122

2 1

3 1

4 2

5 2

6 6

7 46

8 28

9 28

10 2

11 4

12 35

13 35

14 12

15 4

16 3

17 2

‘:' 18 28

" OR (::) 19 1
0 4" LONG 20 55

—
e "L SR N AC B\ I \C R \V )

164859
165668
165670
165672
165936
165664
197116
470375
470376
500105
500109
500157
500159
500173
500174
500175
520087
520090
690752
737921
900002
900010
914000
920000
165934
500158
500160
500161
500162
500171
690753
500155
164916
165932

DESCRIPTION

CLAMP MT BRKT, WET BOOM, STS
20" WET BOOM WLD,52.91 LG 09
20" WET BOOM WLD,67.91 LG 09
20" WET BOOM WLD,125.20 LG 09
20" WET BOOM WLD,154.63 LG '11
20" WET BOOM WLD,45.20 LG 09
HOSE 1IN 1-FBR BR BLK EPDM
TUBE CLAMP BODY,1.31 ID (PAIR)
COVER PLATE FOR 470375

1.00 HOSE BARB TEE, POLY
1.00-90-1.00 HOSE BARB, POLY
1" FLANGE GASKET EPDM
1" FLANGE CLAMP, S.S.

1" FLANGE-90-1" HOSE BARB POLY
1" FLANGE-90-1" FLANGE LBOPOLY
1" FLANGE TEE POLY
HOSE CLAMP NO 20 STAINLESS
HOSE CLAMP NO 16 STAINLESS

RH BALL VLV ASSY,STD VOL 90'
QUICK TJET 3-TIP BODY,1" HV
1/4UNC X 3/4 HEX BOLT

1/4UNC X 3" HEX BOLT

1/4UNC HEX STOVER NUT

1/4 SAE FLAT WASHER

20" WET BOOM WLD,67.41 LG '11
1 1/2" GASKET FOR 2" FLANGE

2" FLANGE CLAMP, S.S.
2"FLANGE-1"FLANGE COUPLER,POLY
2" FLANGE-1 1/2 HOSE BARB POLY
1" FLANGE-1" HOSE BARB  POLY
LH BALL VLV ASSY,STD VOL 90'
1" FLANGE CAP PLUG POLY
Z-BRKT, WET BOOM SECT 1, STS
20" WET BOOM WLD,52.41 LG '11



©
4
Y
(\ \

N

NOTE: RIGHT BOOM IS SHOWN.

SECTION-7 ASSEMBLY

7
I
\ SECTION-8 ASSEMBLY

199 508139



ovT

0rT180S

e 27" LONG

(7) 81" Lovg

(7) s* Lone

20" SPACING 100' WET BOOM ASSEMBLY (HV)

DET. QTY PART NO.

6 164859
1 165668
1 165670
2 165672
2 165936
4 165664
46 197116
32 470375
9 32 470376
10 2 500105
11 2 500109
12 39 500157
13 39 500159
14 12 500173
15 2 500174
16 5 500175
17 2 520087
18 20 520090
19 2 690757
20 61 737921
21 56 900002
22 64 900010
23 12 914000
24 12 920000
25 1 165934

ONOO O WON =

26 2 500158
27 2 500160
28 2 500161
29 2 500162
30 4 500171
31 4 165666
32 14 500155
33 2 164916
34 1 165932

(7) 26 LONG.

DESCRIPTION

CLAMP MT BRKT, WET BOOM, STS
20" WET BOOM WLD,52.91 LG 09
20" WET BOOM WLD,67.91 LG 09
20" WET BOOM WLD,125.20 LG 09
20" WET BOOM WLD,154.63 LG '11
20" WET BOOM WLD,45.20 LG 09
HOSE 1IN 1-FBR BR BLK EPDM
TUBE CLAMP BODY,1.31 ID (PAIR)
COVER PLATE FOR 470375

1.00 HOSE BARB TEE, POLY
1.00-90-1.00 HOSE BARB, POLY
1" FLANGE GASKET EPDM
1" FLANGE CLAMP, S.S.

1" FLANGE-90-1" HOSE BARB POLY
1" FLANGE-90-1" FLANGE LBOPOLY
1" FLANGE TEE POLY
HOSE CLAMP NO 20 STAINLESS
HOSE CLAMP NO 16 STAINLESS
BALL VLV ASSY,1"FLG-1"HBARB
QUICK TJET 3-TIP BODY,1" HV
1/4UNC X 3/4 HEX BOLT

1/4UNC X 3" HEX BOLT

1/4UNC HEX STOVER NUT

1/4 SAE FLAT WASHER

20" WET BOOM WLD,67.41 LG '11
1 1/2" GASKET FOR 2" FLANGE

2" FLANGE CLAMP, S.S.
2"FLANGE- 1"FLANGE COUPLER,POLY
2" FLANGE-1 1/2 HOSE BARB POLY
1" FLANGE-1" HOSE BARB  POLY
20" WET BOOM WLD,50.41 LG 09
1" FLANGE CAP PLUG POLY
Z-BRKT, WET BOOM SECT 1, STS
20" WET BOOM WLD,52.41 LG '11

0
8,
00y %
{ 73



NOTE: RIGHT BOOM IS SHOWN.

SECTION-7 ASSEMBLY

':‘71_ "
\ SECTION-8 ASSEMBLY

141 508141



[A4"

1809

AWS HYDRAULIC VALVE ASSEMBLY
DET. QTY PART NO. DESCRIPTION
1 1 361872 AWS VALVE MT WLDMT, STS 09
2 1 606370 VALVE, FVv8623 V1 SUNSOURCE
3 1 611126  7/8MJIC-7/8MOR ADPTR
4 3 618119  9/16MJIC-90-9/16MOR LBO
5 2 618126  9/16MJIC-9/16MOR ADPTR
6 1 618241  3/4MJIC-90-3/4MOR LBO
7 3 900128 3/8UNC X 3/4 HEX BOLT
8 8 900129  3/8UNC X 1" SERR FLANGE BOLT
9 8 470087  3/8UNC HEX FLANGE LOCK NUT
10 1 361908 AWS MANIF COVER WLD




evt

€r1809

LH FRONT LEG

RH FRONT LEG

DRY TANK

§

© o

5

]

{s6

WET TANK

AIR DRYER

/

AIR VALVE \

PRESSURE SWITCH

(17)
©

EXHAUST BRAKE
CYLINDER

/
FOAMER CONTROL

O,

FOAMER TANK

AIR COMPRESSOR

o
m
—

O©OO~NOOO A~ WN =

' AIR BAG AIR BAG
CONTROL VALVE CONTROL VALVE
() Y,
\_/
LH REAR LEG RH REAR LEG
AIR BAG AIR BAG
CONTROL VALVE CONTROL VALVE
(3
O/

AIR LINE DIAGRAM STS 14 08

QTY PART NO.

601473
601476
601478
601641
601642
601483
601554
601624
601625
601633
601587
601592
601707
611306
611307
601671
611352

4 DN

DESCRIPTION

HOSE, 1/4 X 18 AIR
HOSE, 1/4 X 120 AIR
HOSE, 1/4 X 175 AIR
HOSE, 1/4 X 222 AIR
HOSE, 1/4 X 256 AIR
HOSE, 1/2 X 84 AIR
HOSE, 1/4 X 46 AIR
HOSE, 3/8 X 60 AIR
HOSE, 1/4 X 14 AIR
HOSE, 3/8 X 11 AIR
HOSE, 3/8 X 102 AIR
HOSE, 1/4 X 69 AIR

HOSE, 1/4 X 63 AIR
12-P919J-12FJX-12FJX90-42
10-P919J-10FJX- 10FJX-40

HOSE, 1/4 X 145 AIR
04-213-04FJX-04FJX-25 H/A



NOTICE

The following page contains decals for the model STS 14.

These decals can be obtained from Hagie Mfg. Co. and
should be used whenever your machine is repainted or
when the decals become worn, weathered, or faded.

Special attention should be paid to decals involving
personal safety. They have been attached for your pro-
tection.

KEEP THEM IN PLACE.

Contact: Hagie Manufacturing Co.
721 Central Ave West
Box 273
Clarion, Iowa 50525-0273

144



QTY. PART NO.

4

650103

650107

650114

650115

650116

650118

650125

650132

650140

650144

650146

650154

650155

650156

650158

650163

650164

650165

650174

650176

650177

650178

650217

650223

650225

650228

650230

650231

650232

650233

650234

650235

650239

650264

650272

650275

650276

650339

650348

650367

650372

650377

650848

650849

650850

650851

650954

650981

650982

650985

STS14 DECALS

DESCRIPTION
TREAD ADJUST INDICATOR DECAL
CAUTION BOOSTER DECAL
FILL WITH FRESH WATER DECAL
HAND WASH ONLY DECAL
INDUCTOR FILL INSTRUCTION DECAL
DO NOT USE EITHER DECAL
AGITATOR RATE IND DECAL
CUMMINS POWER DECAL
ENGINE COMPARTMENT DECAL SET
LOGO, SOLUTION TANK DECAL
HAGIE UPFRONT DECAL
PATENTS,HAGIE UPFRONT DECAL
SIDE FILL CONTROL DECAL
PRESS WASH CONTROL DECAL
SPEED CONTROL STS CAB DECAL
POWER POINT DECAL
NO PASSNGR/NOT NEAR LEAK DECAL
PWR LINE/BM FOLD/GLASS DECAL
RADIATOR CAUTION DECAL
CAUTION, CAB CHEM EXPOSER DECAL
THROTTLE, BRAKE, PUMP DECAL
CAUTION QUICK ATTACK PIN DECAL
CAUTION, CHECK OIL DECAL
30MPH ID SYMBOL DECAL
SPRAY SELECT STS DECAL
BOOM MODULE PINOUT DECAL
CAB MODULE PINOUT DECAL
AUX POWER DECAL
AUX POWER LOCATION DECAL
TREAD PINOUT DECAL
ENGINE ELECTRICAL BOX DECAL
REAR MODULE PINOUTS DECAL
LIGHT/FLSH-FUSE/RELAY DECAL
SIGHT GAUGE, 1400G SS DECAL
200AMP ECM FUSE DECAL
CONTROL CENTER DECAL
FUSE & RELAY DECAL
WARNING, HYD OIL INJ DECAL
NOTICE DRAIN AIR TANK DECAL
AIR FILTER INSTRUCTION DECAL
MAIN ELECTRICAL DISCONNECT DECAL
NOTICE-R134A 3LB DECAL
CAUTION, SLIP OR FALL DECAL
CAUTION, ENGINE FUEL DECAL
DANGEROUS CHEM DECAL
SHIELDS DECAL
DIESEL DECAL
COOLING SYSTEM DECAL
ELECTRICAL DECAL

WHEEL BOLT TORQUE DECAL

145

LOCATION
1-ON EACH LEG SLIDE TUBE
NEAR BOOSTER POSTS
ON FRESH WATER TANK
NEAR HAND WASH VALVE
ON SIDE OF FILL ARM
NEAR AIR INTAKE ON SHEET METAL
ON KZCO AGITATION VALVE
LOCATED ON ENGINE HOOD
ON ENGINE HOOD
ON EACH SIDE SOLUTION TANK
ON LOWER FRONT WINDSHIELD
ON LOWER LEFT REAR OF MAINFRAME
ON SIDE FILL SWITCH BOX
ON PRESS WASHER SWITCH BOX
ON CONSOLE
ON CONSOLE
ON LEFT UPPER REAR POST
ON RIGHT REAR UPPER CAB POST
ON TOP OF RADIATOR
ON UPPER RIGHT SIDE WINDOW
ON CONSOLE
1-EA ON FRONT CROSSMEMBER BY Q-ATTACH
ON PRESSURE WASHER MOUNT
ON REAR BUMPER
ON CONSOLE
INSIDE ELECT LIFT ARM COVER
IN CONSOLE
ON THE BOTTOM OF CONSOLE
ON CONSOLE
ON BELLY PAN
INSIDE ENGINE ELECTRICAL BOX
INSIDE REAR ELECTRICAL BOX
ON BELLY PAN
ON LEFT REAR OF CAB
NEAR AIR CLEANER MOUNT
ON CONSOLE
ON CONSOLE
1-ON SIDE OF OIL TANK
ON AIR TANK
ON ENGINE AIR FILTER END CAP
NEAR BOOSTER POSTS
1-NEAR ELECTIC VALVE ON TRANSOM
RH SIDE OF ENGINE ON FRAME
ON LADDER PIVOT TUBE
NEAR FUEL TANK NECK
SOLUTION TANK FILLER NECK
ON LOWER LH REAR MAINFRAME TUBE
NEAR FUEL TANK NECK
NEAR RADIATOR CAP.
ON RH CAB DOOR

ON EACH WHEEL RIM

508145



LEFT _nmoz%ws_._mm_. MOTOR — RIGHT _nm% WHEEL MOTOR
R0 6P 9 P 6 9 IPePee

1 _ﬁr«. o0& M:_ 5

0 Qe
Pf/d/ o
O

d

bb

\0

d 69 %

——=——FROM PRESSURE WASHER

ﬂ@\

9@ 37

LEFT REAR WHEEL MOTOR OIL COOLER 88) RIGHT REAR WHEEL MOTOR

i

146 508146



DET.

NO 0O O & WN

QTY PART NO.

HFHENHFRFNPFHFEFPAEFEFNNFFWUNWOHRHRFRFFEFEREFREHENNNHEREFEFENNRFEFHEFRREREERERENNRNRFRFRFRFRF - -

606173
606176
605623
605622
607001
615848
618800
606288
606291
610968
605625
605647
760732
606246
607004
606258
615823
615822
615869
615845
615888
615849
611127
618753
606196
618767
618186
618640
618248
618746
618469
618745
470471
618747
618178
618759
618431
618768
618362
618308
61644k
618302
618830
618119
616388
618467
618758
618477
618655
618456
615886
618581
618752
616391
618509

STS 14 HYDRAULIC DIAGRAM 2011
REFERENCE DRAWING NO. 499100S1

DESCRIPTION
SAUER 75CC PUMP,C/C-MT 05
SAUER 75CC PUMP,C/B-MT 05

SUCTION STRAINER,39GPM 100M 32
SUCTION STRAINER,21GPM 100M 24
SAUER GEAR PUMP 29CC DEIL

RH FRONT HYDROSTAT TUBE ASSY
OIL COOLER STS12 2000
WHL MOTOR, 51C060 SAUER

WHL MOTOR, 51C060 W/SENSR SAUER
WHEEL HUB,26:1 W/BRAKE BONFIG
IN-TANK RETURN FILTER, 10M
BREATHER-HYD RSRVR

HYD TANK WLD,STS10/12/14
MANIFOLD, #16 3-STN 180
SAUER PISTON PUMP  JRR0O60B
REFIEF, LS PUMP  SAUER

LH FRT CASEDRAIN HYD TUBE ASSY
RH FRT CASEDRAIN HYD TUBE ASSY
M/F CASE DRAIN TUBE, STS 07
OUTER HYDROSTAT TUBE ASSY
INNER HYDST TUBE ASSY,14/20 09
LH FRONT HYDROSTAT TUBE ASSY

1 1/16MJIC-1 1/16MOR ADPTR
7/16MOR PLUG, HEX SOCKET
PRESSURE TRANSDUCER, 9000 PSI
1 7/8FJIC-1 5/8MJIC ADPTR

1 5/16MJIC-1 5/16MOR ADPTR

1 5/16MJ-90-1 5/16FJ SWIV LBO
1 1/16MJIC-90-1 1/16MOR LBO

2 1/2MJIC-45-2 1/2MOR LBO
3/4MJIC-1 1/16MOR ADPTR

1 7/8MJIC-45-1 7/8MOR LBO

1 5/16MOR PLUG, MAGNETIC

1 1/2 FLANGE-1 7/8MJIC ADPTR

1 5/16MJIC-90-1 5/16MOR LBO

1 5/8MOR PLUG, HEX SOCKET

3/4 (-12) SPLIT FLANGE KIT #62
1 5/8MJIC-90-1 5/8FJX TUBE

1 7/16MFOR-90-1 7/16FFOR LBO

1 1/16MJIC-1 5/16MOR ADPTR
10-451TC-12FJX-12FJX90-48 H/A
1 1/16MJIC-90-1 5/16MOR LBO

1 5/16MJ-1 5/16MOR 6.0LG ADPTR
9/16MJIC-90-9/16MOR LBO
10-451TC-12FJX-10FJX90-91 H/A
7/16MJIC-7/16MOR ADPTR

1 5/16 MOR PLUG, HEX SOCKET

1 5/8MJIC-90-1 5/8MOR LBO

1 7/16FFOX RUN TEE-1 7/16MFOR
7/8MJIC UNION

LH FRT WHL MAIN TUBE ASY,STS09
7/8MJIC UNION TEE

1 5/8MJIC BLKHD RUN TEE
12-451TC-12FJ3X-12FJX90L-21 H/A
7/16MOR RUN TEE-7/16MJIC

'10

147

DET.

56
57
58
59
60
61
62
63
64
65
66
67
68
69
70
71
72
73
74
75
76
77
78
79
80
81
82
83
84
85
86
87
88
89
90
91
92
93
94
95
96
97
98
99
100
101
102
103
104
105
106
107
108
109

QTY PART NO.

HEENHFNHFHRFHRFHRHEHHRFHRHEFRERREERPERHRHEREENRFRHEFRRFEHEFRHEFEREREFERERNFRFFRENFENNRFERRRRFRRF

616400
618637
616038
611126
616957
616340
616336
616565
616942
616335
616566
616958
616345
616264
616373
616265
616346
616347
616343
616399
616310
618734
618444
618531
618765
610971
618451
615885
616398
616397
616396
618799
618812
618766
618476
618762
618641
618763
618764
618463
618541
618183
616375
618333
618487
618483
615867
618019
616277
616380
616338
618740
615875
618853

DESCRIPTION
12-451TC-12FJX-12FJX90L-24 H/A
7/8MOR BRANCH TEE-7/8MJIC
04-471TC-06FJIX-06FJIX90-15 H/A
7/8MJIC-7/8MOR ADPTR
16C15-16FFOX-16FFOX45-28  H/A
16C15-16FFOX-16FFOX-51 H/A
16C15-16FFOX-16FFOXL90-78 H/A
16C15-16FFOX-16FF0X-129 H/A
16C15-16FFOX-16FFOX-140 H/A

16C15-16FF0X90-16FFOXL90-32H/A

16C15-16FFOX-16FF0X90-151 H/A
16-881-20FLG-16FJX45-66 H/A
16-881-16FJX-20FLG-73 H/A
08-451TC-10FJX-08FJIX45-136 H/A
08-451TC-10FJX-08FJX45-212 H/A
08-451TC-12FJX-08FJIX45-175 H/A
24-881-24FJX-24FJX90-103  H/A
16-881-20FJX-16FJX90-59 H/A
32-881-32FJX-32FJX-53 H/A
24-881-20FJX-24FJX90-105 H/A
10-451TC-10FJX-12FJX-24 H/A

9/16JIC .047 ORIFICE ADPTR
9/16MOR RUN TEE-9/16MJIC
9/16FJIC CAP NUT

2" FLANGE-2 1/2MJIC ADPTR #61
WHEEL HUB,30:1 W/BRAKE BONFIG
3/4FJIC SW RUN TEE-3/4MJIC

RH FRT WHL MAIN TUBE ASY,STS09

20-881-16FJX-20FJX-83 H/A
20-881-16FJX-20FJX-77 H/A
20-881-20FJX-20FJX90-70 H/A

1"FLG-1"ORFS ADPTR W/9/16 PORT
3/4 FLANGE-1 7/16MFOR ADPTR

2" SPLIT FLANGE KIT 461

1 5/8MJIC-90-1 5/16MOR LBO
5/8FJIC-1 7/8MJIC ADPTR
1/16FJIC-1 5/16MJIC ADPTR
1/16MJIC-90-1 1/16FJX TUBE
7/8MJIC-90-1 7/8FJX TUBE LBO
5/16MJIC-90-1 5/16MOR XL LBO
1 5/16FJIC-1 1/16MJIC ADPTR
3/4MJIC-90-7/8MOR LBO
04-451TC-06FJX-08FJX-68
7/8FJIC SW RUN TEE-7/8MJIC
1 1/16FJ SW RUN TEE-1 1/16MJ

1 1/16FJIC-9/16MJIIC ADPTR
FRONT BRAKE TUBE, STS 07
9/16MJIC UNION TEE
04-451TC-06FJIX-04FJIX45-180 H/A
04-451TC-08FJIX-06FJIX90-85 H/A
16C15-16FFOX-16FFOX-127 H/A
3/4 FLANGE-90-1 7/16MFOR LBO
WHEEL MOTOR HYD TUBE ASSY

1 7/16MFOR-45-1 7/16FFOR ADPTR

=

H/A

508147



LH STEERING

&
CYLINDER \
9.
&

AH STEERING
CYLINDER

HE o
| i 10
PUMP
SIDE FILL @ () /@F 2 (125) "SoLUTION PUNP
CYLINDER CONTROL
(20) P o g3
: REM @ A o
(1) © =g
: 52
ot avoer| HO gy @ o

¥} REAR TREAD

B
®
2]

LEFT REAR WHEEL MOTOR

LH REAR TREAD T /

1aE 508148



DET.

NO O JONU = WN

NRNNNRNFE e
FUWUNHOWOVONONUEWNH+HO

25

QTY PART NO.

HHEHEHEFREHEOWHREHFRHEHEFEREERENWHRHNHHEEHRENNNNNHENFENSEREREEREHEFRFFREHERFWUHRREEEREFRFORFRHEHNRFRRENFHFHEENRFNKRRN

749331
621550
606247
606246
606254
621554
621552
691160
606213
606253
606347
615772
615866
615868
618629
615874
611125
618241
618609
618249
618119
618473
618444
618126
618753
618108
618361
618509
618759
618302
618467
618308
618529
618470
618451
618630
618688
618486
618455
618475
618761
618314
618114
616070
616072
616372
616446
618628
616382
618397
618191
616531
616071
616504
618807
616448
618248
618273
618178
618499
616301
616447
618805
616306
616377
616088
616441

STS 14 HYDRAULIC DIAGRAM 2011
REFERENCE DRAWING NO. 499100S2

DESCRIPTION

STEERING CTRL VALVE, LS SAUER
HYD CYL, 2.50 X 8.81 X 1.250
MANIFOLD W/CHK VLV SAUER
MANIFOLD, #16 3-STN 180

FLOW DIVIDER, OLS160 SAUER
HYD CYL, 1.50 X 12.25 X .750
HYD CYL, 3.00 X 16.00 X 1.375
HYPRO PUMP, 9306C-HM5C-BU,FLG
HYD SOLE VLV,2P-3W,9/16FOR 05
CTRL VALVE,SOLU PUMP SAUER
PRESSURE TRANSDUCER, 7500PSI
STRG CYL JUMPER HYD TUBE ASSY
M/F HYD TUBE, LS LINE, STS 07
M/F HYD TUBE,PRES\RETRN STS 07
9/16MOR BRANCH TEE-9/16MJIC
M/F HYD TUBE,MAIN SUPLY,STS 07
3/4MJIC-3/4MOR ADPTR
3/4MJIC-90-3/4MOR LBO
3/4MJIC-90-3/4FJIC SWIV LBO
3/4MJIC-90-9/16MOR LBO
9/16MJIC-90-9/16MOR LBO
7/16MJIC-90-7/16MOR LBO
9/16MOR RUN TEE-9/16MJIC
9/16MJIC-9/16MOR ADPTR

7/16MOR PLUG, HEX SOCKET

1 1/16MJIC-3/4MNPT ADPTR
7/16MOR-9/16FOR ADPTR

7/16MOR RUN TEE-7/16MJIC

1 5/8MOR PLUG, HEX SOCKET

1 1/16MJIC-90-1 5/16MOR LBO
7/16MJIC-7/16MOR ADPTR

1 1/16MJIC-1 5/16MOR ADPTR

1 1/16MJ-45-1 1/16FJ SWIV LBO
3/4MJIC-1 5/16MOR ADPTR
3/4FJIC SW RUN TEE-3/4MJIC

1 5/16MJ-45-1 5/16FJ SWIV LBO
9/16MJ3-90-9/16MOR .025 CHK VLV
9/16FJIC SW RUN TEE-9/16MJIC

1 5/16MJIC-1 5/8MOR ADPTR
3/4MJIC-90-1 5/16MOR LBO

1 5/16FJX-1 1/16MOR ADPTR
3/4MJIC UNION
9/16MJIC-90-7/16MOR LBO
04-451TC-04MIBH-06MOR-11.00H/A
04-451TC-06FJX-04FJX45-195 H/A
04-451TC-06FJX-04FJX45-222 H/A
04-451ST-06FJX-04FJX90-131 H/A
7/8MJIC-45-7/8FJIC SWIV LBO
06-451TC-06FJX-08FJX90-25 H/A
1 5/16MOR-9/16FOR ADPTR

1 1/16MJ3-90-1 1/16FJ SWIV LBO
08-451TC-08FJX-08FJX-55 H/A
04-451TC-04MIBH-06MOR-13.00H/A
08-451TC-08FJX-08FJX-98 H/A
HYD CPLR, FEM {#12,3/4FOR
10-451ST-08FJX-12FJX-119  H/A
1 1/16MJIC-90-1 1/16MOR LBO

1 1/16MJIC-1/2MNPT ADPTR

1 5/16MJIC-90-1 5/16MOR LBO
7/16MJIC-90-9/16MOR LBO
04-451TC-04FJX-06FJX-21 H/A
10-451ST-08FJX-12FJX90-44 H/A
HYD CPLR, FEM {14,9/16FOR
08-451TC-08FJX-08FJX-11 H/A
04-451TC-06FJX-06FJIX90-44 H/A
04-451TC-06FJX-06FJIX-56 H/A
06-451TC-08FJX-08FJIX90-40 H/A

149

DET.

68
69
70
71
72
73
74

100
101
102
103
104
105
106
107
108
109
110
111
112
113
114
115
116
117
118
119
120
121
122
123
124
125
126
127
128
129
130
131
132
133

QTY PART NO.

HFHHENRHHEFEFREFERENNFEFFRREHEERENHFEERENFENFOORHENFRWHEREFRHREHRERERRHRFHERERREHERERRHRERERRRERERRRRRRNRERRRRF

616477
616305
616308
616320
616435
616310
616341
616330
616438
616327
616405
616379
616436
615870
616326
616730
615873
616642
616307
616395
616319
616476
616374
616364
611127
616404
618315
616322
616443
616315
616437
616416
616309
616321
616414
616415
606249
616465
618640
618171
618754
618755
618831
618733
606259
618474
690760
618602
690672
618770
618769
618806
691036
616451
616450
611128
618590
616617
616732
618774
618363
618487
618533
618842
618132
618440

DESCRIPTION

12-451TC-12FJX-12FJX-34 H/A
06-451TC-08FJIX-08FJX-56 H/A
10-451TC-10FJX-12FJX-12 H/A
04-451TC-04FJX-04FJX90-47 H/A
04-451TC-06FJX-04FJIX45-20 H/A
10-451TC-10FJX-12FJX-24 H/A
16-881-16FJX-20FJX-51 H/A
10-451TC-12FJX-12FJX90-87 H/A
04-451TC-04FJX-04FJX45-51 H/A
10-451TC-10FJX-10FJX90-44 H/A
10-451ST-08FJX-12FJX90-85 H/A
04-451TC-04FJIX-04FJX90-79 H/A
04-451TC-04FJIX-04FJX-21 H/A
HYD RETURN LINE, SHORT
08-451TC-08FJIX-10FJX90-48 H/A
08-451TC-08FJX-08FJX90-108 H/A
HYD RETURN LINE, LONG
08-451TC-10FJX-08FJX90-204 H/A
08-451TC-08FJIX-08FJX-23 H/A
16-881-16FJX-16FJX90-25 H/A
04-451TC-04FJX-04FJX90-32 H/A
10-451TC-10FJX-12FJX90-24 H/A
04-451TC-06FJIX-06FJX-27 H/A
06-451TC-08FJIX-06FJX90-31 H/A
1 1/16MJIC-1 1/16MOR ADPTR
16-451TC-16FJX-16FIX45-40 H/A
3/4MJIC-45-3/4MOR LBO
06-451TC-08FJIX-08FJX90-21 H/A
08-451TC-08FJIX-08FJX90-76 H/A
04-451TC-04FJIX-04FJX45-74 H/A
04-451TC-04FJX-06FJX90-28 H/A
10-451TC-12FJX-12FJX-25 H/A
10-451TC-10FJX-12FJX-149  H/A
06-451TC-08FJX-08FJIX90-136 H/A
04-451TC-06FJX-06FJIX-126  H/A
04-451TC-06FJIX-06FJX90-142 H/A
MANIFOLD, TRD ADJ PWRSYS
16-881-16FJX-16FJIX90-36 H/A
1 5/16MJ-90-1 5/16FJ SWIV LBO
7/8MOR-3/4FOR ADPTR

9/16MOR PLUG, HEX SOCKET
3/4MOR PLUG, HEX SOCKET

1 1/16MJIC-45-1 5/16MOR LBO
9/16JIC .042 ORIFICE ADPTR
DIVERSION VLV,STS LS 07
3/4MJIC-90-1 1/16MOR LBO

BANJO PUMP,3" SIDE FILL STS12
3/4MJIC-45-7/8MOR LBO

HMC 320 SPECIAL/MINUS HOSE
3/4MJIIC-3/4MOR BLKHD ADPT
9/16MJIC-9/16MOR BLKHD ADPT
HYD CPLR,MALE #12,7/8FOR

HYPRO 9307 PUMP
12-451TC-12FJX-12FJX90-34 H/A
10-451TC-12FJX-12FJX90-22 H/A
7/8MJIC-90-7/8MOR LBO
3/4MJIIC-45-3/4FJIC SWIV LBO
06-451TC-06FJIX-06FIJX-168  H/A
10-451TC-10FJX-12FJX90-121 H/A
7/8MJIC-90-7/8MOR LG LBO
7/16FJIC CAP NUT

1 1/16FJ SW RUN TEE-1 1/16MJ

1 1/16FJIC CAP NUT

1 1/16MJIC-90-1 5/8MOR LBO

1 1/16MOR-7/8FOR ADPTR
9/16MJIC-90-9/16MOR EX LG LBO

508149



04T

0ST80S

/
FUNSSIHd / /

NHNL3Y

€ 40 g 133HS @ o
o
B

BOTTOM TUBE \
TOP TUBE

BOTTOM TUBE
TOP TUBE

I
o] 122!
Y-

IX3 Wood Hi1

5

< RETERN R =

(dvaNv.1S-Noog 1004 00}/06

T3AIT HY

L1
A1
VA
//
Z2Z =
E 7=
2
g
z ! 3%
8., 2]
38 &
g€, 1 gm
= =1 m
@ 4% =1
gl gs ¢
Sz 25 §
@ 4% g ™
&, 25 28
= =1 a2 @
4% 4§ ™
2 &
2 S m
=2 8
=N
E
2" - i
- ©
n
1 @ o
TOP TUBE
BOTTOMTUBE—L
1

TOP TUBE

BOTTOM TUBE

ale— A\VMY)IVIHE W009 HH [t



DET.

OdOoONUFHFWN -

QTY PART NO.

—

—

—
NNOHPFWFUWUNHFHFOOFNFEFNWREFNHFHFFEFRFUOWNNNNNNH-

606272
621554
607540
621556
621558
621560
621562
470444
606248
618807
618748
618749
611125
618126
618444
618327
618241
618754
615852
615851
606347
618618
618609
618688
618743
618689
616430
618119
618486
618629

STS 10/12 HYDRAULIC DIAGRAM 2011
REFERENCE DRAWING NO. 499100S3

DESCRIPTION

VALVE, LOAD SENSE BOOM SAUER
HYD CYL, 1.50 X 12.25 X .750
KICK-DOWN RELIEF VALVE, 800PSI
HYD CYL, 2.50 X 18.00 X 1.500
HYD CYL, 3.00 X 11.00 X 1.380
HYD CYL, 2.50 X 21.00 X 1.380
HYD CYL, 2.25 X 21.00 X 1.380
ACCUMULATOR, 30CI 1508 PSI
90'BREAKAWAY VLV,STS PWRSYS
HYD CPLR, FEM #12,3/4FOR
7/16MJIC BLKHD RUN TEE

3/4MJIC BLKHD RUN TEE
3/4MJIC-3/4MOR ADPTR
9/16MJIC-9/16MOR ADPTR

9/16MOR RUN TEE-9/16MJIC
3/4MJIC-7/8MOR ADPTR
3/4MJIC-90-3/4MOR LBO

9/16MOR PLUG, HEX SOCKET
LIFTARM HYD TUBE ASSY,STSLS 07
HYD TUBE,MAIN BOOM, STS
PRESSURE TRANSDUCER, 7500PSI
9/16MJIC-90-9/16FJIC SWIV LBO
3/4MJIC-90-3/4FJIC SWIV LBO
9/16MJ-90-9/16MOR .025 CHK VLV
3/4MOR-3/4MJIC BLKHD, .040 ORF
9/16MJ-90-9/16MOR .042 CHK VLV
04-451TC-06FJIX-04FJX90-19 H/A
9/16MJIC-90-9/16MOR LBO
9/16FJIC SW RUN TEE-9/16MJIC
9/16MOR BRANCH TEE-9/16MJIC

DET.

151

31
32
33
34
35
36
37
38
39
40
41
42
43
4
45
46
47
48
49
50
51
52
53
54
55
56
57
58
59
60

QTY PART NO.

HHEFPAENHFHFNWRFRFFHFFENNNNFEFRFEFAEENOFNNNNDNREFENN

618668
614752
616384
618733
616358
616357
616365
616366
616403
616316
616304
616356
616353
616362
616352
616360
616075
616361
616364
618806
616349
616348
616350
616351
616135
616431
616359
616371
618804
618183

DESCRIPTION

9/16FJIC SWIV-9/16MOR ADPTR
RESTRICTOR BR TEE ASSY, .042DIA

08-451TC-08FJIX-08FJIX-43 H/A
9/16JIC .042 ORIFICE ADPTR
06-451TC-06FJX-06FJX-56 H/A
06-451TC-06FJIX-06FJIX90-79 H/A
06-451TC-08FJX-06FJX90-30 H/A
08-451TC-08FJX-08FJX90-18 H/A
06-451TC-06FJIX-06FJIX-65 H/A
06-451TC-06FJIX-06FIX45-18 H/A
06-451TC-06FJX-06FJX-36 H/A
06-451TC-06FJIX-06FJIX90-27 H/A
06-451TC-06FJX-06FJX-71 H/A
04-451TC-04FJX-06FJIX90-35 H/A
06-451TC-06FJX-06FJX-62 H/A
06-451TC-06FJIX-06FJIX-84 H/A
04-451TC-06FJIX-06FJIX-9 H/A
06-451TC-06FJIX-06FJIX-86 H/A
06-451TC-08FJIX-06FJIX90-31 H/A
HYD CPLR,MALE #12,7/8FOR
06-451TC-06FJIX-06FIX-47 H/A
06-451TC-06FJIX-06FJIX-42 H/A
06-451TC-06FJIX-06FJIX-58 H/A
06-451TC-06FJX-06FJIX-60 H/A
08-451TC-08FJX-08FJIX-50 H/A
04-451TC-04FJX-06FJIX-51 H/A
06-451TC-06FJIX-06FJIX-78 H/A
06-451TC-06FJX-06FJIX-38 H/A

HYD CPLR,MALE #14,9/16FOR
3/4MJIC-90-7/8MOR LBO

508151



[A°]"

ZS180S

g4
JLT

oIy

34NSS3Hd / /

© ?@

q

€ 40 g L33HS %"
J

G

®

BOTTOM TUBE \
TOP TUBE

BOTTOM TUBE

TOP TUBE

7

S
AT e

Q 2
N
AV

IX3 Wood H1__

(LNOY4)
JATVA OVHON

JATVA OVHON

’
RO
NN
BRNN
AN
N
\§
g
33
@ 3=
S B4
33 2§
=3 =] c M
S4 24 &
g =2 =®
@ 4% d@
gl 2% 28§
= =4 =
3 28
3 g™
S ]
4 &
El
&
2
1 ©
//
E— 1

~__IX3 mood Ad__ |

1 S
TOP TUBE ,
BOTTOM TUBE
«
TOP TUBE

BOTTOM TUBE

OVHON-INOO9 1004 00}/06

ea—{[ \VNVv3Hg N00d HH [



DET.

NHHRFFEFFHRF -~ -
OvVvVoo~NoOOuUuFEWNHFOVOVONONUVMEFEWN -

QTY PART NO.

NHFEFNUWNNHFPFAFUNFOWUNFOOFNNOENNREFREFRFUWBWNNNNNNRF

606272
621554
607540
621556
621558
621560
621562
470444
606248
618807
618748
618749
611125
618126
618444
618327
618241
618754
615852
615851
606347
618618
618609
618688
618743
618689
616430
618119
618486
618629
618668
614752
616384
618733

STS 14 HYDRAULIC DIAGRAM 2011
REFERENCE DRAWING NO. 499100S4

DESCRIPTION

VALVE, LOAD SENSE BOOM SAUER
HYD CYL, 1.50 X 12.25 X .750
KICK-DOWN RELIEF VALVE, 800PSI
HYD CYL, 2.50 X 18.00 X 1.500
HYD CYL, 3.00 X 11.00 X 1.380
HYD CYL, 2.50 X 21.00 X 1.380
HYD CYL, 2.25 X 21.00 X 1.380
ACCUMULATOR, 30CI 1508 PSI
90'BREAKAWAY VLV,STS PWRSYS
HYD CPLR, FEM #12,3/4FOR
7/16MJIC BLKHD RUN TEE

3/4MJIC BLKHD RUN TEE
3/4MJIC-3/4MOR ADPTR
9/16MJIC-9/16MOR ADPTR

9/16MOR RUN TEE-9/16MJIC
3/4MJIC-7/8MOR ADPTR
3/4MJIC-90-3/4MOR LBO

9/16MOR PLUG, HEX SOCKET
LIFTARM HYD TUBE ASSY,STSLS 07
HYD TUBE,MAIN BOOM,STS
PRESSURE TRANSDUCER, 7500PSI
9/16MJIC-90-9/16FJIC SWIV LBO
3/4MJIC-90-3/4FJIC SWIV LBO
9/16MJ-90-9/16MOR .025 CHK VLV
3/4MOR-3/4MJIC BLKHD, .040 ORF
9/16MJ-90-9/16MOR .042 CHK VLV
04-451TC-06FJIX-04FJX90-19 H/A
9/16MJIC-90-9/16MOR LBO
9/16FJIC SW RUN TEE-9/16MJIC
9/16MOR BRANCH TEE-9/16MJIC
9/16FJIC SWIV-9/16MOR ADPTR
RESTRICTOR BR TEE ASSY, .042DIA
08-451TC-08FJX-08FJIX-43 H/A
9/16JIC .042 ORIFICE ADPTR

153

DET.

35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
51
52
53
54
55
56
57
58
59
60
61
62
63
64
65
66
67

QTY PART NO. DESCRIPTION

HFHERNFEFNNHEFRFFEFENFNWHRFREFERENNNNFEREREENOENNNN

616358
616357
616365
616366
616403
616316
616304
616356
616353
616362
616352
616360
616075
616361
616364
618806
616349
616348
616350
616351
616135
616431
616359
616371
618804
618183
606455
616555
616557
616554
616556
606256
618473

06-451TC-06FJIX-06FJX-56 H/A
06-451TC-06FJIX-06FJIX90-79 H/A
06-451TC-08FJIX-06FJX90-30 H/A
08-451TC-08FJX-08FJX90-18 H/A
06-451TC-06FJIX-06FJIX-65 H/A
06-451TC-06FJIX-06FJIX45-18 H/A
06-451TC-06FJIX-06FJIX-36 H/A
06-451TC-06FJX-06FJIX90-27 H/A
06-451TC-06FJIX-06FJIX-71 H/A
04-451TC-04FJX-06FJIX90-35 H/A
06-451TC-06FJX-06FJIX-62 H/A
06-451TC-06FJX-06FJIX-84 H/A
04-451TC-06FJX-06FJIX-9 H/A
06-451TC-06FJX-06FJIX-86 H/A
06-451TC-08FJX-06FJIX90-31 H/A
HYD CPLR,MALE #12,7/8FOR
06-451TC-06FJIX-06FJIX-47 H/A
06-451TC-06FJIX-06FJIX-42 H/A
06-451TC-06FJIX-06FJIX-58 H/A
06-451TC-06FJX-06FJIX-60 H/A
08-451TC-08FJX-08FJX-50 H/A
04-451TC-04FJX-06FJIX-51 H/A
06-451TC-06FJIX-06FJIX-78 H/A
06-451TC-06FJIX-06FJIX-38 H/A
HYD CPLR,MALE #14,9/16FOR
3/4MJIC-90-7/8MOR LBO

NORAC HYD VALVE (44963D)
06-451TC-06FJIX-06FJIX90-31 H/A
06-451TC-06FJIX-06FIX90L-31 H/A
04-451TC-04FJX-06FJX90-30 H/A
08-451TC-06FJX-08FJIX90-31 H/A
CHECK VALVE, IN LINE SAUER

7/16MJIC-90-7/16MOR LBO

508153



N

o

-

/0@0 RH FRONT STEERING
AD

CYLINDER
\V
D

7

5 [ o

] STEERING VALVE

|
/==

L

=% HYDRAULIC
SUPPLY

ALL WHEEL STEER
HYDRAULIC VALVE

RH REAR STEERING

D
/ofzcmm
‘l
A>

® &

ALL WHEEL STEER DIAGRAM

154 508154



DET.

NO OO & WN -

QTY PART NO.

HHEFFEFNUNFWREEFENN

621602
621603
606370
618115
618119
611126
618126
618241
618314
615772
616531
616504

STS 14 HYDRAULIC DIAGRAM 2011
REFERENCE DRAWING NO. 499100S5

DESCRIPTION

HYD CYL,2.50 X 8.81 PHASE/SENS
HYD CYL,2.50 X 8.81 W/SENSOR
VALVE, FV8623 V1 SUNSOURCE
9/16MJIC-90-3/4MOR LBO
9/16MJIC-90-9/16MOR LBO
7/8MJIC-7/8MOR ADPTR
9/16MJIC-9/16MOR ADPTR
3/4MJIC-90-3/4MOR LBO

3/4MJIC UNION

STRG CYL JUMPER HYD TUBE ASSY
08-451TC-08FJX-08FJX-55 H/A
08-451TC-08FJX-08FJX-98 H/A

155

DET.

13
14
15
16
17
18
19
20
21
22
23
24

QTY PART NO.

e e i

616730
616448
616305
616379
616716
616710
616711
616712
616713
616717
616718
618191

DESCRIPTION

08-451TC-08FJX-08FJX90-108 H/A
10-451ST-08FJX-12FJX-119  H/A
06-451TC-08FJX-08FJIX-56 H/A
04-451TC-04FJX-04FJIX90-79 H/A

04-451TC-06FJIX-04FJIX90-119 H/A

08-451TC-06FJX-06FJX-95 H/A
08-451TC-06FJIX-06FJIX-129  H/A
08-451TC-06FJIX-06FJIX90-91 H/A

08-451TC-06FJIX-06FJIX90-119 H/A
08-451TC-08FJIX-12FJX90-118 H/A
10-451TC-12FJX-10FJX90-108 H/A
1 1/16MJ-90-1 1/16FJ SWIV LBO

508155



SPRAY SECTION VALVE
BOOM-3

©

SPARE SPARE
sv3 sv2 SV-1

90FRV-L/R 90FRV-L/R 293940 - BOOM HARNESS, STS 90/100' 10 BHI-L/R BHI-L

293860 - FENCE ROW EXT
EXT HARNESS 100'STS

100FRV-L/R

FENCE ROW

HEAD LIGHT
LEFT

HL3-L

= )

i

|

PT-9

a—C

usL
MAIN SPRAY
LIGHT
< <
7 a~\ (
@) aoon © OO
VALVE a ) 3

(o) QOD

L TOP COILS

BOOM BREAKAWAY _ _

90/100' BOOM - = T 4 e o3 e e o~ owoe oo o
2 2 2 g 2 A a2 2 a2 2 54
2 H H = S
ﬂ 700 O O [ [ (@) [ O

[o] [o] [o] [9] [e] [e] [o]
w w
8 8
2 o [<] [o] |of |~ 2
w . . . B &
& = 2] [2] 12| |2 &
SRERERERE
= SREIRERERE =
3 HEERERERE 3
[o] [o] [o] [o] [o] [o] [o]
BOOM INDICATOR LIGHTS
DL-5
_ﬁmmmo_:_H_H_J
c-n
293017 - MAIN CAB ENTRY HARNESS,STS '11 lc-c
PAGE 7 OF 7 Mc-B 293917 - CAB TO BOOM HARNESS, STS 10
lnc-A Ne-A 3
PAGE 5 OF 7
LFHI

Bow

/ TO CAB GROUND POST

156 508156



CUARL

=

SPAAY SECTION VALVE
BOON- 7

SPARE SPARE

T

293060 - FENGE AOW EXT
EXT WARNESS 100'STS
S ] H3=

LEARS)

233340 - BOOM HAINESS, 57§ 90/100' W

B0FAV-LIR JOFRY-L /R

X

182 T8-2

157

WFAV-L /R
N
WEAD L IGHT
FENCE now
RIBHT
w3
g
3
E
8
>
g
B
XS24
X32-Ad
Xl -A3
e —
XSS . —
X§2-A4
H “ — XA2-A3
ﬂ
293815 - 80' BOOM THANSOM HAINESS %0

[

H-a

=

FLOW VETER

8T8 14 WIRING DIAGRAM 11
80 BOON
v S\ 499218

08-14-10 i

508157



SHEET 3 OF 8

AA
Y

//

l

3 = o
= s 9
IS4 S S
= = B
&

Tv-R B
— FVv-LR70/90 BN

TOP COILS

BOTTOM COILS

BOOM VALVE

-
~
C—g= Fv-L870/90
——ed r\/»nam/eo—t

XS2-A5

293945 - LH TRANSOM HARNESS, 120 'BOOM' 10

DL-5
PAGE 5 OF 7 _H_HTJ
uc-D

294017 - MAIN CAB ENTRY HARNESS,STS '11 e-c

PAGE 7 OF 7 c-B 293917 - CAB TO BOOM HARNESS, STS 10
Me-A Ne-A 3
PAGE 5 OF 7
TO CAB GROUND POST
LFHI
293947 - NORAC CAB HARNESS STS 10 "
PAGE 7 OF 7 NC-2  MC3
293901 - NORAC SPRAY HARNESS STS 08

NC-1 M2 3

158 508158



SHEET 2 OF 8

88
VY

—

= D)

c

PX8

VAIN SPAY
LIHT

n-

(=
.=

o]
.=

o]

3

-2

1n-3

|

L6 i ————]

. . -
[L] LN i1 [t
| HRERN
O] 2] [2] |2}
12 o] [2] (O]

B0V INDICATOR L1GHTS

Taa

Ta-2

L
8

1-9 [—
1L-10 i —————]
-

. [=

|-

ol
ol

1O

O]

™3

230944 AN TAMSN HARNESS, ¥20'BOON' 10

CAR  PX:S

2

159

XEZ-Ad
=

1
E—
NA2-A3

éDﬂ HOOM HEAD LIGHTS

A =

FLOW NETER

CEIEEET]
8T8 14 WIRING DIAGRAM 11
120' BOOM
HMM_TGN,“T o8:27-10 499218

508159



LEFT 70/90' FOLD CYLINDER

621586
70/90 ouT 70/90 IN NORAC 60' SECTION
PROXIMITY SENSOR PROXIMITY SENSOR SENSOR

2

°
o
S
] m N6O L/R
8
2
90/120 OUT H
e O EX E
PROXIMITY SENSOR = ) 3 8 N SPRAY SECTION VALVES
291946 - SENSOR HARNESS PX2/16 L g g g
FOR 291945 EE g 3 BOON-3 BOON-4
> 2 =
> > s
2= Q= 3
& & 2
90/120 IN 3 =3 &
PROXIMITY SENSOR @J 23 = 2
291946 - SENSOR HARNESS PX1/15 . . 5 SPRAY SECTION VALVES h 0 I
FOR 291945 © © : BOOM- 1 BOON-2 > S
3 S ©
: e : Qll Q)
=
B =9 =0
Il Il
NORAC 120' SECTION PX3/13 PX4/ 14 > >
- QI Q)
CAP W/120 OHM RESISTOR E 8sv-3/7 SSv-4/8 2
/ N120 L/R E LPS2/7
SSV-1/9 Ssv-2/8
EDL
omn=J: -5 =
FENCE ROW  120FRV-L/R
LEFT
293946 - BOOM HARNESS,STS 120'BOOM 10
293948 - CYL SENSOR JUMP HARNESS,120' 10
( m LPS-4
BH1-L/R SPRAY SECTION VALVE
BOON-5
293948 - CYL SENSOR
BHI-L JUMP HARNESS, 120" 10
[ ]
S | RIGHT LEVEL CYLINDER
LEFT FIELD LIGHT O _ 621584
[r———
FL-L
LEFT FOLD CYLINDER
SSV-5 621582
/ 3
=l
5
8
a
2 HEH— NORAC CENTER
- SENSOR
3 NS-C
<
z
£
z 7
3
3
Z
=
3
&
=
5
w0
S
2
3
&
NV-R-R
NV-L-R
(ﬂﬂ NV-CW @ @
"N
A
SHEET 2 OF 7

160 508160



RIGHT 70/90' FOLD CYLINDER
621586

i

70/90 IN
PROXIMITY SENSOR

70/90 OUT
PROXIMITY SENSOR

®

NORAC 60' SECTION
SENSOR

-

E
°
s
N6O L/R m |
3
H
z 90/120 OUT
2 P @ £ Ol = i) PROXIMITY SENSOR
SPRAY SECTION VALVES o ] 2 4
g g g PX2/16 291946 - SENSOR HARNESS
BOOM-7 BOOM-8 3 ) ) FOR 291945
= 2 >
1 > >
2 IS g
8 23 2 90/120 IN
o ae B mlﬁ PROXIMITY SENSOR
1 b b SPRAY SECTION VALVES 3 . . PX1/15 291946 - SENSOR HARNESS
— N ) . © © FOR 291945
T BOOM-9 BOOM- 10 N S $
Q) [Q) ik &
8
—0 ) —— «
P4/ 14 PX3/13 NORAC 120" SECTION
Q) Q)
@ §SV-4/8 Ssv-3/7 E CAP W/120 OHM RESISTOR
N120 L/R
e / m_\
Ssv-2/8 SSV-1/9
EDL
120FRV-L/R  FENCE ROW
RIGHT
293946 - BOOM HARNESS,STS 120'BOOM ' 10
293948 - CYL SENSOR JUMP HARNESS,120° 10
LPS-5
SPRAY SECTION VALVES BH-L/R
BOOM-6
293948 - CYL SENSOR
JUMP HARNESS, 120" 10 BHI-R
1]
RIGHT LEVEL CYLINDER =)
621584 _ O _ RIGHT FIELD LIGHT
=
="
LPS-6 FL-5
RIGHT FOLD CYLINDER -G
621582 SSV-6

|l

293944 - RH TRANSOM HARNESS, 120'BOOM' 10

H—BFV-R»B@::
J

BOTTOM
COIL

lig
i
b
N~

TOP COIL

161

//

\

05-14-10  TLW

STS 14 WIRING DIAGRAM 11

wm, 120' BOOM
SHEET 3 OF 7
SHEET 2 OF 7 REVISION DATE: 08-27-10 #@@M ._ m

508161



29T

291805

HEAD LIGHT-1

LH TURN SIGNAL

HL1-L

293848 - WHL MTR JMPR
HARNESS,STS16 05

LH FRONT
WHEEL MOTOR

]
TS-L

RH TURN SIGNAL

[ ]
TS-R

HL1-R

HEAD LIGHT-1
[ ]

[ ==
sV

294012 - FRONT LIGHTS HARNESS, STS '11
293848 - WHL WTR JUPR
293793 - SPEED SHIFT HARNESS, STS 05 293793 - SPEED SHIFT HARNESS, STS 05 HARNESS, STS16 05
0 B——— i =1 ==
SH  FSHI-LF FSH1-RF  SH sv
AP
o D) RH FRONT
FSH2-LF WHEEL MOTOR
=10
293932 - FRONT AWS AIS-FS  AUS-LF AUS-RE ANS-FS 293932 - FRONT AWS
HARNESS, STS 10 FLH-1 HARNESS, STS 10
VF4 SERIES \\
40 AMP RELAY 15 AMP FUSE
5 PLAGES 6 PLACES FlH-2

T o 9

T
FLASHER UNIT

LsSP2

LEFT FRONT STEERING CYLINDER

R 7

% SHEET 5 OF 7 LsP2

293926 - FUSE/RELY/FLSHR HARNESS,STS'10

LOAD SENSE MANIFOLD

PRESSURE MANIFOLD = o@ @ @ @
(o] o

FRONT TREAD
ADJUST VALVE

"~
\TOP COILS
.
\BOTTOM COILS

LF ﬁ RF-B
\CAP-292140

USED W/0 VALVE
4 PLACES

HORN o8 N
RIGHT FRONT STEERING CYLINDER
MLH
RED _—
MLH —:,D/n 3
BLACK °
2
I @
\ g
3
-4 &
3 3
2 =
&
2 S
2 g
s %
2
E
R 2
-
2
LFHIED}] g
@
2
o ooL-5 DL-4
m
N o @
2 2
~ - o
s o
S <
[




€97

240 v 133HS

04-£2-80 :3LvQ NOISIA3Y

L1 WVHOVIA ONIHIM I SIS

01-#1-50

81266V

L

€91809

LH 9L/ 7ESLS SSANYYH LHOIT ¥v3Y - 220¥62

SHEET 6 OF 7 &-

MH-B

WORK LIGHT-1

RH TURN SIGNAL WORK LIGHT-2

RLH

[ —
==

RLH

294020 - TAIL LIGHT/TURN HARNESS,STS'11

TS-L TL-L TL-R JL TS-R

TS-L/R TL-L/R &—E@ BE———" TL-L/R TS-L/R

BACK-UP WARNING
BEEPER

L ] 1 1 L 1 1 1
LH TURN SIGNAL LH TAIL LIGHT RH TAIL LIGHT RH TURN SIGNAL




= 204017 - MAIN CAB ENTRY HARNESS,STS '11
< g = PAGE 7 OF 7
2 E a z
< @ o< =
g 2 z _ 5
2 = N £ 2
g 15 3 5 3
=] x = ES
() 291531 - BATT CABLE,BLK 15"
TO MAINFRANE @ 1D TO RH FRONT CAB
<@ oo
SO OO
geggeg
<
S TO CAB GROUND POST
@
S
g
He-
— @
— ~ <
T A Q
& J1939-2 \ fa\V/ &
Is.2 < oL E
il
TGNITION SWITCH g aND
5
18-1 L4 DL-1 J1939-2

TO CAB POSITIVE POST

- STRG COL TO CAB HARNESS,STS'11
,8TS14 '10

A 293928 - MAIN CHASSIS HARNESS

294013 - STRG COLUMN HARNESS, STS

292543 - CAB PWR,GND CBLE ASSY STS14/16

=
SC-B 3
SHEET 4 OF 7 «
D MRHI- 1
Sc-A mﬂi b=l O=r—
WHI MRHI - 1

EH G

AWS-RR AWS-RS

P [(R=r—

PWCH PWCH

SHEET 6 OF 7  WH-A

P G

RSH-R SH
oL-2 [ 293931 - CHASSIS CAN LINE, STS14/16 '10
SHEET 6 OF 7 N
DL-3 _H_”Tl\
AN
3 —
i EBE3= 3
ov
PUNP RELIEF
CONTROL VALVE n =
DETASSELER OPTION TAS-R TAS
TOP BATTERY
J1939-1
PoS
J1939-1
291705 - BATT CABLE,RED 26"
REMOTE BATTERY
2 33 U 5% JUMP TERMINAL
& I =3 NEG
2 2= BATTERY S © N
ur
ut
2 GND
3
= ALTERNATOR
= 291707 - BATT GABLE,BLK 26" =
. ——] ECH-C ECM-B
o . 291892 - BATT CABLE,BLK 42" S
3 > B T0 MAINFRAVE
K ~ BLACK Y,
=1
a A
“ ﬁ 292531 - BATT CABLE.RED 41"
z
2 257358 - BATT CABLE,BLK 567
BATTERY £
DISCONNECT ES |—BELLHOUSING GROUND
2 — J— TERUTNAL POST WIRE HARNESS ON ENGINE
& B WATER
mw o = o _WMKMWm =] H"
®q 1] cLs N—
~ &
5
23 291359 - BATT
&3 CABLE, RED 26"
23631 - STARTER ¢ s
WIRE_ASSENBLY — J

164 508164



TANK RINSE

AC-2 m

292541

- BATT CABLE,RED 72'2/0 3/8-1/2

165

VALVE
BOOM RINSE
h VALVE
T
—
= g
TRV
) —« h 4-sEc AeIT.
—
—
= g
BRV
=9
1]
——
—
= g
AV SOLUTION PUMP
— VALVE
293870 - SOLU PUNP VLV HARNESS,STS 07 B Ese e g TER
— =
= O =
SPV
SFL-U SIDE FILL —
LIFT VALVE ‘”'.A”v SIDE FILL/PRESSURE 8
. % 4 WASHER VALVE 292500 - Pl AWPLIFIER, 12V fof -
0 O, = SOLUTION TANK
/moio; COILS VALVE
~ 1l
/Sv CoILS == |
SFL-D SFP ﬁ v
293905 - PRESSURE WASHER HARNESS,STS 07
293578 - SIDE FILL WIRE HARNESS LS 06 LIFT
SIDE FILL SWITCHES
oLs oLs 293815 - LIQUID LEV SWITCH PUNP
A\ ASSY, 1/2NP05
TT-1 293958 - TEMP TRNSDUCR ADPTR HARNESS'10  TEMPERATURE T
PRESSURE WASHER
293878 - PRESS WASH WIRE HARNESS STS 07 SIToH
293801 - SHIFT/SENSOR HARNESS,STS 05 3
/f 293933 - REAR AWS HARNESS, STS '10
B\
\
! SPU  SPEED PICK UP
293827 - SENSOR W/DEUTSCH ASSY STS 05
\ sv
/
N 293848 - WHL NTR JWPR
LR-B RR-B HARNESS,STS16 05
REAR TREAD
ADJUST VALVE RH REAR
N WHEEL MOTOR
BOTTOM COILS
/sv COILS
LR-R RR-R
/ozrmom:o
USED W/0 VALVE
AC-1 4 PLACES
/f 291994 - SENSOR HARNESS,MICRO-DEUTSCH
292544 - ENG HEATR CBL ASSY,RED 66A '10 i
A/C COMPRESSOR —fd G — L}
PROX1 291919 -
INDUCTIVE SENSOR
- GND STARTING HEATER
%
4
== LPS1
343702
ENG ELECTRICAL
BOX ASSY,STS' 11
AIG EB-1 RIGHT REAR STEERING CYLINDER
SWITCH

-14-10 TLM

STS 14 WIRING DIAGRAM 11
499218

SHEET 5 OF 7
REVISION DATE: 08-27-10

508165



WL2-L -

T8-L AIR VALVE
WORK LIGHT-1

! ] [ 1 1 1

WORK LIGHT-2 LH TURN SIGNAL \I 293880 - JUMPER

WIRE ASSEMBLY

\Mmmm aF——rd

PRESSURE
Ps SWITCH
293568 - PRESS SWITCH
HARNESS,STS16 05
[ ===
AFV / \
AUX FAN VALVE
DETASSELER OPTION
h AIR DRYER
AD
Fs
FUEL SENDER
BRAKE VALVE
BV
| IS—
XA2-A1
0
294018 - CHASSIS MD HARNESS, 10/12/14'11
CAP-292142
USED /0 SENSOR HARNESS
DL-2
TAS-L
RSH-L AWS-LR

TAS E

SHEET 5 OF 7

E RSH-L E AWS-RS

SHEET 5 OF 7 B>
o
=]
&

293848 - WHL MTR JMPR
HARNESS,STS16 05 sV

293801 - SHIFT/SENSOR HARNESS,STS 05

293827 - SENSOR W/DEUTSCH ASSY STS 05
- REAR AWS HARNESS, STS 10

SPU

293933

LH REAR

WHEEL MOTOR SPEED PICK UP

o

291994 - SENSOR HARNESS,MICRO-DEUTSCH
e e —=[ [0} B3

291919 PROX1
INDUCTIVE SENSOR

LPS1

LEFT REAR STEERING CYLINDER

166 508166



HYDRAULIC PUMPS

TOP PORT |/

BOTTOM vomq\

\\

RRSV-R

LRSV-R

ALL WHEEL STEERING VALVE

Fsov w FV-L FV-R
/ CAP-293599

FOAMER SHUT
OFF VALVE

LH FOAMER RH FOAMER
VALVE VALVE

167

USED W/0 VALVES
3 PLACES

MH-B  SHEET 4 OF 7

MH-A  SHEET 5 OF 7

05-14-10 1L

STS 14 WIRING DIAGRAM 11

SHEET 6 OF 7
REVISION DATE: 08-27-10 L.@@M 4 m

508167



CRUISE CONTROL

THROTTLE
BRAKE

470430 -

DEUTSCH PIGTAIL,

WIPER MOTOR 05

FIELD LIGHT-1 FIELD LIGHT-2 HEAD LIGHT-2
WIPER HOTOR
FL-1 FL-2 HL-2
Wn
294011 - BEACON LIGHT HARNESS,STS ‘11 ]
=0 E3 w WP
BEACON LIGHT BEACON SL
3
08 1
DOOR SWITCH
RADIO
N\IHITE
RED DOME
LACK LIGHT
291933 - HARNESS, RADIO CQ-5335U STS 06
DL RADIO
291932
— LEFT SPEAKER
L SPKR
z > > > > > > > > >
a o o z 3 = = g g = g ] g
2 2 o 2 o
3 o 2 o 2 @ & & & & B & & & &
w - 2 EE B E = 2 o o ~ © w v o o -
3 2 8 2 = o = C COMBO OPTION 2 = = = = = = = = = =
= z w = it S = S = CONNECTION w 2 ] 2 2 =] 2 S ] S =]
= - w 5 & o & o =} = £ = £ = = £ = = =
5 ¥ 2 2 g 2 8 B 8 8 8 ¥ 8 8 8 2
2 = = B & = = z z i &% 5 3 @ 5 a 5 % @ 5
[

293808 - POTENTIOMETER
HARNESS,STS 06

690986 - CONSOLE, RAVEN SCS 4600

292008 - MD3 MASTER MODULE & DISPLAY

RM-3

O

RM-2

294016 - CONSOLE SWITCH HARNESS,STS '11

ComBO

wr [{]

N
mmmtmm@

293923 - BEEPER HARNESS, STS 10

BEEPER

H

ORAC

785092 - CONTROL E CH-A

HANDLE, STS 10

J1939-4

CAB2

XS2-A1

DL-A

DL-A
[ =

294023 - E-STOP

E-STOP O

HARNESS,STS 11

e I [

E-STOP

=

E-STOP

=

AUTO STEER
——F= ns/ans SIGNAL IN

J1939-E0L

\ 3-WAY RECEPTACLE
W/120 OHM RESISTOR

NORAC DISPLAY

H_ N-2
H_ N-1

168

293947 -

NORAC CAB HARNESS, STS

10

508168



HEAD LIGHT-2 FIELD LIGHT-2 FIELD LIGHT-1

HL-2 FL-2 FL-1

7

——=j] NOT USED
@

293809 - WASHER HARNESS, STS 05

M

HVAC-3

El
®
@
%
@3
3
A/C CONTROLER w
3
ES
@
2
3
-
&
&
g
e = WP
0
g
g ]
8
CONSOLE oL ~ HVAC-2 g
LIGHT
= s i
>
R SPKR g
RIGHT SPEAKER HVAC- 1 g WINDSHIELD WASHER UNIT
CONSOLE GROUNDING STUD g
s

BLACK (153) LABEL GND-4 A/C UNIT

BLACK (045) LABEL GND-3

BLACK (028) LABEL GND-6 BLACK

BLACK (073) LABEL GND-5

g ro-1

BLACK (070) LABEL GND-1
g pc-2

ELE

BLACK (074)

LABEL GND-2

SEAT MOTOR
POWER PLUG
FRM-D
- 7 -, RED (016
: : (016) u.|__
B 8 B BLACK (092)
= POWER PLUG

RED_W/WHT (030) u
o
BLACK (093)

294015 -

MAIN FUSE-RELAY HARNESS,STS'11

J1939-3  J1939-3

RED W/WHT (003)

MD3

293922 - MASTER CTRL
RELAY HARNESS 10

—_—

MASTER CONTROL RELAY

MC-D  SHEET 5 OF 7
MC-C  SHEET 5 OF 7
Me-B SHEET 5 OF 7
C-A SHEET 1 OF 7

RED

294017 - MAIN CAB ENTRY
HARNESS,STS '11

=T|AH@ B CAB POSITIVE POST I\ RED \

293903 - IQAN JUMPER usB
\\ BUACK 291894 - CONSOLE PWR CABLE ASSY,STS '10
b CAB GROUND POST
293921 - MD3 MASTER MODULE HARNESS 10 |/
NC-1 .&“_ 05-14-10 LW
s X STS 14 WIRING DIAGRAM 11
NC-2
MMMM_MZON%T 08-27-10 499218

169 508169



ADPTR

AGI

ALT

ASSY

BRKT

DET

DISPL

EL -

EXT

FLO

FNPT

FOR

FRT

HV -

HYD

HYDRO

LG -

LWR

MJIC

MOR

- ADAPTER

AGITATOR

ALTERNATOR

ASSEMBLY

BRACKET

DETAIL

- DISPLACEMENT

ELBOW

EXTENSION

FLOW

FEMALE NATIONAL PIPE THREAD

FEMALE O-RING

FRONT

HI-VOLUME

HYDRAULIC

- HYDROSTATIC

LONG

LOWER

MALE J.I.C.

MALE O-RING

ABBREVIATIONS

170

MTR - MOTOR

P/N - PART NUMBER
PLT - PLATE

QTY - QUANTITY
RED - REDUCER

REF - REFERENCE

REST - RESTRICTOR

REQ - REQUIRED

SHFT - SHAFT

SOL - SOLUTION

STRG - STEERING

ST - STREET

SV - STANDARD VOLUME

SWIV - SWIVEL

UNC - UNIFIED NATIONAL COURSE

UNF - UNIFIED NATIONAL FINE

V. - VOLT
W/ - WITH
WHL - WHEEL

WLD - WELDMENT

508170



INDEX

ABBREVIATIONS........0.v......168 CAB. vttt et i eieieenens. . 42,43
ACCUMULATOR. .+ o+ evevevevnen....93 2100 T ST,
AIR DRYER. .. .vsvsvenennnnenn...39 CABLE BATTERY...........4,5,10,14
AIR CLEANER.......vvvvrveenrn..10 CAP,

FILTER. e vvvvvrenrnenenens. 10 U] IR
AIR COMPRESSOR GOVERNOR........10 RADIATOR. « v v v vvevenennenenan 9
AIR CONDITIONER CHARGE AIR COOLER...............9

BINARY SWITCH........vov.....8 CHEMICAL INDUCTOR.............120

COMPRESSOR. .+« v vvsvenenen.. B COMPRESSOR, A/C...vevevevevne...B

CONDENSOR COIL.......vvusn...9 CONDENSOR COIL, A/C....uvvev.r..9

CONTROLER. v evvrnnnn.. 44 CONSOLE . et e veeeenenannnn.. 54

HOSE . .+ v seseenenenen.n 8,9 COOLER, OIL.©veverenenenennensn

RECEIVER/DRYER.......vv.....8 CRADLE, BOOM............97,99,107

TUBE .+ e e e e eeeeeeeaenenannn 29 CYLINDER,

AIR COOLER, CHARGE..............9 BREAKAWAY . ..............98,104
AIR PRESSURE GAUGE............109 FOLD.............94,97,101,103
AIR REGULATOR, FOAMER.........109 GAS. e et B2
AIRRIDE SPRING........16,18,20,22 LEVEL .+ v v vvveeneenenen. 94,102
AIR VALVE.............16,18,20,22 LADDER. + + s v vvvveneeannnnnn. 37
ALTERNATOR. ..+ e eveeennnnnnnn B 50 Y X
ARM, STEERING.........16,18,20,22 SIDE FILL..'vvvevrnrnene...120
STEERING..............15,16,18

-B- TREAD ADJUST.............24,25

BACK-UP BEEPER.......ovvvurn.r. 9 -D-

BALL VALVE. .. .e....87,75
ELECTRIC........69,70,71,72,79 DECALS. .+ vvvvvnenennnnn.. 144,145

BATTERY .+t v eeeeeenennnnnn. 14 DIAGRAMS, WIRING. er...154
CABLE.......0vvnv....4,5,10,14 DOOR. .+« v eeeeeeenenenen.. 50,51
BOX PANEL .. vvvesenenennnns. LATCH..............40,51,62,63

BEARING, DRAIN COCK, AIR.....vevnvnen.. 41
BRONZE LEG......16,18,20,22,24 DRIVE
ORKOT......vuv.....16,18,20,22 =TI Y -

BELT, DISK. e eeeeeeeeenenenenennn d
AIR CONDITIONER..............6
DRIVE. . .ueussensnrnenenannn.b “E-

BLOCK, TERMINAL................56

BOOM. .......vvvuv.....95,96,97,98 ELECTRIC BALL VALVE...69,70,80,81
CRADLE..............99,100,107 ELECTRICAL BOX,..uvvvrvnensn...59
INDICATOR LIGHT.............89 ENGINE. .+ v vvvvsesnnenennn. B0
PIN. .t veveeesnnnnnnen...97,98 ENGINE. .+ eveverenenanenannne 4,5
STAND . e v eeeeeeeeannn.. 125 HOOD .+ v v vvveeeeenenen.. 62,63
SWITCH. . " vvveeenennnne.. 53 1) P -
VALVE. e eeeeeeeeeanannnn. 90
WET............126,127,128,129 -F-

BOX,
ELECTRICAL. .. veveurnrne....B0 Y.
PRESSURE WASHER............115 SPACER. + e svvesvnenenenennn.B
SIDE FILL.©eveveverennen...119

BRACE, RADIATOR.... .. .8

BREAKAWAY CYLINDER. .98,104

BUMPER, REAR. ......vvvvrenrn.s B2

171 508171



FEEDER TEE.......
FENCE ROW NOZZLE..
FENDER.........

FILTER,

AIR CLEANER.

CAB......
FUEL.....

HYDRAULIC.

MINDER. ..

OIL......
FLASHER.....
FLOW METER..
FOAMER

AIR REGULATOR

DROP HOSE....
HOSING.......
TANK. .. .ovvuns

THREE -WAY VALVE

VALVE......
FOLD CYLINDER....

FRESH WATER.

FRONT FILL..

FUEL,
CAP......
SENDER. ..
TANK. . ...

GAUGE,

AIR PRESSURE..

SOLUTION.
GLASS.......

HANDRAIL. ...
HEADLINER...
HEATER TUBE.
HOOD, ENGINE
HOSE, A/C...
HOSING,
FOAMER. ..
SOLUTION.
HUB, TORQUE.
HYDRAULIC,
FILTER...
LEVER. ...
MANIFOLD.

SCHEMATIC.

TANK.....
TUBE.....
VALVE....

HYDROSTATIC PUM

-1-

IGNITION SWITCH..

.73,74,82,83
e.....86,87
e.. 122,123
e 10
.42
i .4
.13

.109

...5,13
..58,62

v\...70,79
evn...109
e 112
e 111
ceve...108
cevn...108
cev...108
.94,97,101
cever..109
e 121
e 12
el 12
e 12
evn...109
e...70,79
e... 42,43
Ceve....38
Y
.. 29

7

..62,63

S
e 111
,68,76,77

.17,19,21,23

.13
ceirii....55
.30,31,32,33
eeee.. 146
.13
.28,29,93.96
....30,34,36
T

veaenaaa .49

172

INDICATOR LIGHT, BOOM..........89

LADDER. + vt e e eeeeeeennnnenn. 37
CYLINDER. .+ v evererennnnen. 87
PIVOT ARM. . vvvvenenennn.s.. 37

LEG. .+ evvrveveennn....16,18,20,22

LEVEL CYLINDER.............94,102
LEVER,
HYDROSTATIC.................55

QUICK ATTACH
LIFT CYLINDER..................93
LIFTARM. . ..o vie e vii e n 0293
LIGHT............28,42.43,106,107
LINE STRAINER...............64,66
LIQUID LEVEL SWITCH

©
N

.
w

-M-

MDM DISPLAY....ovvvenennen... 44
MIRROR. + e v veerervenennnn.. 42,43
MONITOR, SPRAYER...............52
MOTOR,
STEERING. . v vvevsvnannen.. .48
WHEEL..............17,19,21,23
MOUNT, RUBBER. ...8,43
MUFFLER. « v v veeeeeeeennnnennen i1

NOZZLE,
21010} 2. 1|
FENCE ROW................86,87
MOUNT TUBE............96,97,87
REAR WHEEL..................88

OIL COOLER......... vvvuvinennann9
OIL FILTER...................5,13

PANEL,
BATTERY BOX..vevvvvnernnn.r 9
SWITCH. .+ evevererersnnenss. 53

PLATFORM, SERVICE..............38

PRESSURE GAUGE..............70,79

PRESSURE TRANSDUCER.........30,33

PRESSURE WASHER...............116
2] N LT
VALVE. .\ ot vreeininnnnnn.r. 116

PUNP,
HYDRAULIC. . ..
HYDROSTATIC. .
SIDE FILL....
SOLUTION. ....

-
-
120
.69

508172



RADIATOR............
BRACE............
CAP........ ...t
HOSE.............

RADIO...............

REAR WHEEL NOZZLE...

RINSE TANK..........

RUBBER
MOUNT............
SPRING...........

-S-

SCHEMATIC, HYDRAULIC
7Y S
SENDER, FUEL........
SENDER, WATER LEVEL.
SEVICE PLATFORM.....
SHEET METAL.........
SHIELD, WHEEL MOTOR.
SIDFILL. vurrernne..
=10) R
CYLINDER.........
SIGHT GAUGE, OIL....
SKID, ENGINE........
SMV SIGN......v.w...
SOLUTION
HOSING. .. ..vun..
PUMP .« v veeenss
TANK . v v veeeeenen
VALVE. .. 'vvvnen.
SPACER, FAN.........
SPEAKER. + v v v vveennns
SPRAY MONITOR.......
SPRING,
AIRRIDE..........
SOLUTION TANK....
STAND, BOOM.........
STARTER. + v veveenns
STEERING,
ARM. . voeeennnns,
COLUMN. .. ...v....
CYLINDER.........
MOTOR. . v vvevnns.
STRAINER, LINE......
SWITCH,
A/C BINARY.......
IGNITION. ........
LIQUID LEVEL.....
PANEL. ..ovvnvnnn

© 2010, 2012, 2016-17 Hagie Manufacturing Company. Clarion, lowa USA

17,

.34,

... 120
..o 119
...120

....65
y 72,79
-

173

TAILLIGHT.....

TANK
AIR........
FOAMER.....
FRESHWATER.
FUEL.......
HYDRAULIC. .
RINSE......
SOLUTION. ..

TERMINAL BLOCK.

TIRE..........
TORQUE HUB....
TRANSOM. ......
TREAD ADJUST
CYLINDER...
VALVE......
TUBE,
A/C........
HEATER.....
HYDRAULIC. .

VALVE,
AIR........
BALL.......

BOOM..........
ELECTRIC BALL.
FOAMER........
HYDRAULIC.....

PRESSURE WASHER

SIDE FILL......
SOLUTION.......
TREAD ADJUST...

-W-

WASHER, PRESSURE. .
WATER LEVEL SENSOR. .

WET BOOM.........
WHEELMOTOR. ......

SHIELD........

WIRING DIAGRAM...

.28,

2

....62

.40,41
...108

19,21

109
.12
.13
.64
.65
.56
.15
23

.94

.24,25
.26,27

—le
e

9,93,96

.16,18,20,22
...65,75
—lt)
69,70,79
113,114
.. 34,36
....106
....103
.34,70,72,75
v e0.26,27

.64,
.108

)

viiaaaea. 116
|
126,127,158,129
... 17,19,21,23
... 17,19,21,23
A LY

508173








